Manuall

7a
\J

VL2000" Wash Luminaire

02.9671.0010

Service .&l
%

VAR

&llz
71IV

LITE



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

VARIXLITE®, Artisan®, VL2® and VLD® are trademarks owned by Vari-Lite, Inc., 201 Regal Row, Dallas TX 75247 USA
and are registered in the United States and other countries.

VL1000™, VL2000™, VL2201™, VL2202™, VL2400™ (and the individual product designations), VL3000™, Virtuoso™,
Virtuoso™ DX, VARI¥LITE Visionary ", VL1, VL2B™, VL2C™, VL3"™, VL4™, VL5"™, VL5Arc"", VL5B™, VL6,
VL6B™, VL6C™", VL7, VLTB™, VLM, APS6 ", C3"", ArtisanVLQ"", SPC-36", UDM ", AutoTruss , SmartDMX ",
Smart Repeater , Series 100", Series 200", Series 300", Series 2000™", Series 3000"", DICHRO%WHEEL"™,

DICHRO*TUNE", VACU*DEP"", VARI*IMAGE™, VARI*%*BEAM ", and the Vari-Lite Asterisk are also trademarks
owned by Vari-Lite, Inc.

VARI¥LITE® products are protected by one or more of the following patents, and other pending patent applications worldwide:

US Patents No. 5,959,758; 5,728,994, 5,590,954;5,367,444; 5,329,431, 5,209,560; 5,186,536; 5,073,847; 5,010,459; 4,980,806,
4,602,321; 4,392,187; U.S. Design Patents No. 366,712; 359,574;

Australia Patents No. 703868; 693691; 683695; 667109; 657152; 649264; 646588; 618559; 586095; 576400; 575271; 546433;
Australia Design Reg. No. 126781;

German Patents No. (DBP) 69314122.0; 69208615.3; 69207692.1; 69121029.2; 3768727.1; 3750201.8; 3587270.5; 3279888.1;
3274291.6; DGM G9312884; DGM 9407689.8;

European Patents No. 0586049 (FR, GB); 0547732 (BE, DK, FR, GB); 0534710 (BE, FR, GB); 0474202 (BE, DK, FR, GB);
0253082 (BE, FR, GB); 0253081 (BE, FR, GB); 0192882 (BE, FR, GB); 0140994 (BE, FR, GB); 0060068 (BE, FR, GB);

France Design Reg. No. 335132 - 335147;

Spain Patents No. 2090191; 2084289; 2082384; 2058071; 2020960; 0548328; Spain Utility Model No. 2031748; Spain Design
Reg. No. 129596;

Japan Patents No. 2,059,669; 2,055,324; 2,002,168; 1,889,481; 1,770,241; 1,723,825; 1,683,007; 1,553,011; KR 206051; 181180;
76310; 47673; Japan Design Reg. No. 947552; 945436-1; 945436,

Korean Design Reg. No. 175178;

Mexico Patents No. 180148; 179138;

Taiwan Patents No. 78726; 66975; 65380; 63471; 40611, 28275;
United Kingdom Design Reg. No. 2042174; 2033108; 2029499.

All other brand or product names which may be mentioned in this manual are trademarks or registered trademarks of their
respective companies or organizations.

VL2000™ Wash Luminaire Service Manual

The information furnished in this manual is for informational use only and is subject to change without notice. Vari-Lite, Inc.
assumes no responsibility or liability for any errors or inaccuracies that may appear in this manual. All information and graphic
representations are property of Vari-Lite, Inc. 201 Regal Row, Dallas, Texas 75247 USA.

Version as of: 24-March-2004
Printed in the USA.

Part number: 02.9671.0010 C

VL2000™ Wash Luminaire Service Manual
© 2000-2004 Genlyte Thomas Group LLC All Rights Reserved.

ii 24-March-2004 02.9671.0010 C



FOREWORD

How To Obtain Warranty Service

A copy of the Vari-Lite, Inc. Limited Warranty was included in the shipping package
for this VARI¥LITE® product.

To obtain warranty service, please contact customer service at 1-877-VARI-LITE
(1-877-827-4548) or customerservice@vari-lite.com and request a Return Material
Authorization (RMA) for warranty service. You need to provide the model and serial
number of the item being returned, a description of the problem or failure and the
name of the registered user or organization. If available, you should have your sales
invoice to establish the date of sale as the beginning of the warranty period.

Once you obtain the RMA, pack the product in its original packing material along with
a copy of your invoice (if available) and write the RMA number legibly on or near the
shipping address label. Return the unit, freight prepaid to:

Vari-Lite, Inc.

10911 Petal Street

Dallas, Texas 75238
Attention: Warranty Service

As stated in the warranty, it is required that the shipment be insured and FOB our
service center.

Confidential Property Disclosure

This technical manual is confidential property of Genlyte Thomas Group LLC All
information contained herein is the sole and exclusive property of Genlyte Thomas
Group LLC and may not be used, disclosed, or reproduced in any manner without the
prior written consent of Genlyte Thomas Group LLC The information furnished in
this manual is for informational use only and is subject to change without notice.
Genlyte Thomas Group LLC assumes no responsibility or liability for any errors or
inaccuracies that may appear in this manual.

02.9671.0010 C 24-March-2004 iii


mailto:customerservice@vari-lite.com
mailto:customerservice@vari-lite.com

VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Compliance Notice

FCC

C€

This equipment has been tested and found to comply with the limits for a Class A
digital device pursuant to Part 15 of FCC Rules. These limits are designed to provide
reasonable protection against harmful interference when this equipment is operated in
a commercial environment. This equipment generates, uses, and can radiate radio
frequency energy and, if not installed and used in accordance with Vari-Lite system,
service, and safety guidelines, may cause harmful interference to radio communica-
tions. Operation of this equipment in a residential area is likely to cause harmful inter-
ference, in which case the user will be required to correct the interference at his/her
Oown expense.

Declaration of Conformity

We declare, under our sole responsibility, that this product complies with the relevant
clauses of the following standards and harmonized documents:

Safety

EN 60950: 1999 Safety Standard for Information Technology Equipment

EMC

EN55022A: 1998 Radiated and Conducted Emissions

EN50082-1: 1997 Generic Immunity Standard

We certify that VARI*¥LITE products conform to the protection requirements of
European council directives: 73/23/EEC (LVD) and 89/336/EEC (EMC)

Manual Revision History

PAGE NUMBER CHANGE NUMBER
Title Page - xiv C
1-162 C
VERSION DATE
BASIC 15-Apr-01
Rev A 05-June-02
Rev B 03-Oct-02
Rev C 24-Mar-2004

24-March-2004 02.9671.0010 C



FOREWORD

Safety Notice

It is extremely important to read ALL safety information and instructions provided in
this manual and any accompanying documentation before installing and operating the
products described herein. Heed all cautions and warnings during installation and use
of this product.

Safety symbols used throughout this manual are as follows:

A CAUTION advising of potential damage to product.

A WARNING advising of potential injury or death to persons.

GENERAL INFORMATION PERTAINING TO PROTECTION AGAINST FIRE
AND ELECTRICAL SHOCK.

WARNING:
INSTRUCTIONS FOR CONTINUED PROTECTION AGAINST FIRE
1. Replace fuses with same type and rating only.

WARNING:
INSTRUCTIONS FOR CONTINUED PROTECTION AGAINST ELECTRICAL
SHOCK

1. VARI¥LITE® control consoles are designed for dry locations only. Exposure to rain or
moisture may damage the console.

2. Disconnect power before servicing any VARI*¥LITE® equipment.
3. Servicing to be performed by qualified personnel only.

WARNING:
RF INTERFERENCE

1. Thisis a Class A product. In a domestic environment this product may cause radio
interference, in which case, the user may be required to take adequate measures.

02.9671.0010 C 24-March-2004 \



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Sicherheitshinweise

Es ist duBerst wichtig, ALLE Sicherheitsinformationen und -hinweise in diesem
Handbuch und dem beiliegenden Informationsmaterial zu lesen, bevor Sie die hierin
beschriebenen Produkte installieren bzw. bedienen. Halten Sie bei der Installation und
dem Einsatz dieses Produkts alle Warnhinweise und Vorsichtsmallnahmen ein.

Folgende Sicherheitssymbole werden in diesem Handbuch verwendet:

A VORSICHT - weist auf moéglichen Produktschaden hin.

WARNUNG - weist auf mogliche Kérperverletzung und Leb-
ensbedrohung hin.

NACHSTEHEND FINDEN SIE ALLGEMEINE HINWEISE UBER SICHER-
HEITSVORKEHRUNGEN GEGEN FEUER UND ELEKTROSCHOCK.

WARNUNG:

HINWEISE ZUM FEUERSCHUTZ

1. Ersetzen Sie Sicherungen nur mit Sicherungen vom gleichen Typ und gleicher Stérke.

WARNUNG:

HINWEISE ZUM SCHUTZ GEGEN ELEKTROSCHOCK

1. VARI¥LITE®-Konsole eignen sich ausschlieBlich fiir trockene Standorte. Regen oder
Feuchtigkeit konnen die Konsole beschiadigen.

2. Unterbrechen Sie die Stromzufuhr, bevor Sie mit der Arbeit an VARI¥LITE®-Geriten
beginnen.

3. Die Gerite sollten nur von qualifiziertem Personal gewartet werden.

WARNUNG:
HF-INTERFERENZ

1. Es handelt sich um ein Produkt der Klasse A. In einer Wohnumgebung kann das Produkt
Hochfrequenzstérungen verursachen. In diesem Fall miissen eventuell geeignete
MaBnahmen getroffen werden.

Vi 24-March-2004 02.9671.0010 C



FOREWORD

Notes de sécurité

Avant de procéder a I’installation des produits décrits dans ce guide et de les mettre en
marche, il est extrémement important de lire TOUS les renseignements et TOUTES
les directives de sécurité contenues dans ce guide ainsi que toute documentation jointe.
Tenir compte de tous les avertissements et suivre toutes les précautions pendant
I’installation et I’utilisation de cet appareil.

Les symboles de sécurité utilisés dans ce guide sont les suivants :

ATTENTION Ce symbole annonce que I'appareil risque
d’étre endommage.

C} AVERTISSEMENT Ce symbole annonce qu'’il y a risque

d’accident grave ou méme fatal.

CETTE SECTION CONTIENT DES INFORMATIONS GENERALES POUR SE
PROTEGER CONTRE LES INCENDIES ET LES DECHARGES ELECTRIQUES :

AVERTISSEMENT:
DIRECTIVES POUR SE PROTEGER CONTRE LES INCENDIES

1. Ne remplacer les fusibles qu’avec ceux du méme type, ayant les mémes caractéristiques.

AVERTISSEMENT:
DIRECTIVES POUR SE PROTEGER CONTRE LES DECHARGES ELECTRIQUES

1. Les consoles de commande VARI¥LITE® sont congues pour une utilisation au sec
uniquement. Une exposition a la pluie et a I’humidité risque d’endommager la console.

2. Débrancher I’appareil avant de procéder a la révision de tout matériel VARI*¥LITE®.

3. Les révisions doivent étre effectuées uniquement par des personnes qualifiées.

AVERTISSEMENT:
INTERFERENCE RF

1. Cetappareil est de Classe A. Dans un environnement domestique, cet appareil peut causer
des interférences radio, et si c’est le cas, 1’utilisateur peut avoir a prendre des mesures
adéquates.

02.9671.0010 C 24-March-2004 vii



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Aviso sobre Seguridad

Es muy importante leer TODA la informacion e instrucciones sobre seguridad que se
indica en este manual asi como en los documentos adjuntos antes de instalar y operar
los productos descritos. Se debe prestar atencion a todos los avisos y advertencias
durante la instalacion y uso de este producto.

Los simbolos de seguridad usados en este manual son los siguientes:

CUIDADO, indica posibles dafnos al producto.

C} ADVERTENCIA, indica posibles lesiones o muerte a las

personas.

LA INFORMACION GENERAL RELACIONADA A LA PROTECCION CONTRA
INCENDIO Y GOLPES DE CORRIENTE ELECTRICA:

ADVERTENCIA:
INSTRUCCIONES PARA PROTECCION CONTINUA CONTRA INCENDIO

1. Reemplaze los fusibles solamente con los del mismo tipo y especificacion.

ADVERTENCIA:
INSTRUCCIONES PARA PROTECCION CONTINUA CONTRA CHOQUE
ELECTRICO

1. Los controles de la consola de VARI*LITE® estan disefiados solamente para lugares
secos. La exposicion a la lluvia o humedad pueden dafiar la consola.

2. Desconecte la energia antes de dar servicio a cualquier equipo de VARI*LITE®.
3. Elservicio debe ser realizado solamente por personal calificado.

ADVERTENCIA:
INTERFERENCIA RF

1. Este es un producto de Clase A. En el ambiente de la casa este producto puede ocasionar
radiointerferencia, en cuyo caso, el usuario debe tomar las medidas adecuadas.

viii 24-March-2004 02.9671.0010 C



SAFETY NOTICE (JAPANESE)

BT 3 EEFE

AR EN T Z IR0 9 A, FTARAY =27 VB IO
B~ =2 T NOREMIZET AEHR EFHHE T X TBHEALTEI N, %
7o, SEEBRICARG 20 T 72 0T 2RI, T ToOESEFHEB X
PEEICEE L TEEL T EE N,

K=o 7 VT, ULTFOEZeE~—7 ZH L TWET,

g WRICHE LY 52 S faBtErH 0 £97,

A B NF B ORN L EBERDH D £,

R, KL UV T A S OFE ., BXOAHFHKE ST

— R 72 I OW TR, AR ORI 2 BEt < 72 30,

J M

KKDFREAEZEHTeDDE > b

1. VARIXLITE® FRAAZR i3, Philipsis L O'Osram D HID 7 > 7 & A5 L 91
FHEFSNTWET, T 724 58T, 77 OfE (MSR400,
MSR575HR 72 &) % R4 5 L 51 LT ESW, thofEEo T v 7% HY
RT3 & fak T,

2. HHASREIL, Re=a T VOERICES THRIET 20 ED ., ED X H s A
TOFRBEZTOLROITF AL ENTEES, IOV TIE, Av==a7 /b
EHBLTLIEEN,

3. bta—XERWTAEST. ALlta—X (AUEEHE, LY FR) 24H
LTL7EEW,

4. VARIXLITE® FEBIZR BiX. AIAMEYE & 7213t o YR © 20 B 70 BREE 721 B
LTRELTLEES N,

J M

e R XA 0 AN

1. VARI¥LITE® HAAZT EIL, @B L BRECHEATI L) RS T E
9, M TENLZHITRER DS WEINIZER 1T 5 &, BIASRANMEZ &
N ET,

2. VARI*LITE® MEHigs R4 B ST 2561, LTEICEREZE > TIES
AN

3. MEAHIZR A OB AL, B EFOHMOANITH X912 L T EIW,

02.9671.0010 C 24-March-2004 ix



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Ak .
= = .
WED UV BHIZE LI nWizHoe ok

1. VARI¥LITE® IR EHDOZ T UV RN EZLETHHID %A 707 7 &H
LTWES, U7 2EMAT LI EITRTTIEEN,

2. LU REEITT—N R dICBAGR 254735 L GRTd, LI X,
b R, EAREEIZ. OOENCIEWVG | omEER iz k., Fozhh
RPN L ICRTERVEZ S LI Ed,

LS

ANFFHEZ T B

1. BBEABER ST LTS L XTI, FOMIRBEL 7o £9, B o 7-28E
RaVAR—F Y FERD I BIZE, @Ol (PEROREARE) 24
HALTLEEw,

2. MHAZRBREN ST L TCWA E &L, ZOT TR0 £4, T 07285k
TAH5E. BAREOEBRZUID ., S 7TORENTNDETH->TLE
IV, FUTDOEEEEBITAHE, AL T NEHNT, T OERMN
UINA%E01H 0 £3,

3. T— 7 ATITENEE RN LET, TOEAFICE-T, OFWKIEFBR ST
D, BOREZEZTZERNHY £9, BT, 774, &ESEOR
FETHERLET, FOFH, F—T —J7RKRETL L, WOE -T2k~
TAFEHRR KN RAT D ERIENH 0 £,

L AT D &, REABREEZEH L TIEIN,

5, BIE LT 7 ERD IS LEEIE, @R (PERCREARE) #5H
LTL7ZEW,

6. PRAEHETICEET T V7 2o G810, BT va— L afioT
FrTEERWIZL, AL TOHRWE TR TS IEIAZRREAZ I 17,
BRE AL LI LET,

7. ERONWTET TR LS TER LT TR0 B2 TLE S,

LS

RF T-#

1. AT ClassA I SN k4, AEGIE, RERREICR W CERT WL
ZTARRMER DD £, FOHE, HAFIIETRAE LRSS R ITAIERD
RNZERBH D ET,

T — 7 4T DR

1 EEREIEIRERELT 4 v 7RICT— 72T T58551%, LIES
CHEZBC LT LT Z &V, Lamp Power-Up State (L ON/ L OFF)
AT AREIZ LT, BEN TR XICHBMICHEAT SR8 E5
HYET,

2. T—7HERAIR T,

X 24-March-2004 02.9671.0010 C



TABLE OF CONTENTS

Table of Contents

Introduction
ADOUL THiS MAIUAL .....eeeiiiiiieeiee et e e e e e eaaee e e e s eeseaaaas 1
Additional DOCUMENTAION . .........eviiiiiiiiiiiiieeeeeeeeeeeeee e e e eeeeeeseeereeeeessenareeeeessssanns 1
CUSLOIMIET SEIVICE ...vvveeeeieeeieeeeeee et e e e e et e e e e e e et eeeeseseaateeeesseaaaaeteessesseieaeeeeeeas 2
Technical Bulleting and NOTICES .......uuuuuveeeeeeieiieieeeieeeeeeeeeeeeeeeerereeeeeeeeeeeeeeeeeeeaeeeaaes 2

Chapter 1. Description

Features
Standard FEatUIES........ccouieiiieeiieciie ettt ettt te et e e e e sreeeev e e etaeeraeeseseesnaenns 4
Major Components
VL2000 Wash LUMINAITE..........cccvieiiieriieeiieeiieesieeeieeereeeseveestaeesseessseesseesssessssessnsees 5
IMENU DISPIAY .....viiiiiiiciieciee ettt ettt e et e b e e st eestbeesbe e sbeeenbeeenseeenseeenseas 6
LED INAICALOTS......cccctiieiiieiieeeieeeieeeieeeteeeteeeteeeteeestteesaeeessbeessseessseessseesssaesssseessesenens 6
Head COMPONENLS.........eecviiieeiieieerieie st etesteeteseesbeeteeseaesseesssesseessaesssesseesssessessseens 7
YOKE COMPONEGILS .....eevieeiieiiieniieieereeeieeeteeteseaesstesesesssesseessnesssesssesssesseesssesseesssenseesseens 8
Enclosure COMPONENLS .........cccvirierieeierreitenieeresetessessaessesssesssessesssesssesseesssesssesssens 9

Principles of Operation
Power and Data FIow Diagrams ...........ccccevveriieiiieriienienienreniee e see e seesenesseseneens 10

Chapter 2. Maintenance

Testing
TeStING SOTEWATE ...ecvvieiieiieieciiee ettt ettt e st e e ae s b e essesrsesrseessenens 12
Special Considerations
Configuring Main Controller Board ..........c.cccoveiivienieiieniecceeeecieee e 13
Jumper Configuration..........ccoeoieieiiriiiieeee e e 14
Maintenance Procedures
Head ASSEMDIY ....oociiiiiiiciee ettt e esra e e abeeaae e e 15
Lamp Replacement.........cccuevveriieiiiieeie e eie ettt eene e eee e seseenseesne e 15
Align Lamp for Flat Field .........cccoeiiiieiiiiiieieciece e 17
Color Bulkhead Assembly Replacement............ccecveeviereniiieniinneenieie e, 18
Color Filter Replacement ...........cceeecuiieeiiiiiiieiii ettt e 20
Magenta Color Wheel Glass ASSEMDIY..........cccvieviieriieiiiiiiiecee et 21
Crossfade Color Sensor PCB Assembly Replacement...........cccoceevvvecivenieennnenen. 22
Dimmer Bulkhead Assembly Replacement ............ccoccvevveviienvenieenienieenieiene 23
Front Internal Head Assembly Replacement...........ccoccvevveviierveneenienienreieenn, 24
Blue/Amber Color Wheels Assembly Replacement ............cccoeeeveieviiennireneenee, 25
Small Stipple Glass Replacement...........cccueieviiiiiiiiiiieciieciie et 27
Concave Lens Assembly Replacement ..........c.cccccvveeiierciieniieeneeciecee e 28
Convex Lens Assembly Replacement...........cccvevverienieriienienienieneeneenee e 29
100MM Condenser Lens Assembly Replacement .............ccoecveevvevivecieeneeneeennen. 31
Beam Spreader Motor Assembly Replacement............ccoocvevvevcveneencieniennennnn, 33
YOKE ASSEIMDLY ...oeiiiiiiiiiciie ettt ettt e sbee s be e e teesabeeessaeenneeenreeanes 35

02.9671.0010 C 24-March-2004 xi



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Xii

Tilt Motor Replacement ............ccvieiiieiiieiiieeiee et eee e eeveeesaae e 35
Auxiliary Controller PCB Assembly Replacement’...........cccocevveevveecieeenieennnnnns 37
Ignitor PCB Assembly Replacement .............ccoooveeiieriieniienieneenieseesieesieiee s 39
ENClosure ASSCIMDLY .....cc.cccvieiiiiiiiiieie sttt ettt stae st ese e saesnsesaessaens 41
Removing ENncloSure COVETS.........ccviriieriierieeiieniieiieiiereesieesreesieesesesseesenensaessnens 41
Power Supply Replacement ...........cceeeviiiiiiiiiieiieeciie ettt 43
Ballast Module Assembly Replacement ............ccceevveeeiieeiiiiiieenie e 44
Pan Motor Assembly Replacement...........cccoevveeeviieiiiieeiieciieciee e 46
Main Controller PCB Assembly Replacement ............ccccoeevevveneencveniencieniienenns 48
DMX Input PCB Assembly Replacement ............cccveveveriienieneeniescieniesiesenenenens 50
CIEANING LENS ... veeiieiieieeiieeiieteeteete ettt estaestaeseaesaessaessaessaesseesseesssensaensaesseenseenns 51

Chapter 3. lllustrated Parts Breakdown

Drawing Tree

VL2000 Wash Luminaire (20.9671.0001).......ccceoieiereriieieienieiee e 54
Top Assembly
Included THemS Kt ....cc.ooiiiieiiiiiieeee et 56
Top Assembly
VL2000 Wash LUMINAITE ......ccvevuieieiiriieieieieeeeiteie sttt nens 57
Head
Head ASSEMDIY....ccuiiiiiiciiieiiee ettt ettt et e ebeearaeearaas 59
Front Internal Head ASSEMDLY.........cccviiiiiiiiiiiie et 61
Front Color ASSEMDLY .....cccuieeviiiiiiieie ettt ettt ere e esbeeseesreeseesseenseenseas 63
Blue/Amber Color Wheels ASSEMDLY ........cccvveriiriieiieniierieiereesee e see e e sne e 65
Amber Color Wheel ASSEMDLY ......c.oouviviiriieiicieriecee e 66
Amber Color Wheel Pulley ASSEmMDIY ........cceeeviiiiiiiiiiieiieieece e 67
Blue MoOtOr ASSEIMDIY.......eccouiieiieeiieeiie et eeiee et et reeetaesteeeseeeestaeesseeesseessseessneas 68
Amber Motor ASSEIMDLY ........viivieiiiieiiieereeeiee ettt steeeteeeteeeseeeeteeesreeessseessseeenseas 69
Front Lens ASSEMDLY .......cccvvciiiiiiiiiiecie ettt saae e saessaensaesseens 70
ConveX Lens ASSCIMDLY ......cccveiiirieriieieie ettt ettt e reebe e sessaessseesaesnneenes 71
REAr ASSEIMDLY.....iiiiiiiiieeiieie ettt sttt e se e st e e steesseessa e saenseeseens 72
Tilt Pulley/Bearing ASSEMDIY .......cccccuiiiiiieiiieiie ettt e eanees 74
Tilt Bearing HousSing ASSEMDLY .......cccviiiiiiiiiiiiieciieeiee et e e 75
Reflector ASSEIMDIY ......ccviiiiiiiiie ettt et e ebe et e e eebeesabeeennaas 76
Back Cap ASSEIMDLY .....ccooeviiiiiiiiiiieie ettt ste et s e e e saenraesraens 77
Fan Cover ASSEMDLY .......cccoovoiiriiiiiiiecie ettt sttt e staesaeesseessaesssesaessnens 79
Dimmer Bulkhead ASSEMDIY ........cccccveviiriiiriiiiieriie ettt eseeseeens 81
Optical Sensor ASSEMDIY ......cccviiiiiieiiieiiie ettt e ree et e e seveeseseeeanaas 83
Color Bulkhead ASSEMDIY.......c.ciiiiiiiiieiiieeiieeiee ettt e e e e eesbeeeaneas 84
Color W/O Color Wheels Bulkhead Assembly...........ccoecveveeciienieeciieiinieeieeie e 86
Color MOtOr ASSEIMDLY ......oieiiiiieiieieeiieee ettt sre e taesteesre e saensaessaesseanseenns 87
SensSOr PCB ASSEIMDLY .......ccciiiiiiieiieiieieciteieete et ee e te e ssseensaesaesnseenes 88
Magenta Motor ASSEMDLY ......cccuiiiiieiiiiieiieeeiee ettt e eee e e e seeeseveesreeesebeeseseeenseas 89
Crossfade Color Sensor PCB ASSEMDIY........cooviiiiiiiiiieeiiecieecie e 90
Filter Wheel ASSEMDLY .......cc.ciiciiiiiiiiiii ettt 91

24-March-2004 02.9671.0010 C



TABLE OF CONTENTS

Chapter 4. lllustrated Parts Breakdown

Yoke
YOKE ASSEIMDLY ....eieiiiiiiiciiie ettt e e e s be e s beeeteesabaeessaeenseeenreeanns 93
Ignitor PCB ASSEMDIY ......cccviiiiiiiiieciesieeee ettt st e s enseens 95
Aux Controller PCB ASSEMDIY......cccceciiriiiieiiiiierieeieneesresee e seesre e senesnsesene e 96

Enclosure
Upper Enclosure ASSEmMDILY........cccviiciiiiiiiiieeieecie ettt e e seve e 99
Connector Panel ASSEMDLY ........ccoccverieeciieiiiiieiiete ettt enneens 104
Main Controller 3-Phase PCB ASSEMDLY ........ccccovvvviieiiiniieie e 105
DMX Input PCB ASSEMDLY ......cccviiiiieiiiiieiecie ettt nne s 109
Pan Tube ASSEMDLY .......cociiiiiiiiiieeiecee ettt e er e eaeeearee s 110
Pan Motor ASSEMDIY........ccviiiiieiiieiie ettt et e e sreeenreas 112
Pan/Tilt Encoder PCB ASSEmMDIY ........cccviieiiiiiiiiie ettt 114
700W Arc Power Supply Ballast Module...........cccvevierieniiiiieiiieeeie e 115
700W Ballast Board PCB ASSEMDLY ........cccoveviiiiriiiiieiieiieieereesie e 117
700W Ballast Rider Board PCB ASSemMDLY .........cccoeviivieniiiieiieeiesie e 120
Tilt MOtOr ASSEMDLY .....vviiiiiiiiieiie ettt et eae e e tee e sreeesabeeeee s 123

Chapter 5. lllustrated Parts Breakdown

Cables
Ground Strap Cable ASSEMDIY......c..cccviiiiiiiiiiieieeie et e ve e eae e 125
AC Input Pigtail (Euro) Cable ASSEMDIY .......c.cccevvieiiiriieiieiieneese et 126
AC Input Link Cable ASSEMDIY........ccccverieriieiieieieesieeeeeieee e 127
AC Input Splitter Cable ASSEMDLY .....cccovvevieriiiieriieeienee e 128
LVS Chassis Ground Cable ASSEMDIY..........ccccvieiiiiiiiiiiieerie et 129
Main To Aux/Data & Power Cable Assembly.........cccccccvieeeiiiciieniieiee e 130
Pan/Tilt Control Cable ASSEMDIY ........ccceevciiiriiiiiiiiiiie et 131
Lamp Supply Control Cable ASSEMDIY .........cccccvviieeiieiiieiiere et 133
Chassis To Yoke Ground Cable ASSEMDIY .......cccccveriierienieriienieeiesie e 134
Lamp Supply OT/Not On Cable ASSEMDIY ......ccooeeviiriierieiieeie e ercere e 135
Data I/O Link Cable ASSEMDIY ......cccceeciieiiiiriieeiie ettt eevee s 136
DC Output Cable ASSEMDLY .......c.ccccviiiiiiiiiieiiecie ettt e evee e 137
Lamp Supply Harness Cable ASSembly.........ccccccceiiviiiiiieeciieiieecieeiee e 138
Motor Harness Cable ASSEMDIY .......cccveviireiiriiiieniierieeerie sttt eee e 139
Yoke to Head Ground Cable ASSEMDIY ........cceecviriiriieiiiniieie e 141
Lamp Supply To Relay Cable ASSembIy .......c..cccvvviveiieieiiiinieeieeecieeceve e 142
Ignitor To Relay Cable ASSEMDIY .......ccceeveiiiiiiieiiiiciie ettt e 143
Head OT Switch #2 Cable ASSEMDLY ......cccueeviiiiiieiiieeiieeeeeee e 144
DC Output XPiQ Cable ASSEMDILY ...cc.eecviirieiieriieiieiieieeitere e esie e ereeeresreesne e 145

Appendix A. Technical Bulletins 147

VL2000 Wash Luminaire Technical Bulletin LiSt..........ccccccvveveiiinciieniieciie e, 147
VL2000 Wash Luminaire Wire Diagram (Sheet 1) ........cccccveveiieivieeiieecieeeiieenen 149
VL2000 Wash Luminaire Wire Diagram (Sheet 2) .........ccccvevevieevieicieecieeereeenen 150
400W/625W/700W Ballast SChematic .........cccvevviriieciieciieiieie e 151

02.9671.0010 C 24-March-2004 xiii



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Ballast Rider Schematic .........ccccceeeeeiiiiiiiniieiecee e
Auxiliary Controller Schematic..........ccccevevveviieecieeicieeiee e,
Main Controller Schematic............cccovevverieniienieenienienrenenns
DMX Input SchematiC........ccccvererieierenineeiereseeeeree e
Ignitor SChematiC.........ccevirieneiiieiee e

xiv 24-March-2004

02.9671.0010 C



INTRODUCTION

Introduction

About This Manual

This manual provides descriptions, repair procedures, and illustrated parts breakdowns
for all configurations of the VL2000™ Wash Luminaire. The manual is intended for
use by Vari-Lite personnel and by Vari-Lite’s customers/clients.

WARNING: It is important to read ALL accompanying safety and installation
instructions to avoid damage to the product and potential injury to yourself or others.

This manual covers the following models:

Model Part Number
VL2000 Wash Luminaire 20.9671.0001

Note: Performing maintenance procedures contained in this manual may void the
product warranty. Refer to the Vari-Lite, Inc. Limited Warranty card included in the
shipping package for this VARI¥LITE® product.

Additional Documentation
A support webpage for VL2000 series luminaires is available at www.vari-lite.com
(follow the Support link).

A users manual is available for installation and operation of the VL2000 wash
luminaire. This manual is available in both printed and electronic (PDF) formats.

m VL2000™ Wash Luminaire Users Manual (02.9671.0001).

02.9671.0010 C 24-March-2004 1


http://www.vari-lite.com

VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Customer Service

Our Goal

At Vari-Lite, we are committed to providing you the highest quality in customer
service. Our comprehensive resources are available to help your business succeed and
ensure you get the full benefit of being a Vari-Lite customer. Whether your needs are
telephone/troubleshooting assistance, product training or technical service, our full-
time staff of experienced professionals are on-hand to provide support.
How to Reach Us
For assistance in your area, call the dealer from which your product(s) were
purchased.
or
Contact an Authorized Service Center.
or
Contact the Vari-Lite Customer Service Department, 9am - 6pm CST Monday through
Friday, at the following:

phone: 1-877-VARI-LITE (1-877-827-4548)

fax: 214.647.8038
email: customerservice@vari-lite.com

Additional Resources

For additional resources and documentation, please visit our website at:
www.vari-lite.com and follow the Support link.

Technical Bulletins and Notices

Technical bulletins concerning the latest changes to VARI*LITE equipment are issued
from the Dallas, Texas USA office. They are documentation supplements that contain
procedures for equipment upgrades, retrofits, and repairs not found in the existing
manuals. Operator technical bulletins are also issued to document changes in control
software. Technical bulletins are integrated into the appropriate equipment manuals as
those manuals are revised. Bulletins are categorized by assembly or subassembly, and
identified by a number such as V24-001 (VL24XX luminaire Technical Bulletin
number 1).

Technical notices are also issued from the Dallas, Texas USA office. They are non-
procedural documents that contain information regarding product support issues,
current equipment problems, software bugs, and documentation corrections. All
technical notices begin with the prefix TN and are numbered sequentially, such as TN-
138 (Tech Notice number 138).

2 24-March-2004 02.9671.0010 C


mailto:customerservice@vari-lite.com
www.vari-lite.com
www.vari-lite.com

CHAPTER 1.

Description

This chapter provides an overview of luminaire features, components
and operations.

e Features
* Major Components

* Principles of Operation

02.9671.0010 C 24-March-2004

[ FADIIAVUAS ¢




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Features

Standard Features

The VL2000 wash luminaire features zoomable
beam spreader optics, CYM color mixing, a
separate fixed color wheel and a high
performance dimmer/strobe mechanism.

The VL2000 wash luminaire contains the
following standard features:

DICHRO*TUNE™ radial color changer
which employs enhanced dichroic color
filters to produce smooth, full spectrum color
crossfades. The mechanism allows
independent cyan, magenta and amber color
control.

An internal mechanical douser which provides intensity control and strobing.

An upper enclosure that houses the control electronics as well as a power factor
corrected arc power supply or an SCR dimmer appropriate to the particular lamp
source.

Control by VARI¥LITE systems or a wide variety of DMX-512 consoles without
the need for additional interface equipment.

Two easy-install truss hook brackets for versatile hanging configurations.
700W arc source.

Zoomable beam spreader.

24-March-2004 02.9671.0010C



DESCRIPTION : MAJOR COMPONENTS 1

Major Components

VL2000 Wash Luminaire

The following illustration shows the major luminaire components and controls.

Removable Lamp Assembly

Upper Enclosure Assembl
PP y (to access lamp for replacement)

Truss Hook
Bracket Assembly

Yoke Assembly
Head Assembly

@ Vertical
Horizontal @; ®

Focus @ Captive Knob
for lamp access
(does not adjust

vy beam)

Input Panel Components

Product Label ID —— Power and Data — —_ Menu Display
Main Power Switch —— LED Indicators

15 A

'] P]

DATA N DATA THRU
e

EXTCOMP3

AC Input Cable | L— Data Thru
Data In

02.9671.0010 C 24-March-2004 5



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Menu Display

The Menu System Display is used to access the menu system, which is a
programmable set of commands used to address, operate, and test the luminaire.

The menu system is controlled by four buttons. These buttons function as follows:

Changes a value or
= =
Multi-Segment % % % % scrolls through menus
i iy by Iy N
Display ___ Changes a value or
) scrolls through menus
Displays the menu,
or if at first level, the ———————
current address

MENU  ENTER

Selects the current menu option
or enters current data value

Note: Refer to the VL2000 Wash Luminaire User’s Manual for more detailed
instructions regarding display operation.

LED Indicators

The LED indicators report the status of power and data to the luminaire.

Indicates DC power is being
supplied via AC Input when lit

\— PWR O

Indicates data is being

OO

transmitted when flashing —— — 7w O
’7 BxO
Indicates data is being @ @
received when flashing fast; MIENL ENTER

when flashing in 2 sec. heartbeat,
indicates luminaire is idle

6 24-March-2004 02.9671.0010C



1

DESCRIPTION : MAJOR COMPONENTS

Head Components

The following illustration shows the major sub-assemblies which are located in the

luminaire head assembly.

Dimmer Bulkhead Assembly

Color Bulkhead Assembly

Removable Cover

Rear Assembly

(Contains Lamp
Assembly)

Fan Assembly

Front Internal Assembly

(Contains lens assemblies and

front color assembly.)

710005E

Nose Cover

24-March-2004

02.9671.0010 C



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Yoke Components

The following illustration shows the major sub-assemblies which are located in the
luminaire yoke assembly. (Head and enclosure not shown for clarity.)

Relay Assembly Ignitor PCB Assembly

Auxiliary Controller
PCB Assembly

Board-side Leg

9 Tilt Motor
Assembly

Tilt-side Leg

@
/

Tilt-side
Yoke Leg

67060082

Board-side Yoke Leg

Rotate yoke fully
counter-clockwise

To determine which yoke leg is which without having to remove
the covers, rotate yoke counterclockwise until it stops, then look
at the luminaire while facing the input panel assembly. The tilt-

side leg is the leg to the left; the board-side leg is the leg to the
right.

22011V
Input Panel Assembly

24-March-2004 02.9671.0010C



DESCRIPTION : MAJOR COMPONENTS 1

Enclosure Components

The following illustration shows the major sub-assemblies which are located in the
luminaire enclosure assembly. (Yoke and head assemblies not shown for clarity.)

Input Panel Inside View —
DMX Input PCB Assembly

Enclosure Covers

Main Controller PCB

Ballast Module
Assembly

Main Controller
PCB Assembly

DMX Input
PCB Assembly

Input Panel
Assembly

Enclosure Assembly
ENCL7B

02.9671.0010 C 24-March-2004 9



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Principles of Operation

Power and Data Flow Diagrams

The following diagram shows how data and power are distributed in the luminaire.

HEAD HEAD
FAN FAN
#1 #2
‘HIHHH!\\ //!IEEI'} ‘IIIEH!\\ //!HIII'

PAN
MOTOR
+24v

+24V +24V
M2 M3 M2 U3
PAN LT ‘ ‘
M1 M4 M1 M4
| | | |
DMX MAIN [€——DATA —— AUX [&——DATA— AUX
DATA 1/0 INPUT [«—DATA —p CONTROL CONTROL CONTROL
PCB — PCB 24V — PCB #2 24V —— PCB #1
PAN TILT DIMMER| [ COLOR
ENCODER ENCODER BLUE/AMBER
PAN EOT TILT EOT MAGENTA |SENSOR| | SENSOR
+24v*i
APS AC LOW HEAD HEAD BACK
CONTROL LINE VSOJ;—QSYE e ot Ogeh cAP SWiTcH
AC LINE IN T LINE ] ON/OFF
FILTER [T cB. +24V LAMP  LAMP
POWER  POWER
AC
Lne ARC
POWER IGNITOR | LAMP ARC
APS SUPPLY PCB POWER LAMP
CONTROL — ]
10 24-March-2004 02.9671.0010C




CHAPTER 2.

Maintenance

This chapter contains test, service, and standard maintenance
procedures.

* Testing
* Special Considerations

¢ Maintenance Procedures

power removed from the luminaire. Never remove cover or backcap

f WARNING: All maintenance procedures are to be performed with
while lamp is in operation.

FHOIDINJVAS

02.9671.0010 C 24-March-2004 1

—



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Testing

12

Testing Software

Testing software is available in all Series 2000 luminaires through the luminaire’s
menu system TEST function.

For information on specific tests and test parameters, see the VL2000 Wash Luminaire
User’s Manual (VL Part no. 02.9671.0001).

When running tests on multiple luminaires, a loopback connector is required at the
first luminaire in the link and a male termination connector is required at the last
luminaire.

Note: After 10 seconds of inactivity, the menu display will change to the default state
showing the address.

Move Disable

The Move option is available in the test menu. This allows for pan/tilt functions to be
disabled so that the luminaire can be placed in any position for testing without
movement occurring. In order to regain full control of the luminaire, Move will need
to be enabled after testing.

Note: When setting the Move option to disable, luminaires linked by a loopback
connector will have pan and tilt disabled for all the luminaires that are linked.

Lamp

The Lamp option is also available in the test menu. This option sets the lamp
intensity to 100% and will adjust the diffusion to produce a tight beam. Pan/Tilt are
disabled while using the Lamp option, and pan/tilt settings will be restored upon exit
of the Lamp feature.

Note: When setting the Lamp option on luminaires linked by a loopback connector,
pan and tilt will be disabled for all the luminaires that are linked.

To run tests:

Step 1. Press [Menu].

Step 2. Press [Up]/[Down] arrows until TEST appears. Press [Enter].
Step 3. Use [Up]/[Down] arrows to select a parameter to test.

Step 4. Press [Enter] to run test.

Step 5. Press [Menu] to stop test at any time.

24-March-2004 02.9671.0010C



MAINTENANCE : SPECIAL CONSIDERATIONS ?

Special Considerations

Configuring Main Controller Board

When performing maintenance or troubleshooting procedures on Series 2000
luminaires, it may be necessary to configure the Main Controller Board (MCB) for
installation. When moving an MCB from one luminaire another, different jumper
configurations must be set correctly in order for the luminaire to operate.

The Main Controller Board (MCB) contains two blue jumpers.

CAUTION: Always use anti-static precautions when working with PCBs.

Programming Jumper - J1 (For Vari-Lite engineering use.)

The jumper at J1 is necessary and must be in the correct position in order for the
luminaire to operate. DO NOT change the configuration of jumper J1 (Figure 2-1).

Jumper at J11

Power Supply
Connection
at J2

Jumper at J1

Figure 2-1: Jumper Locations on MCB

Luminaire Type Jumper - J11

The jumper at J11 configures the luminaire type between VL2000 spot, VL2000 wash

and VL2416 wash. For VL2000 spot or VL2416 wash luminaires, it is fitted to non-
active pins. (This inactive setting is the default or shipping configuration.) For
VL2000 wash luminaires, it is fitted to the active pins.

Power Supply Connection - J2

The power supply connection at J2 sets the luminaire type according to the power
supply output. (VL2416 wash luminaire - 1200W / VL2000 spot luminaire and

VL2000 wash luminaire - 700W). If the power selection setting and the luminaire type

setting jumper (J11) do not correspond, the luminaire will not operate properly.

02.9671.0010 C 24-March-2004

13



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Jumper Configuration

To configure jumper:

Determine which type luminaire the MCB is to be installed in, and configure jumper
according to Figure 2-2.

Note: If luminaire will not calibrate or operate after MCB replacement, check jumper
setting and download new software.

—J ——J
. [eeon; joecece
Ne k] al
« EEIEE]c42 7 | VRoEEGE 1
. [wm]

& afene
s~ e CWE%&EF:I:";XE RE i BEE EIE].IE
3 °. "0 " g‘ﬁé ¢ cEY RWO\ﬁ?{Df =
3 E g E Ri = )
L] ol UQEI .RMEI —L>; O

(B8 39
[
(]
- 5
®
9
L
(]
| L
o
| E
o
L
44‘ L
(% 1]
o o
e @
o o
T4
>
L
(o

a
~
“e
vl
=
o
s
=
(=]
I“'I-
200
=
o 5ee
&

24-9661-1225 REv-

®
R..'...... (XY XYYY Y] P
L L] I% [ Rg
U4
LT we GEI® @ e —
See] L@ ® o m. ©

oe TTTTTTTTTTTTITTITIITL PHe R2 - om
u DT 14 - B 1 (X ]

=] = ISA — L X ]
i) 1580 = = __ i — e
& 4 = = LED, ol 1
= = = == o
z g B 5@% oEEl; R1] .o
o = = - — :@ O (2 ]

= = rym| C17 — =
z = = EEB E7 S o~ % LIRS HH
< PTE@ S, = R27 EIQ Se x ::

g’T\7HHHHHHHHHH\HHH O ® H

S6
¢ MADE IN USA (©)1999 RST VARE#LTE = = i *

Main Controller Board
Component Side

Jumper

— — 611225DTL2
VL2000 Spot, VL2000 Wash
and VL2416 Wash

Figure 2-2: MCB Jumper Configuration.

14 24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Maintenance Procedures

Head Assembly

This section provides removal and replacement procedures for components found in
the luminaire head assembly.

Lamp Replacement
Parts:

LAMP, 700 WATT ARC - PHILLIPS MSR700 (71.2528.0700)

Tools:
#2 Phillips Screwdriver,
Cotton gloves

To remove and replace lamp:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire. Never remove covers or open front lens or backcap assemblies
while lamp is in operation.

>

Step 1. Disconnect luminaire AC input cable from power source.

>

WARNING: Allow lamp to cool before replacing.

Step 2. At backcap, using screwdriver or fingers, turn captive knob until loose
(Figure 2-3).

Backcap Assembly Captive

Knob

Head Assembly

02.9671.0010 C 24-March-2004

15



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

16

AN\

Step 3. Slide backcap away from head assembly (it will remain attached by tether).

CAUTION: Wear cotton gloves or other covering while servicing lamp. Touching
lamp glass with bare fingers will leave oil and cause the lamp to explode or burn out
early. If touched, use alcohol to thoroughly clean glass.

Step 4. Remove lamp by pulling straight out of socket.
Step 5. Install new lamp, pressing firmly into socket.

Step 6. Align guide rods in guide holes and slide backcap into head assembly. Re-
tighten captive knob.

Step 7. Align lamp. (Refer to next procedure.)

24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Align Lamp for Flat Field

The design of the optical system is based on a flat field. A flat field is one where there
is no detectable hot spot.

After a new lamp is installed, it will be necessary to align the lamp to optimize the
beam. Knobs located at the luminaire’s backcap will allow adjustment.

WARNING: Backcap and adjustment knobs will be HOT during lamp operation.
% Wear gloves and/or use tools to prevent burns.

To align lamp:

Step 1. Using internal menus select Lamp test to set beam. Refer to VL2000 Wash
Luminaire User’s Manual for more information. (If using console, set
intensity to 100% and adjust diffusion to produce a tight beam.)

Step 2. Position beam on a white wall at a distance of 10' to 20'".

Step 3. At backcap, using Vertical and Horizontal knobs, adjust hot spot to center of
beam (Figure 2-4).

Step 4. Using Focus knob adjust beam for flattest field.

Captive Knob for lamp access
(does not adjust beam)

LAMPALG

Figure 2-4: Aligning Lamp for Flat Field

02.9671.0010 C 24-March-2004 17



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Color Bulkhead Assembly Replacement
Parts:
BULKHEAD ASSEMBLY, COLOR (22.9671.0077)

Tools:
Screwdriver, #2 Phillips

To remove and replace color bulkhead assembly:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. Athead cover, turn two captive screws one-quarter turn and remove cover
(Figure 2-5). (It will remain attached by tether.)

Crossfade Color Sensor PCB Assembly Color Bulkhead Assembly

Captive Screw
Wiring Harness Connector P
Wiring Harness Connector

Color Motor Assembly Magenta Motor Assembly

Captive Screws

Removable Cover

Head Assembly

Figure 2-5: Color Bulkhead Assembly Replacement

Step 3. At color bulkhead assembly, turn captive screw one-quarter turn to release
bulkhead.

18 24-March-2004 02.9671.0010C



Step 4.

Step 3.
Step 6.

02.9671.0010 C

MAINTENANCE : MAINTENANCE PROCEDURES ?

Slide color bulkhead assembly partially out of head assembly and disconnect
wiring harness connectors from color motor assembly connector and color
motor assembly sensor, magenta motor assembly connector, and two
crossfade color sensor PCB assembly connectors.

Remove color bulkhead assembly from head assembly.

Install replacement assembly by performing Steps 2—5 in reverse order.

24-March-2004 19



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

20

Color Filter Replacement
Parts:
Standard Color Filter, as required

Tools:
Screwdriver, #2 Phillips,
Cotton gloves

To remove and replace a standard color filter:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. Athead cover, turn two captive screws one-quarter turn and remove cover
(Figure 2-5).

Step 3. Rotate wheel until color filter is accessible.

CAUTION: Do not touch filters with bare fingers. Wear cotton gloves or other
covering while replacing.

Step 4. Using fingers, pull color filter out of filter wheel assembly (Figure 2-6).

Color Filter

Carrier Slot

Filter Wheel

Figure 2-6: Color Filter Replacement

Step 5. Noting proper orientation of carrier slot, insert new color filter into position
and push fully into place.

Step 6. Re-install color bulkhead assembly, as required, and re-install head cover.

24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Magenta Color Wheel Glass Assembly
Parts:
GLASS ASSEMBLY, MAGENTA COLOR WHEEL (21.9671.0161)

Tools:
Screwdriver, #2 Phillips
Cotton gloves

To remove and replace magenta color wheel glass assembly:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. Remove color bulkhead assembly. Refer to “Color Bulkhead Assembly
Replacement” on page 18.

CAUTION: Do not touch glass with bare fingers. Wear cotton gloves or other
covering while replacing.

Step 3. At color bulkhead assembly, remove four 4-40 X 3/16" PPZ screws, spacer,
gasket, and spring, and remove glass assembly from bulkhead (Figure 2-7).

Color Bulkhead Assembly

4-40 X 3/16" PPZ
Screws (4)

710077D7L3

Glass Assembly
Figure 2-7: Magenta Color Wheel Glass Assembly Replacement

Step 4. Install replacement magenta color wheel glass assembly by performing Steps
2 and 3 in reverse order.

02.9671.0010 C 24-March-2004 21



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Crossfade Color Sensor PCB Assembly Replacement
Parts:
PCB ASSEMBLY, CROSSFADE COLOR SENSOR (24.9671.0175)

Tools:
Screwdriver, #1 Phillips

To remove and replace crossfade color sensor PCB assembly:

CAUTION: Always use anti-static precautions when working with PCBs.

/N
WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. Remove color bulkhead assembly. Refer to “Color Bulkhead Assembly
Replacement” on page 18.

Step 3. At color bulkhead assembly, remove two 4-40 X 5/16" PPB screws, and
remove crossfade color sensor PCB assembly from mounting bracket
(Figure 2-8).

Color Bulkhead Assembly

Mounting Bracket

Crossfade Color Sensor M
PCB Assembly \\ A
4-40 X 5/16" PPB Screw &

Figure 2-8: Crossfade Color Sensor PCB Assembly Replacement

710077DTL4

Step 4. Install replacement crossfade color sensor PCB assembly by performing
Steps 2 and 3 in reverse order.

22 24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Dimmer Bulkhead Assembly Replacement
Parts:
DIMMER BULKHEAD ASSEMBLY (21.9673.0205)

Tools:
Screwdriver, #2 Phillips

To remove and replace dimmer bulkhead assembly:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. Athead cover, turn two captive screws one-quarter turn and remove cover
(Figure 2-5). (It will remain attached by tether.)

Step 3. Atdimmer bulkhead assembly, remove two 6-32 X 3/8" PPZ screws securing
dimmer bulkhead assembly to rear assembly, and remove dimmer bulkhead
assembly (Figure 2-9).

T\ 6-32 X 3/8" PPZ Screw (2)

Dimmer Bulkhead Assembly

Figure 2-9: Dimmer Bulkhead Assembly Replacement
Step 4. Disconnect wire connector from stepper motor.
Step 5. Disconnect wires from thermal switch.
Step 6. Slide dimmer bulkhead assembly from head assembly.

Step 7. Install replacement dimmer bulkhead assembly by performing Steps 2—6 in
reverse order.

02.9671.0010 C 24-March-2004 23



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Front Internal Head Assembly Replacement
Parts:
FRONT INTERNAL HEAD ASSEMBLY (21.9671.0006)

Tools:
Screwdriver, #2 Phillips, long handle
Screwdriver, #2 Phillips

To remove and replace front internal head assembly:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. Remove color bulkhead assembly. Refer to “Color Bulkhead Assembly
Replacement” on page 18.

Step 3. At front cover assembly, remove two 10-32 X 1/2" PPB screws, and remove
front cover assembly (Figure 2-10).

Captive Screws Rear Assembly

Head Cover

Front Cover Assembly

10-32 X 1/2" PPB
Screw (2)

Front Internal Head Assembly
Flat Washer (4)
6-32 X 5/16" PPZ Screw (4)

Figure 2-10: Front Internal Head Assembly Replacement
Step 4. At head assembly, disconnect wire connectors from blue and amber motors.

Step 5. Face head nose upward. At front of bulkhead, using #2 Phillips long handle
screwdriver, remove four 6-32 X 5/16" PPZ screws and four #6 lock washers
securing front assembly to rear assembly, and remove front assembly.

Step 6. Install replacement front internal head assembly by performing Steps 2—5 in
reverse order.

24 24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Blue/Amber Color Wheels Assembly Replacement

Parts:
ASSEMBLY, BLUE/AMBER COLOR WHEELS (21.9671.0150)

Tools:
Screwdriver, #1 Phillips
Screwdriver, #2 Phillips
Pick and hook tool
Cotton gloves

To remove and replace blue/amber color wheels assembly:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. Remove front internal head assembly. Refer to “Front Internal Head
Assembly Replacement” on page 24.

Step 3. At front of bulkhead, loosen four 8-32 X 3/8" PPZ screws to loosen tension
on blue and amber motor assembly timing belts (Figure 2-11).

8-32 X 3/8" PPZ Screw (4)

Front Internal
Head Assembly

710006DTL

Figure 2-11: Loosening Tension on Timing Belts

Note: When removing timing belts from blue and amber color wheel pulleys, ensure
belts remain in place on blue and amber motor pulleys.

Step 4. Remove timing belts from blue and amber color wheel pulleys
(Figure 2-12).

02.9671.0010 C 24-March-2004 25



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Timing Belts

Flat Washer

Block/Shaft Assembly

710007DTL

Blue/Amber Color Wheels Assembly

Figure 2-12: Blue/Amber Color Wheels Assembly Replacement

Step 5. Using pick and hook tool, remove c-clip securing blue/amber color wheels
assembly on block/shaft assembly.

CAUTION: Do not touch wheels with bare fingers. Wear cotton gloves or other
covering while replacing.

Step 6. Remove blue/amber color wheels assembly and flat washer from block/shaft
assembly.

Step 7. Install replacement blue/amber color wheels assembly by performing Steps
2-6 in reverse order.

26 24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Small Stipple Glass Replacement
Parts:
SMALL STIPPLE GLASS (12.9671.0408)

Tools:
Screwdriver, #2 Phillips
Cotton gloves

To remove and replace small stipple glass:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. At head cover, turn two captive screws one-quarter turn and remove cover
(Figure 2-10). (It will remain attached by tether.)

Step 3. At front cover assembly, remove two 10-32 X 1/2" PPB screws, and remove
front cover assembly (Figure 2-10).

CAUTION: Do not touch glass with bare fingers. Wear cotton gloves or other
covering while replacing.

Step 4. Face head nose upward. At front of bulkhead, remove four 6-32 X 5/16" PPB
screws and #6 lock washers securing diffuser glass retainer and small stipple
glass to concave lens assembly, and remove retainer and glass (Figure 2-13).

Concave Lens Assembly

Small Stipple Glass
Diffuser Glass Retainer
#6 Lock Washer (4)

6-32 X 5/16" PPB Screw (4)%@

Figure 2-13: Small Stipple Glass Replacement

710006DTL2

Step 5. Install replacement small stipple glass by performing Steps 2—4 in reverse
order.

02.9671.0010 C 24-March-2004 27



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Concave Lens Assembly Replacement
Parts:
ASSEMBLY, CONCAVE LENS (22.9671.0413)

Tools:
Screwdriver, #2 Phillips
Cotton gloves

To remove and replace concave lens assembly:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. Remove small stipple glass. Refer to “Small Stipple Glass Replacement” on
page 27.

Step 3. Remove four 6-32 X 3/16" PPB screws and four #6 lock washers securing
concave lens assembly to lens support arm (Figure 2-14).

Lens Shaft (4)
Concave Lens Assembly

#8 Lock Washer (4)

8-32 X 1/2" PPB Screw (4)&\
g

Lens Support Arm

6-32 X 3/16" PPB Screw (4)

#6 Lock Washer (4)
Small Stipple Glass

710006DTL1

Figure 2-14: Concave Lens Assembly Replacement

CAUTION: Do not touch lens with bare fingers. Wear cotton gloves or other
covering while replacing.

Step 4. Remove four 8-32 X 1/2" PPB screws and four #8 lock washers securing
concave lens assembly to lens shafts, and remove concave lens assembly.

Step 5. Install replacement concave lens assembly by performing Steps 2—4 in
reverse order.

28 24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Convex Lens Assembly Replacement

Parts:
ASSEMBLY, CONVEX LENS (22.9671.0414)

Tools:
Screwdriver, #2 Phillips
Allen wrench, 1/4"
Nutdriver, 1/4"
Cotton gloves

To remove and replace convex lens assembly:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.
Step 2. Remove small stipple glass. “Small Stipple Glass Replacement” on page 27.

Step 3. Remove concave lens assembly. “Concave Lens Assembly Replacement™ on
page 28.

Step 4. Using 1/4" nutdriver, remove one 4-40 KEPS nut on end of beam spreader
motor assembly shaft (Figure 2-15).

Beam Spreader
Motor Assembly

Convex Lens Assembly

Concave Lens Assembly

#8 Lock Washer (4)

8-32 X 1/2" PPB Screw (4) Q
plt
\

Lens Shaft (4)

8-32 X 2" Screw

Small Stlpple Glass 710006DTL3

Figure 2-15: Convex Lens Assembly Replacement

02.9671.0010 C 24-March-2004 29



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

30

N\

CAUTION: Do not touch lens with bare fingers. Wear cotton gloves or other
covering while replacing.

Step 3.

Step 6.

Step 7.

Step 8.

Step 9.

Step 10.

Step 11.

Remove convex lens assembly from lens shafts.

In replacement convex lens assembly, using 1/4" Allen Wrench, adjust 8-32
X 2" screw so that screw head is nearly flush with drive bushing plate to
create a .020° gap between concave and convex lens assemblies.

Slide replacement convex lens assembly and then old concave lens assembly
onto lens shafts.

Hold convex and concave lens assemblies together, and using #2 Phillips
screwdriver, re-install four #8 lock washers and four 8-32 X 1/2" PPB
screws, and tighten to keep lens assemblies aligned.

Re-install four 6-32 X 3/16" PPB screws and four #6 lock washers securing
concave lens assembly to lens support arm.

Using 1/4" nutdriver, re-install one 4-40 KEPS nut on end of beam spreader
motor assembly shaft.

Re-install small stipple glass. Refer to “Small Stipple Glass Replacement” on
page 27.

24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

100MM Condenser Lens Assembly Replacement

Parts:
100MM CONDENSER LENS (22.9671.0402)

Tools:
Allen wrench, 5/64"
Cotton gloves
Loctite, #242

To remove and replace 100MM condenser lens assembly:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.
Step 2. Remove small stipple glass. “Small Stipple Glass Replacement” on page 27.

Step 3. Remove concave lens assembly. “Concave Lens Assembly Replacement™ on
page 28.

Step 4. Remove convex lens assembly. “Convex Lens Assembly Replacement” on
page 29.

Note: Before removing shaft collets, note orientation for use during re-installation.

Step 5. Using 5/64 " Allen wrench, loosen eight setscrews (two each collet), and
remove four shaft collets and four wave spring washers from lens shafts
(Figure 2-16).

CAUTION: Do not touch lens with bare fingers. Wear cotton gloves or other
covering while replacing.

Step 6. Remove 100MM condenser lens assembly from lens shafts.
Step 7. Slide replacement 100MM condenser lens assembly onto lens shafts.
Step 8. Re-install four wave spring washers on lens shafts.

Step 9. Re-install four shaft collets on lens shafts.

Note: Ensure wave spring washers are compressed before tightening shaft collet set-
SCIews.

Step 10. Slide shaft collet down on lens shaft until wave spring washer is compressed.

02.9671.0010 C 24-March-2004 31



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Step 11. Apply Loctite #242 to threads of setscrews, and using 5/64" Allen wrench,
tighten setscrews to secure shaft collet to base of lens shatft.

Step 12. Repeat steps 10 and 11 for remaining three shaft collets.

100MM Condenser Lens Assembly

Wave Spring Washer (4)

Lens Shaft (4)
Shaft Collet (4)

Setscrew (8)

7100068
Convex Lens Assembly

Small Stipple Glass  Concave Lens Assembly
Figure 2-16: 100MM Condenser Lens Assembly Replacement

Step 13. Re-install convex and concave lens assemblies. “Convex Lens Assembly
Replacement” on page 29.

Step 14. Re-install small stipple glass. Refer to “Small Stipple Glass Replacement” on
page 27.

32 24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Beam Spreader Motor Assembly Replacement

Parts:
ASSEMBLY, MOTOR-BEAM SPREADER (22.9671.0468)

Tools:
Pliers, 3" channel lock
Screwdriver, #1 Phillips
Screwdriver, #2 Phillips
Wrench, open-ended, 1/3"

To remove and replace beam spreader motor assembly:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. Remove front internal head assembly. Refer to “Front Internal Head
Assembly Replacement” on page 24.

Step 3. Disconnect beam spreader motor assembly wire connector from motor
harness cable assembly.

Step 4. Atbeam spreader motor assembly, using 1/4" open-ended wrench and pliers,
remove one 4-40 KEPS nut from end of motor shaft (Figure 2-17).

4-40 X 1/4" PPZ
Screw (2)

Beam Spreader
Motor Assembly
4-40 KEPS Nut (2)

710006DTL4

Figure 2-17: Beam Spreader Motor Assembly Replacement

02.9671.0010 C 24-March-2004 33



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

34

Step 5. Remove two 4-40 X 1/4" PPZ screws and two 4-40 KEPS nuts securing
beam spreader motor assembly to bulkhead, and remove motor.

Step 6. Install replacement beam spreader motor assembly in bulkhead.

Step 7. Re-install two 4-40 X 1/4" PPZ screws and two 4-40 KEPS nuts securing
beam spreader motor assembly to bulkhead, but do not tighten.

Step 8. Using 1/4" wrench and pliers, re-install 4-40 KEPS nut on end of motor
shaft.

Step 9. Reconnect beam spreader motor assembly wire connector to motor harness
cable assembly.

Step 10. Re-install front internal head assembly. Refer to “Front Internal Head
Assembly Replacement” on page 24.

Step 11. Re-apply ac power.

CAUTION: Before applying power, be sure the luminaire is positioned so that the
head and yoke can move freely without restriction.

Step 12. Seat motor shaft by applying power to luminaire and allowing luminaire to
cycle through calibration.

Step 13. Tighten two 4-40 X 1/4" PPZ screws and two 4-40 KEPS nuts.
Step 14. Re-install front cover assembly and head cover (Figure 2-10).

24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Yoke Assembly

This section provides removal and replacement procedures for components found in
the luminaire yoke assembly.

Tilt Motor Replacement

Parts:
ASSY, TILT MOTOR (22.9661.0665)

Tools:
Screwdriver, #2 Phillips
Nutdriver, 1/4"

To remove and replace tilt motor assembly:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. Attilt-side leg, remove yoke leg cover by removing four 6-32 X 5/16" PPB
screws (Figure 2-18). To find tilt-side leg, refer to page 9.

Tilt Motor Assembly

6-32 X 5/16"
Tilt-side PPZ Screw (3)

Leg

Yoke Leg Cover

1/4" Hex Standoff
Cable Anchor
6-32 X 5/16" PPZ Screw

6-32 X 5/16" PPB Screw (4)

TMOTOR

Figure 2-18: Tilt Motor Assembly Replacement

02.9671.0010 C 24-March-2004 35



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

36

Step 3. At pan/tilt encoder PCB (mounted behind tilt motor mounting plate),

Step
Step

Step
Step

Step

disconnect two cable connectors.

. At tilt motor, disconnect motor wire connector.

. At cable anchor/standoff, remove one 6-32 X 5/16" PPZ screw, and remove

free cable. (Cable will still be attached by a cable tie to anchor.)

. Using 1/4" nutdriver, remove 1/4" hex standoff.

. Remove three remaining 6-32 X 5/16" PPZ screws securing tilt motor

assembly to yoke leg, and remove tilt motor assembly while freeing pulley
from timing belt.

. Install replacement tilt motor assembly by performing Steps 2—8 in reverse

order.

24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Auxiliary Controller PCB Assembly Replacement’

Parts:
PCB ASSY, AUX CONTROLLER (24.9661.1400)

Tools:
Screwdriver, #2 Phillips
Nutdriver, 1/4"
Wrench, open-ended, 1/4"

To remove and replace auxiliary controller PCBs:

CAUTION: Always use anti-static precautions when working with PCBs.

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

> b

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. Atboard-side leg, remove yoke leg cover by removing four 6-32 X 5/
16" PPB screws. To find board-side leg, refer to page 9.

Step 3. Remove counter weight assembly by removing four 6-32 X 5/16" PPZ
screws and four #6 lock washers (Figure 2-19).

Step 4. To remove auxiliary controller PCB 1, disconnect yoke cable assembly from
first auxiliary controller PCB at J2 and main to aux/data and power cable at
JS.

Step 5. Using 1/4" nutdriver or open-ended wrench, remove 1/4" hex four standoffs
and four #6 lock washers, and remove auxiliary controller PCB 1.

Note: A connector is installed between auxiliary controller PCBs 1 and 2. The
connector may remain attached to auxiliary controller PCB 1 when it is removed.

Step 6. If connector remains attached to auxiliary controller PCB 1 when PCB is
removed, remove connector from auxiliary controller PCB 1.

02.9671.0010 C 24-March-2004 37



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

38

6-32x5/16" PPZ Screw (4)
Aux Controller PCB 1
Aux Controller PCB 2

Counter Weight
Assembly

#6 Lock Washer (12)

1/4" Hex 6-32

.750" Standoff (8)

Connector 0

Board-side Leg

Figure 2-19: Auxiliary Controller PCB Replacement
Step 7. Perform one of the following steps, as required:

a. If auxiliary controller PCB 2 is being replaced, install connector in new
auxiliary controller PCB 2 at J1.

b. If auxiliary controller PCB 2 is not being replaced re-install connector in
auxiliary controller PCB 2 at J1.

Step 8. To remove auxiliary controller PCB 2, disconnect yoke cable assembly from
auxiliary controller PCB 2 at J2.

Step 9. Using 1/4" nutdriver or open-ended wrench, remove next set of four 1/4" hex
standoffs and #6 lock washers, and remove auxiliary controller PCB 2.

Step 10. Perform the following steps, as required:
a. Remove connector from auxiliary controller PCB 2 at J1.

b. Install connector on new auxiliary controller PCB 2 at J1.

Note: When installing auxiliary controller PCB 1, ensure pins of connector are seated
correctly into connector J1 on back of PCB.

Step 11. Install replacement assemblies by performing Steps 2—10 in reverse order.

24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Ignitor PCB Assembly Replacement
Parts:
PCB ASSY, IGNITOR (24.9661.1125)

Tools:
Screwdriver, #2 Phillips

To remove and replace ignitor PCB assembly:

/!\ CAUTION: Always use anti-static precautions when working with PCBs.

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. At each yoke leg, remove yoke leg cover by removing four 6-32 X 5/
16" PPB screws (Figure 2-20).

6-32 X 3/16" PPZ Screw (4)

# 6 Lock Washer (4) Ignitor PCB Assembly

1/4" Hex Standoffs (2)

Accessible
6-32 X 5/16"
PPZ screws (2)

#6 Lock Washer (2)

Yoke Leg Cover

Yoke Leg

Yoke Cross Member

6-32 X 5/16"
PPZ Screw (2)

#6 Lock Washer (2) 6-32 X 5/16"
PPB Screw (8) 6706008

Figure 2-20: Ignitor PCB Assembly Replacement

Step 3. At yoke cross member, using #2 Phillips screwdriver, remove four 6-32 X
3/16" PPZ screws and four #6 lock washers which secure cross member

02.9671.0010 C 24-March-2004 39



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

cover to yoke, and remove cover. (These screws are accessible from inside
yoke legs.)

Step 4. At Ignitor PCB assembly, remove two accessible 6-32 X 5/16" PPZ screws
and two #6 lock washers which secure ignitor PCB assembly to yoke leg.

Step 5. At yoke cross member, remove two 6-32 X 5/16" PPZ screws and two #6
lock washers which secure ignitor PCB assembly 1/4" hex standoffs to yoke
leg.

Step 6. Atignitor PCB assembly, disconnect ignitor PCB assembly wires by
removing four 6-32 X 1/4" PPZ screws and four #6 lock washers which
secure wire ring terminals to PCB, and remove ignitor PCB assembly Figure
2-21).

6-32 X 1/4" PPZ Screw (4)
#6 Lock Washer (4)

6-32x5/16" PPZ Screw (2)

#6 Lock Washer (2)

1/4" Hex 6-32

500" LG
Standoff (2)

Ignitor PCB Assembly

PCBIGNT

Figure 2-21: Ignitor PCB Assembly Wire Terminals and Standoffs Removal

Note: Install two standoffs removed from old ignitor PCB assembly in step 7 in same
position on replacement ignitor PCB assembly.

Step 7. Remove two 6-32 X 5/16" PPZ screw and two #6 lock washer (one each
standoff) and remove two 1/4" hex standoffs from ignitor PCB assembly.
Install hex standoffs in same position on replacement ignitor PCB assembly.

Step 8. Install replacement ignitor PCB assembly by performing Steps 2—7 in reverse
order.

40 24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Enclosure Assembly

This section provides removal and replacement procedures for components found in
the luminaire enclosure assembly.

Removing Enclosure Covers

To gain access to enclosure components, it will be necessary to remove the top and
bottom covers.

Tools:
Screwdriver, #2 Phillips
Allen Wrench, 3/16"

To remove and replace enclosure covers:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Using console or internal menus, run lens as far to the rear as possible.
Step 2. Disconnect luminaire AC input cable from power source.

Step 3. At each top enclosure cover, remove two 6-32 X 1/4" PPB screws, and
remove cover (Figure 2-22).

rE— 6-32 X 1/4" PPB Screw (4)
(Two each cover)

i~
|

Ballast-Side Cover Power Supply-Side

Ventilation Cover

1/4" Lock Washer
1/4-20 X 1/2" Socket Screw —— 8

I

Figure 2-22: Removing Top and Bottom Enclosure Covers

02.9671.0010 C 24-March-2004 41



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

é CAUTION: Be careful not to damage lens during next step.

Step 4. Carefully lay luminaire on its side, ensuring that lens does not come into
contact with any surface (Figure 2-23).

FDOWN2
Figure 2-23: Laying Luminaire on Its Side

Step 5. At bottom of enclosure, using 3/16" Allen wrench, remove four 1/4-20 X
1/2" socket screws and four 1/4" lock washers, and remove ventilation cover
(Figure 2-22).

Step 6. Return luminaire to upright position.

42 24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Power Supply Replacement

Parts:
POWER SUPPLY, 130W +24V/5.4A (12.3126.1103)

Tools:
Screwdriver, #2 Phillips, stubby

To remove and replace power supply:

CAUTION: Always use anti-static precautions when working with PCBs.

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

> b

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. At enclosure, remove power supply-side and ventilation covers. Refer to
“Removing Enclosure Covers” on page 41.

Step 3. At power supply, disconnect wiring at J1, J2, and GND.

Step 4. At power supply, remove two 6-32 X 3/8" PPZ screws securing power
supply PCB to standofts (Figure 2-24).

Standoff (2)

Power Supply PCB
Friction Clasp (2)

6-32 X 3/8"

Screw (2)
Note:

Some components
not shown for clarity.

ENCL3E

Figure 2-24: Power Supply Replacement

Step 5. Free bottom of power supply PCB from two friction clasps, and remove
power supply.

Step 6. Install replacement power supply by performing Steps 2—5 in reverse order.

02.9671.0010 C 24-March-2004 43



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Ballast Module Assembly Replacement
Parts:
ASSY, BALLAST MODULE - 700W ARC POWER SUPPLY (23.9671.1250)

Tools:
Screwdriver, #2 Phillips

To remove and replace ballast module assembly:

CAUTION: Always use anti-static precautions when working with PCBs.

/N
WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. At enclosure, remove ballast-side and ventilation covers. Refer to
“Removing Enclosure Covers” on page 41.

Step 3. Remove both handles by removing two 10-32 X 5/8" PPB screws at each.
Step 4. Remove eight 6-32 X 3/8" PPZ screws and remove both side covers (Figure
2-25).

10-32x5/8" PPB Screw (2)

Front Cover

APS Side
Bracket

Side Cover (2)

6-32x3/8"
PPZ Screw (8)

Figure 2-25: Accessing Ballast Module Assembly

Step 5. At ballast-side of enclosure, remove front cover and APS side bracket.

44 24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Step 6. At ballast module assembly, disconnect wiring:

Location Connector
J102 2-Pos Connector
J103 3-Pos Mate N Lok
J108 Red 1+ (Choke)
J109 Dark Blue 2— (Choke)
J110 Orange 3+ (Choke)
J1M Orange 4- (Choke)
J112 8-Pos MTA
J113 3-Pos MTA
J202 Lamp Wires (White)
J203 Lamp Wires (White)
J204 Red (Buck Choke)
J205 Blue (Buck Choke)

Step 7. Pull wires through ferrite core (Figure 2-26).

Ferrite Core

Pull wires through here. Note:

Some components

t sh for clarity.
Ballast Module not shown for clartty.

1N
\
| =

8-32 X 3/8" PFZ Screw (3) —
8-32 X 3/8” PPZ Screw (2)

ENCL3F

Figure 2-26: Ballast Module Assembly Replacement

Step 8. At bottom of enclosure, remove three 8-32 X 3/8" PFZ screws and two 8/32
X 3/8" PPZ screws which secure ballast module to enclosure.

Step 9. Remove ballast module.

Step 10. Install replacement assembly by performing Steps 2—9 in reverse order.

02.9671.0010 C 24-March-2004 45



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Pan Motor Assembly Replacement
Parts:
ASSY, PAN MOTOR (22.9661.0664)

Tools:
Screwdriver, #2 Phillips

To remove and replace pan motor assembly:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Using console or internal menus, run lens as far to the rear as possible.

Step 2. Disconnect luminaire AC input cable from power source.

A CAUTION: Be careful not to damage lens during next step.

Step 3. Carefully lay luminaire on its side, ensuring that lens does not come into
contact with any surface (Figure 2-23).

Step 4. At enclosure, remove ventilation cover. Refer to “Removing Enclosure
Covers” on page 41.

Step 5. At pan motor assembly, remove four 6-32 X 3/8" PPZ screws and four #6
lock washers (Figure 2-27).

/

it
(]

///

\@
l\\\@//\// 7

J
B

\\ ,/ J “‘7:‘] 2 4 ) ; \
#6 Lock Washer (4) j/ T \ ®

> L
> k Q@
Pan Motor Pulley \ 5

Sensor

ENCLBB

Figure 2-27: Pan Motor Assembly Replacement

46 24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Step 6. Slip belt off pan motor pulley.

Step 7. Pull pan motor assembly part way out of enclosure, and disconnect sensor
and motor wire connectors.

Step 8. Remove pan motor assembly.

fﬁ CAUTION: Ensure no wire will be pinched between mounting plates before securing
replacement pan motor assembly with screws.

Step 9. Install replacement pan motor assembly by performing Steps 2—8 in reverse
order.

02.9671.0010 C 24-March-2004 47



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

48

Main Controller PCB Assembly Replacement
Parts:
PCB ASSY, MAIN CONTROLLER 3-PHASE (24.9661.1225)

Tools:
Screwdriver, #2 Phillips

To remove and replace main controller PCB assembly:

CAUTION: Always use anti-static precautions when working with PCBs.

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. At enclosure, remove power supply-side and ventilation covers. Refer to
“Removing Enclosure Covers” on page 41.

Step 3. At main controller PCB, disconnect wiring.

Location Connector
J2 8-Pos Red MTA
J3 2-Pos Blue MTA (Fan)
J5 6-Pos White Connector (dual row)
J6 4-Pos White Connector (dual row)
J7 4-Pos Red MTA
J9 20-Pos Black Connector (dual row)

24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Step 4. Attop of PCB, remove two 6-32 X 5/16" PPZ screws and remove PCB
(Figure 2-28).

6-32 X 5/16" PPZ Screw (2)

Main Controller PCB ‘
Note: &

Some components
not shown for clarity.

m»

@
IEE

Side View

PCB fits into
card guide on rail

MAINPCB
Input Panel ‘

Figure 2-28: Main Controller PCB Assembly Replacement

Step 5. Install replacement main controller PCB assembly by performing Steps 2—4
in reverse order. (Ensure that bottom of main controller PCB is fitted into
card guide on rail.)

02.9671.0010 C 24-March-2004 49



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

DMX Input PCB Assembly Replacement
Parts:
PCB ASSY, DMX INPUT (24.9661.1251)

Tools:
Screwdriver, #2 Phillips

To remove and replace DMX Input PCB assembly:

CAUTION: Always use anti-static precautions when working with PCBs.

/N
WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect luminaire AC input cable from power source.

Step 2. At enclosure, remove power supply-side and ventilation covers. Refer to
“Removing Enclosure Covers” on page 41.

Step 3. At DMX input PCB assembly, disconnect wiring connector at J3.

Step 4. At connector panel, remove four M3 X SMM PPB screws which secure
DMX input PCB assembly to connector panel, and remove PCB assembly
(Figure 2-29).

Input Panel Inside View

DMX Input PCB

Note:

ST M3 X 5MM
Some components Nl PPB Screws (4)
not shown for clarity. \\\@ :

DMXPCB

Figure 2-29: DMX Input PCB Assembly Replacement

Step 5. Install replacement DMX input PCB assembly by performing Steps 2—4 in
reverse order.

50 24-March-2004 02.9671.0010C



MAINTENANCE : MAINTENANCE PROCEDURES ?

Cleaning Lens

Tools:
99% Isopropyl alcohol (commercial grade)
Clean, white, lint-free cloth
Cotton gloves

To clean lens:

WARNING: All maintenance procedures are to be performed with power removed
from the luminaire.

Step 1. Disconnect AC input cable from power source.

CAUTION: Use caution when handling lens. Avoid touching or scratching optical
/ i \  surfaces.

Step 2. Apply a small amount of isopropyl alcohol to a clean, white, lint-free cloth.
Step 3. Clean lens by gently wiping with cloth.

Step 4. Repeat Step 3 several times, using a new clean cloth each time.

02.9671.0010 C 24-March-2004 51



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Notes

52 24-March-2004

02.9671.0010C



CHAPTER 3.

.
N

Illustrated Parts Breakdown

This chapter contains illustrated parts breakdowns for all VL2000
wash luminaire assemblies.

* Drawing Tree

Top Assembly
Head
Yoke

Enclosure

Cables

HIDINJBUAS >

02.9671.0010 C 24-March-2004 53



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Drawing Tree

VL2000 Wash Luminaire (20.9671.0001)

VL2000 Wash Luminaire
20.9671.0001

Upper Enclosure Assembly I

21.9661.0004.05

continued on next page

Head Assembly
21.9671.0005

Front Internal Head
Assembly

Rear Assembly
21.9671.0009

21.9671.0006

Front Color
Assembly
21.9671.0007

Blue/Amber Color
— Wheels Assembly
21.9671.0150

Amber Color Wheel
— Assembly
21.9671.0158

__| Reflector Assembly
21.9660.0340.04

Yoke Assembly
22.9667.0600

Tilt Motor Assembly
22.9661.0665

Fan Cover Assembly

21.9673.0024

Ignitor PCB

24.9661.1125

Assembly

Ground Strap Cable
25.8007.2212

Back Cap Assembly

22.9671.0404

Dimmer Bulkhead
Assembly
21.9673.0290

Aux Controller
PCB Assembly
24.9661.1400

Ignitor To Relay

25.9667.0030

Cable

Tilt Bearing Stabilizer

Side Assembly
22.9667.0603

Optical Sensor
Assembly
23.9667.0216

| _|Blue Motor Assembly
21.9671.0183

Amber Motor
Assembly
21.9671.0184

Concave Lens
= Assembly
22.9671.0413

Convex Lens
— Assembly
22.9671.0414

54

Yoke to Head
Ground Cable
25.9667.0028

Motor Harness
Cable
25.9671.0007

Color Bulkhead
Assembly
22.9671.0077

Filter Wheel
Assembly

22.9673.0145

Assembly

Color W/O Color
Wheels Bulkhead

Head OT Switch

#2 Cable
25.9667.0146

Color Motor
Assembly
21.9667.0119

21.9671.0124

24-March-2004

Sensor PCB
Assembly
24.9638.0113

Magenta Motor

Assembly
21.9671.0182

Crossfade Color

Sensor PCB
Assembly
24.9671.0175

02.9671.0010C




ILLUSTRATED PARTS BREAKDOWN : DRAWING TREE 3

VL2000 Wash Luminaire (20.9671.0001) (cont.)

continued from previous page

I Upper Enclosure Assembly I

21.9661.0004.05

Connector Panel Pan Tube Pan Motor
Assembly Assembly 700W Arc Power Assembly
21.9661.1205 21.9661.1208 Supply Ballast 22.9661.0664
Module Assembly
Main Controller 23.9671.1250 Pan/Tilt Encoder
| 3-Phase PCB AC Input Link PCB Assembly
Assembly Cable 700W Ballast Board 24.9661.0629
24.9661.1225 25.9661.1512 PCB Assembly
24.9661.1130

DMX Input PCB

— Assembly AC Input Splitter 700W Ballast Rider
24.9661.1251 Cable Board PCB Assemb|y
25.9661.1513 24.9661.1131
|| AC Input Pigtail
(Euro) Cable
25.9661.1511 LVS Chassis Data I/O Link
Ground Cable Cable
25.9661.1514 25.9661.1532
MAIN TO AUX/DATA & Lamp Supply Harness
PWR -2201 Cable Cable
25.9661.1516.01 25.9661.1537.01
Pan/Tilt Control Cable Lamp Supply To Relay
25.9661.1517.01 Cable
25.9667.0029

Chassis To Yoke
Ground Cable
25.9661.1520

02.9671.0010 C 24-March-2004 55



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Top Assembly

Included Items Kit

28.9671.0001 Rev H

Refer to Figure 3-1.

No. Item Qty. | UM. | Description
1 02.8001.0001 1 EA | PRODUCT SUPPORT SHEET, VARI-LITE CUSTOMER SERVICE
2 02.8052.0001 1 EA | CARD, LIMITED WARRANTY (09-09-02)
3 02.8406.0001 1 EA | TAG LAMP NOTICE (added 09-03-03)
4 02.8700.0001 1 EA | CARD, PRODUCT REGISTRATION - VL2000
5 02.9671.0002 1 EA | UNPACK/QUICK START SHEET, VL2000
6 07.9667.0035 1 EA | SHIPPING BOX, CARDBOARD - VL2000
7 08.2000.0001 1 EA | CD-ROM, VL2000 LUMINAIRE
8 22.9661.1636 2 EA | FAB ASSY, BRACKET TRUSS HOOK
9 71.2528.0700 1 EA | 700 WATT SHORT ARC-PHILIPS MSR575HR LAMP

56

Figure 3-1: Included Items Kit

24-March-2004 02.9671.0010C




Top Assembly

ILLUSTRATED PARTS BREAKDOWN : TOP ASSEMBLY 3

VL2000 Wash Luminaire

20.9671.0001 Rev D

Refer to Figure 3-2.

No. Item Qty. | UM. | Description
1 10.9628.0211 1 EA | STABILIZER, PAN/TILT
2 10.9667.0617 1 EA | HEAT SHIELD, YOKE CROSSMEMBER
3 10.9667.0632 2 EA | COVER, YOKE THERMOFORM
4 16.9671.0004 1 EA | LABEL LOCATION, VL2000 WASH LUMINAIRE
5 21.9661.0004.05 1 EA | ASSY, UPPER ENCLOSURE VL2202 700W
6 21.9671.0005 1 EA | HEAD ASSY
7 22.9661.0665 1 EA | ASSY, TILT MOTOR
8 22.9667.0600 1 EA | ASSY, YOKE
9 53.2002.0001 1 EA | NUT, 6-32 KEP ZINC PLATED
10 53.6505.0020 5 EA | BOLT, 1/4-28 X 3/4" HX GRD 8 ZINC PLT FULL THRD
11 53.6517.0001 8 EA | SCREW, 10-32 X 3/8" PPZ
12 53.6525.0001 1 EA | SCREW, 6-32 X 5/16" PPZ
13 53.6526.0001 1 EA | SCREW, 6-32 X 5/8" PPZ
14 53.6539.0008 5 EA | WASHER, 1/4" FLAT SS
15 53.6543.0001 8 EA | SCREW, 6-32 X 3/8" PPB
16 53.6608.0003 4 EA | SCREW, 6-32 X 3/16" LG PPZ (VL-1)
17 53.6610.0005 3 EA | SCREW, 6-32 X 7/16" PPB
18 54.2039.0001 1 EA | BELT, GT TIMING 2MM PITCH 182GRV 9MM WD NYL CVRD
FBRGLS NEOP
19 55.2114.0001 8 EA | WASHER, #10 LOCK INT TOOTH
20 55.2132.0006 1 EA | STANDOFF, 1/4" HEX 6-32 1.188" LG M/F SS
21 55.2178.0001 1 EA | CABLE ANCHOR MOUNT, #8 SCREW MOUNTING
22 55.2186.0001 1 EA | CABLETIE,.10" WD 4.00" LG SMALL
23 55.2191.0001 1 EA | CABLE CLAMP, 1/2" WIDE, 5/8" CABLE
24 55.6538.0001 4 EA | WASHER, #6 LOCK INTERNAL TOOTH
25 55.6549.0001 5 EA | WASHER, 1/4" SPLIT LOCK
26 55.6603.0001 1 EA | SPRING, SS 4.6#/IN. EXTENSION

02.9671.0010 C

24-March-2004 57




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

(cont.)

inaire

VL2000 Wash Lum

18

710001D2

Figure 3-2: VL2000 Wash Luminaire

02.9671.0010C

24-March-2004

58



Head

ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Head Assembly

21.9671.0005 Rev E

Refer to Figure 3-3.

No. Item Qty. | UM. | Description
1 21.9667.0023 1 EA | ASSY,FRONT COVER
- 10.9660.0332 2 EA | PANEL, VENT COVER
- 10.9660.0333 2 EA | FILTER, AIR FRONT COVER
- 12.9667.0020 1 EA | MACHINED, FRONT COVER
- 53.6534.0004| 2 EA | RIVET, 3/32" OD POP 3/16 GRIP L STEEL
- 53.6633.0002| 4 EA | SCREW, #4 X 3/8" PFZ SHT METAL
- 55.2233.0001 1 EA | RECEPTACLE, 1/4 TURN
2 21.9671.0006 1 EA | FRONT INTERNAL HEAD ASSY
3 21.9671.0009 1 EA | ASSY,REAR
4 21.9673.0024 1 EA | ASSY,FAN COVER
5 21.9673.0290 1 EA | DIMMER BULKHEAD ASSY
6 22.9667.0031 1 EA | ASSY, TOP COVER REMOVABLE
10.9638.0233 1 EA | TETHER, REMOVABLE COVER
- 10.9660.0710 1 EA | COVER, REMOVABLE
- 55.2233.0003 2 EA | RETAINER, PUSH-ON TYPE
- 55.2233.0008 1 EA | STUD, 1/4 TURN .495" L STEEL BLK ZINC
- 55.2233.0014 1 EA | STUD, 1/4 TURN .615" L STEEL BLK ZINC
7 22.9671.0077 1 EA | BULKHEAD ASSY, COLOR
25.9671.0007 1 EA | CABLE ASSY, MOTOR HARNESS (not shown)
8 53.5604.0250 1 EA | SCREW, 4-40 X 1/4" PPSS BLK
9 53.6525.0001 4 EA | SCREW, 6-32 X 5/16" PPZ
10 53.6558.0001 4 EA | SCREW, 6-32 X 3/8" PPZ
11 53.6625.0001 2 EA | SCREW, 10-32 X 1/2" PPB
12 55.3301.0006 2 EA | WASHER, #6 FLAT SS
13 55.3303.0004 1 EA | WASHER, #4 LOCK INT. TOOTH SS
14 55.3303.0006 6 EA | WASHER, #6 LOCK INT. TOOTH SS
15 55.6596.0009 2 EA | CLAMP, CABLE 3/8" SS W/WHITE SILICONE CUSHION
16 55.6621.0001 1 EA | WASHER, #4 FLAT ZINC

02.9671.0010 C

24-March-2004




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Head Assembly (cont.)

(2pl)

10

710005E

Figure 3-3: Head Assy

02.9671.0010C

24-March-2004

60



ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Front Internal Head Assembly

21.9671.0006 Rev E

Refer to Figure 3-4.

No. Item Qty. | UM. | Description
1 10.9671.0223 4 EA | SHAFT COLLET
2 10.9671.0313 2 EA | LENS SUPPORT ARM
3 21.9671.0007 1 EA | FRONT COLOR ASSY
4 21.9671.0492 1 EA | ASSEMBLY, FRONT LENS (added 11-08-02)
5 22.9671.0402 1 EA 100MM CONDENSER LENS
6 22.9671.0414 1 EA | ASSY, CONVEX LENS
7 53.2200.0004 1 EA | NUT, 4-40 KEPS SS
8 53.5558.0188 8 EA | SCREW, 8-32 X .188" SET SS BRASS TIP UNC-2A
9 53.6543.0003 4 EA | SCREW, 6-32 X 3/16" PPB
10 53.6552.0002 4 EA | SCREW, 8-32 X 1/2" PPB
11 53.6608.0003 8 EA | SCREW, 6-32 X 3/16" LG PPZ
12 55.3303.0006 12 EA | WASHER, #6 LOCK INT.TOOTH SS
13 55.6506.0019 4 EA | SPACER, 1/2" RND 1.844" LG .257" ID SS BLK
14 55.6520.0001 4 EA | WASHER, WAVE SPRING .265" ID .367" OD .006" THK 302SS
15 55.6662.0001 2 EA | HOLE PLUG, 3/4" BRASS W/BLK OXIDE

02.9671.0010 C 24-March-2004 61



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Front Internal Head Assembly (cont.)

S
10 (4 pl)/

Figure 3-4: Front Internal Head Assembly

02.9671.0010C

24-March-2004

62



ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Front Color Assembly

21.9671.0007 Rev F

Refer to Figure 3-5.

No. Item Qty. | UM. | Description
1 10.9671.0219 4 EA | LENS SHAFT
2 10.9671.0347 1 EA | MOUNTING BRACKET, HEAD, FRONT
3 21.9671.0150 1 EA | ASSY, BLUE/AMBER COLOR WHEELS
4 21.9671.0173 1 EA | ASSY, BLOCK/SHAFT
- 10.9671.0171 1 EA | SHAFT, BLUE/AMBER COLOR WHEELS
- 10.9671.0172 1 EA | BLOCK, MOUNTING, SHAFT
5 21.9671.0183 1 EA | MOTOR ASSY, BLUE
6 21.9671.0184 1 EA | MOTOR ASSY, AMBER
7 22.9667.0337 1 EA | ASSY, 1/4 TURN MOUNTING BRACKET
8 22.9671.0468 1 EA | ASSY, MOTOR -BEAM SPREADER
- 44.9671.0467 1 EA | MOTOR, 1/4" LINEAR
- 52.6579.0004 1 EA | CONN, 4CIR PNL MT SGL ROW W/MTG EARS
- 52.8347.0001 4 EA | CONTACT, 24-30AWG MALE CRIMP
9 53.2200.0004 2 EA | NUT, 4-40 KEPS SS
10 53.6521.0001 5 EA | SCREW, 8-32 X 1/2" PPB
11 53.6545.0004 4 EA | SCREW, 8-32 X 3/8" PPZ
12 53.6558.0001 2 EA | SCREW, 6-32 X 3/8" PPZ
13 53.6687.0375 4 EA | SCREW, 8-32 x 3/8" LG UNDERCUT (changed 12-10-03)
14 54.2044.0001 2 EA | BELT, TIMING MXL .080" PITCH 93 TOOTH 1/8" WD
15 55.2203.0001 2 EA | SCREW, 4-40 X 1/4"PPZ
16 55.2234.0001 1 EA | E-RING, .188 SHAFT DIA. CAR SPR STL
17 55.6503.0001 2 EA | WASHER, #8 LOCK INT TOOTH
18 55.6578.0003 2 EA | STANDOFF, 5/16" HEX 8-32 1.500" LG FF ALUM
19 55.6677.0034 1 EA | WASHER, .500" OD .187" ID .045" THK FLAT TEFLON
20 55.6706.0001 1 EA | GROMMET, 9/32" ID 9/16" OD 1/4T SILICONE RED

02.9671.0010 C

24-March-2004

63




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Front Color Assembly (cont.)

10 (3 pl)
13 (4 pl)
18 (2 pl)

Figure 3-5: Front Color Assembly

64 24-March-2004

02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Blue/Amber Color Wheels Assembly

21.9671.0150 Rev D

Refer to Figure 3-6.

No. Item Qty. | UM. | Description
1 10.9671.0190 1 EA | BUSHING, BLUE/AMBER
2 10.9671.0191 1 EA | HUB ASSY, BLUE WHEEL
3 10.9671.0194 1 EA | PULLEY, BLUE COLOR WHEEL
4 10.9671.0198 1 EA | GASKET, COLOR WHEELS
5 10.9671.0199 1 EA | SPRING, COLOR WHEELS
6 21.9671.0158 1 EA | ASSY, AMBER COLOR WHEEL
7 21.9671.0162 1 EA | GLASS ASSY, BLUE COLOR WHEEL
8 53.5558.0376 2 EA | SCREW, SET 6-32 X .375" HALF-DOG
9 53.6597.0001 4 EA | SCREW, 4-40 X 3/16" PPZ

710150D

Figure 3-6: Blue/Amber Assembly

02.9671.0010 C 24-March-2004 65



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Amber Color Wheel Assembly

21.9671.0158 Rev D

Refer to Figure 3-7

No. Item Qty. | UM. | Description
1 10.9671.0192 1 EA | HUB ASSY, AMBER COLOR WHEEL
2 10.9671.0196 1 EA | SPACER, CLAMP
3 10.9671.0198 1 EA | GASKET, COLOR WHEELS
4 10.9671.0199 1 EA | SPRING, COLOR WHEELS
5 21.9671.0163 1 EA | GLASS ASSY, AMBER COLOR WHEEL
6 22.9671.0506 1 EA | PULLEY ASSY, AMBER COLOR WHEEL
7 53.6536.0001 4 EA | SCREW, 4-40 X 1/2" PFZ

710158D

Figure 3-7: Amber Color Wheel Assembly

66 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Amber Color Wheel Pulley Assembly

22.9671.0506 Rev 0

Refer to Figure 3-8

No. Item Qty. | UM. | Description
1 10.9671.0193 1 EA | PULLEY, AMBER COLOR WHEEL
2 54.1251.0001 1 EA | BEARING, FLANGED 5/16" ID X 3/8" LG SINTERED BRONZE

02.9671.0010 C

710506

Figure 3-8: Amber Color Wheel Pulley Assembly

24-March-2004 67




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Blue Motor Assembly

21.9671.0183 Rev C

Refer to Figure 3-9.

No. Item Qty. | UM. | Description
1 10.9671.0187 1 EA | BRACKET, MOTOR ADJUSTABLE
2 44.5031.0001 1 EA | MOTOR, STEPPER 42MM X 40MM, 10 OHM CUSTOM WINDINGS
3 53.6513.0023 4 EA | SCREW, M3X 8MM LG PFZ METRIC
4 53.6558.1188 2 EA | SCREW, 6-40 X .188" SET CUPPED BLK OXIDE
5 54.1246.0001 1 EA | BORE REDUCER, 1/4" TO 5MM 5/8" LG
6 54.2042.0001 1 EA | PULLEY, TIMING .080 PITCH 48 TOOTH 1/8" WIDE

3(4pl)

710183C

Figure 3-9: Blue Motor Assembly

68 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Amber Motor Assembly

21.9671.0184 Rev C

Refer to Figure 3-10.

No. Item Qty. | UM. | Description
1 10.9671.0187 1 EA | BRACKET, MOTOR ADJUSTABLE
2 44.5031.0001 1 EA | MOTOR, STEPPER 42MM X 40MM, 10 OHM CUSTOM WINDINGS
3 53.6513.0023 4 EA | SCREW, M3X 8MM PFZ METRIC
4 53.6558.1188 2 EA | SCREW, 6-40 X .188" SET CUPPED BLK OXIDE
5 54.1246.0001 1 EA | BORE REDUCER, 1/4" TO 5MM 5/8" LG
6 54.2042.0001 1 EA | PULLEY, TIMING .080 PITCH 48 TOOTH 1/8" WIDE

4
\D ) (4 p|)

710184C

Figure 3-10: Amber Motor Assembly

02.9671.0010 C 24-March-2004 69




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Front Lens Assembly

21.9671.0492 Rev A

Refer to Figure 3-11.

No. Item Qty. | UM. | Description
1 10.9671.0409 1 EA | BACK CLAMP, CONCAVE LENS
2 10.9671.0421 2 EA | LENS GASKET
3 10.9671.0491 1 EA | FRONT CLAMP, CONCAVE LENS
4 12.9671.0418 1 EA | CONCAVE LENS, ARRAY SMALL MASKED
5 42.9671.0490 1 EA | LENS, FRONT STIPPLE
6 53.6611.0001 4 EA | SCREW, 6-32 X 1/2" PFB

Figure 3-11: Concave Lens Assembly

70 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Convex Lens Assembly

22.9671.0414 Rev B

Refer to Figure 3-12.

No. Item Qty. | UM. | Description
1 10.9671.0419 1 EA | FRONT CLAMP, CONVEX LENS
2 10.9671.0420 1 EA | BACK CLAMP, CONVEX LENS
3 10.9671.0421 2 EA | LENS GASKET
4 10.9671.0463 1 EA | BUSHING, CONVEX LENS SLOTTED
5 10.9671.0464 1 EA | BUSHING, CONVEX LENS DRIVE
6 10.9671.0465 1 EA | PLATE, DRIVE BUSHING
7 12.9671.0416 1 EA | MASKED, CONVEX LENS ARRAY SMALL
8 53.2202.0006 2 EA | NUT, 6-32 HEX SS NYLON INSERT
9 53.5808.2000 1 EA | SCREW, 8-32 X 2.00" LG SCSS CAP
10 53.6542.0001 8 EA | SCREW, 6-32 X 5/16" PFB
11 53.6608.0750 2 EA | SCREW, 6-32 X 3/4" LG PFB
12 53.6617.0002 2 EA | SCREW, 6-32 X 1" PFB

4

8(2pl)
\ 2P
OO

11 (2 pl)

@‘ 710414B
Figure 3-12: Convex Lens Assembly

02.9671.0010 C 24-March-2004 71



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Rear Assembly

21.9671.0009 Rev D

Refer to Figure 3-13

No. Item Qty. | UM. | Description
1 10.9638.0052 1 EA DAM, AIR, VL6
2 21.9660.0340.04 1 EA ASSY, REFLECTOR -VL6/VL6B LUMINAIRE
3 22.9667.0036 1 EA ASSY, TILT PULLEY/BEARING ASSY PRESS TO CASTING ASSY
4 22.9671.0404 1 EA ASSY, BACK CAP
5 25.9667.0028 1 EA CABLE ASSY, YOKE TO HEAD GND
6 52.8231.0005 2 EA TERM, #6 RING 16-14AWG INS (LOOSE)
7 53.2002.0001 1 EA NUT, 6-32 KEP ZINC PLATED
8 53.6525.0001 5 EA SCREW, 6-32 X 5/16" PPZ
9 53.6534.0004 2 EA RIVET, 3/32" OD POP 3/16 GRIP L STEEL
10 55.2186.0001 2 EA CABLE TIE, .10" WD 4.00" LG SMALL
11 55.2233.0001 1 EA RECEPTACLE, 1/4 TURN
12 55.3301.0006 1 EA WASHER, #6 FLAT SS
13 55.3303.0006 5 EA WASHER, #6 LOCK INT.TOOTH SS
14 55.6596.0009 1 EA CLAMP, CABLE 3/8" SS W/WHITE SILICONE CUSHION
15 55.6699.0003 1.17 FT SLEEVING, 1/2" NOM.DIA. POLY EXP BRAIDED

72 24-March-2004 02.9671.0010C




3

ILLUSTRATED PARTS BREAKDOWN : HEAD

Rear Assembly (cont.)

Rear Assembly

Figure 3-13:

73

24-March-2004

02.9671.0010 C



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Tilt Pulley/Bearing Assembly

22.9667.0036 Rev F

Refer to Figure 3-14.

No. Item Qty. | UM. | Description
1 10.9667.0621 1 EA | SPACER FLANGE, TILT PULLEY
2 22.9667.0039 1 EA | ASSY, REAR CASTING & SIDE RAILS
3 22.9676.0086 3 EA | ASSY, TILT BEARING HOUSING
4 22.9667.0602 1 EA | ASSY, TILT PULLEY 150 TOOTH, 2MM PITCH
10.9667.0618 1 EA | TIMING PULLEY, 150 TOOTH 2MM PITCH 2.062 ID
- 10.9667.0620 1 EA | EOT FLAG, TILT - VL2201
- 53.6530.0004| 2 EA | RIVET, 1/8" OD CSK .126-.250" CRB STL
- 55.6612.0023 1 EA | PIN, GRV .250"0OD .500"LG STL ZINC PLTD

74

Figure 3-14: Tilt Pulley/Bearing Assembly

24-March-2004

670036F1

02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Tilt Bearing Housing Assembly

22.9676.0086 Rev 0

Refer to Figure 3-15

No. Item Qty. | UM. | Description
1 12.9676.0085 1 EA | HOUSING, TILT BEARING, MACHINED
2 53.6506.0001 1 EA | BEARING, TORQUE TUBE, 2.625 OD
3 53.6522.2500 3 EA | SCREW, 6-32 X 1/4 HEX MACH, UNSLOTTED, ZINC
4 55.3303.0006 3 EA | WASHER, #6 LOCK INT. TOOTH SS
5 55.6677.0006 3 EA | WASHER, .434 OD .156 ID .062 THK FLAT SS

02.9671.0010 C

0

760086iso

3(@3pl

Figure 3-15: Tilt Bearing Housing Assembly

24-March-2004

75



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Reflector Assembly

21.9660.0340.04 Rev F

Refer to Figure 3-16.

No. Item Qty. | UM. | Description
1 10.9638.0057 4 EA | CLIP, MOUNTING, REFLECTOR
2 12.9660.0073 1 EA | ELLIPSOIDAL REFLECTOR W/ COATING
3 22.9673.0333 1 EA | MOUNT ASSY, REFLECTOR
4 22.9660.0338 1 EA | ASSY, DISCONNECT LAMP
10.9660.0335 1 EA | CONTACT, CONTACT DISCONNECT LAMP
- 10.9660.0336 1 EA | INSULATOR, DISCONNECT
- 53.6534.0365 2 EA | RIVET, 3/32"0D POP .365L .126-.250 GRIP AL5052
- 55.3301.0003 2 EA | WASHER, FLAT #2 AN, ID.099" X OD.250"
5 53.6525.0001 4 EA | SCREW, 6-32 X 5/16" PPZ
6 53.6599.0001 2 EA | SCREW, 4-40 X 3/8" PFZ
5 (4 pl) 1 (4 pl)

76

600340F

3

Figure 3-16: Reflector Assembly

24-March-2004 02.9671.0010C




ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Back Cap Assembly

22.9671.0404 Rev D

Refer to Figure 3-17.

No. Item Qty. | UM. | Description

1 10.9638.0117 3 EA | KNOB, KNURLED, VL6 BACK CAP/LAMP ASSY.
2 10.9638.0128 1 EA | BRACKET, IGNITOR CABLE

3 10.9638.0130 1 EA | SPRING, BULB WIRE SHEATH

4 10.9638.0164 1 EA | WASHER, FELT

5 10.9638.0188 1 EA | COUNTERWEIGHT

6 10.9667.0411 1 EA | LAMP CARRIAGE

7 10.9667.0412 1 EA | LAMP TILT PLATE

8 22.9638.0129 1 EA | TETHER, VL6 BACKCAP

9 22.9638.0265 1 EA | CASTING ASSEMBLY, BACKCAP, VL6

- 10.9638.0034 1 EA | CASTING, BACK CAP, VL6

- 55.6612.0005 2 EA | PIN, 3/160D X 2 3/4L TYPE C LOW CARBON STEEL
10 25.9667.0413 1 EA | CABLE ASSY, GROUND -TILT PLATE

- 52.8311.0003 2 EA | TERM, RING #6 14-16AWG NON-INS. TAPE

- 73.7130.0002 |  0.21 FT | WIRE, 7/64" TUBULAR BRAID SILVER-PLATED
11 52.8231.0005 2 EA | TERM, RING #6 BLUE 16-14 AWG REEL PIDG
12 53.2200.0010 1 EA | NUT, 10-32 KEPS SS

13 53.2201.0010 2 EA | NUT, 10-32 HEX SS

14 53.5638.1250 1 EA | SCREW, 1/4-28 X 1 1/4" CAPTIVE

15 53.6519.0001 2 EA | SCREW, 4-40 X 5/8" PPZ VL-1

16 53.6525.0001 1 EA | SCREW, 6-32 X 5/16" PPZ

17 53.6526.0001 2 EA | SCREW, 6-32 X 5/8" PPZ

18 53.6534.0002 4 EA | RIVET, 3/32" OD POP 3/16 GRIP RNG ALUM
19 53.6539.0008 2 EA | WASHER, 1/4" FLAT SS
20 53.6539.0011 1 EA | SCREW, 10-32 X 2 1/4" PFBSS UNF-2A
21 53.6539.0012 2 EA | SCREW, 10-32 X 2" PFBSS UNF-2A
22 53.6546.0002 2 EA | SCREW, 8-32 X 5/16" PPZ
23 53.6593.0001 1 EA | SCREW, 10-32 X 1" PPB
24 54.1209.0002 1 EA | SWIVEL BEARING ASSY, .385 STUD LNGTH
25 55.2134.0003 2 EA | PLATE, FLOATING NUT 10-32
26 55.2260.0208 1.92 FT | SLEEVING, FIBERGLASS 0.208 ID
27 55.3301.0006 3 EA | WASHER, #6 FLAT SS

02.9671.0010 C

24-March-2004

77




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

No. Item Qty. | UM. | Description
28 55.3303.0004 2 EA | WASHER, #4 LOCK INT.TOOTH SS
29 55.6540.0001 2 EA | WASHER, #10 FLAT BRASS
30 55.6568.0017 1 EA | SPRING, CPRSN .480" OD 1.500" LG SS
31 55.6568.0036 2 EA | SPRING, CPRSN .360" OD .690" LG .032" WIRE DIA SS
32 55.6568.0048 1 EA | SPRING, CPRSN .480" OD 1.000" LG SS
33 71.2502.0003 1 EA | SOCKET, FASSUNG GY9.5 W/584MM LEADS
1 (3 pl)

31 (2 pl)

27 (2 pl)

17 (2 pl)

33

28 (2 pl)
15 (2 pl)

710404D2

Figure 3-17: Lamp Assembly

78 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Fan Cover Assembly

21.9673.0024 Rev C

Refer to Figure 3-18.

No. Item Qty. | UM. | Description
1 12.9671.0192 1 EA | BAFFLE COVER, MOLDED, PLASTIC
2 21.9667.0510 1 EA | ASSY, FAN DUCT
- 10.9667.0511 1 EA | DUCT, SMALL FAN
- 10.9667.0512 1 EA | CABLE MOUNT, SMALL DUCT
- 53.6534.0002| 2 EA | RIVET, 3/32" OD POP 3/16 GRIP RNG ALUM
3 21.9671.0058 1 EA | DUCT ASSY, FAN, LARGE
- 10.9671.0051 1 EA | LARGE FAN DUCT
- 10.9638.0056 1 EA | AIR DEFLECTOR, LARGE FAN
- 53.6534.0001 4 EA | RIVET, 3/32" OD POP 3/32 GRIP RANGE ALUM
4 22.9671.0148 1 EA | COVER ASSY, SLIDING, FAN MOUNT
- 10.9638.0061 1 EA | COVER, SLIDING
- 12.9671.0091 1 EA | MOUNT, FAN
5 23.9667.0025 1 EA | ASSY, 60MM FAN
- 40.7110.0006 1 EA | FAN, 60MM SQ X 25MM THK 24V HIGH VOLUME
- 52.8347.0001 2 EA | CONTACT, 24-30AWG MALE CRIMP
6 23.9673.0026 1 EA | ASSY, 80MM FAN
- 40.7113.0002 1 EA | FAN, +24V 80 X 80 X 25MM 39CFM
- 52.8347.0001 2 EA | CONTACT, 24-30AWG MALE CRIMP
7 25.8007.2212 1 EA | GND STRAP ASSY, #6 RING #6 RING 3" LG
52.6579.0004 1 EA | CONN, 4CIR PNL MT SGL ROW W/MTG EARS (not shown)
8 53.2200.0004 10 EA | NUT, 4-40 KEPS SS
9 53.5604.0250 2 EA | SCREW, 4-40 X 1/4" PPSS BLK
10 53.6525.0001 2 EA | SCREW, 6-32 X 5/16" PPZ
11 53.6537.0001 4 EA | SCREW, 4-40 X 5/8" PPB
12 53.6556.0002 4 EA | SCREW, 4-40 X 3/4" PPB
13 53.6613.0001 3 EA | SCREW, 6-32 X 1/2" PPZ
14 55.3301.0004 8 EA | WASHER, #4 FLAT SS
15 55.6517.0001 16 EA | WASHER, 375" OD .150" ID .031" THK FLAT STEEL
16 55.6538.0001 3 EA | WASHER, #6 LOCK INTERNAL TOOTH
17 55.6579.0006 8 EA | GROMMET, 3/8" HOLE 3/16" ID 1/2" OD
18 55.6595.0004 8 EA | SPACER, 3/160D X .171L X #4HOLE ALUM.
19 55.6659.0001 4 EA | SPACER, 1/4" RND 4 THRU 3/16" AL

02.9671.0010 C

24-March-2004

79



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Fan Cover Assembly (cont.)

8}
<
o~
o
(@]
el
~

Figure 3-18: Fan Cover Assembly

02.9671.0010C

24-March-2004

80



ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Dimmer Bulkhead Assembly

21.9673.0290 Rev D

Refer to Figure 3-19.

No. Item Qty. | UM. | Description

1 10.9621.0069 1 EA | NUT, LOCK, WHEEL SHAFT

2 10.9621.0102 1 EA | COLLET, LOCK, WHEEL SHAFT

3 10.9671.0039 1 EA | BLADE, DIMMER (changed 08-21-03)

4 10.9638.0151 1 EA | STABILIZER, MOTOR

5 10.9667.0291 1 EA | DIMMER BULKHEAD

6 21.9667.0293 1 EA | ASSY, UV DIMMER HEATSHIELD
10.9673.0292 1 EA | DIMMER HEATSHIELD
41.9637.0047 1 EA | MIRROR,UV BLOCKER

7 23.9667.0216 1 EA | ASSY, OPTICAL SENSOR

8 44.5029.0001 1 EA | MOTOR, STEPPER 42MM X 34MM

9 53.2005.0001 1 EA | NUT, 3/8-32 X 3/32T WHEEL

10 53.6513.0021 3 EA | SCREW, M3 X .5 X 8MM LG PPSS METRIC

11 53.6513.0029 1 EA | SCREW, M3 X .5 X 12MM PFZ METRIC

12 53.6600.0001 2 EA | SCREW, 4-40 X 5/16" PPB

13 53.6608.0003 2 EA | SCREW, 6-32 X 3/16"LG PPZ

14 53.6613.0001 4 EA | SCREW, 6-32 X 1/2" PPZ

15 55.2118.0003 2 EA | WASHER, .750" OD .380" ID .034" THK BELLV SPRN H-CARBON

16 55.3301.0004 2 EA | WASHER, #4 FLAT SS

17 55.3301.0006 3 EA | WASHER, #6 FLAT SS

18 55.6504.0001 4 EA | WASHER, #6 LOCK EXT TOOTH

19 55.6579.0005 4 EA | GROMMET, 3/8"HOLE 3/16"ID

20 55.6595.0004 3 EA | SPACER, 3/160D X .171L X #4HOLE ALUM.

21 55.6603.0001 1 EA | SPRING, SS 4.6#/IN. EXTENSION

22 55.6818.0002 1 EA | KURLY-LOK, STANDOFF, 45 DEG, NYLON 6/6

23 74.1034.0001 1 EA | SWITCH, THERMAL 315 DEG F OPEN (changed 08-21-03)

02.9671.0010 C

24-March-2004

81




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Dimmer Bulkhead Assembly (cont.)

Note connector orientation

Figure 3-19: Dimmer Bulkhead Assembly

82 24-March-2004

02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Optical Sensor Assembly

23.9667.0216 Rev C

Refer to Figure 3-20.

No. Item Qty. | UM. Description
1 52.6523.0006 1 EA CONN, HOUSING 6POS PLUG SHROUDED WIRE TO WIRE
2 52.6524.0002 1 EA CONN, HOUSING 2POS RECEPTACLE
3 52.8346.0001 2 EA CONTACT, 24-30AWG FEMALE CRIMP
4 52.8347.0001 6 EA CONTACT, 24-30AWG MALE CRIMP
5 52.8371.0001 2 EA RECEPT, FASTON 24-20AWG UNISUL TIN PLT BRS .250 X .032
TAB
6 55.6706.0001 2 EA GROMMET, 9/32"ID 9/16"OD 1/4T SILICONE RED
7 73.6224.0005 1 EA WIRE, 24AWG 600V 200C TFE GRN UL1213 CSA
8 86.7002.0003 1 EA SWITCH, SLOTTED OPTICAL
2 - 8 (" -—
3
———————————————————— 5 ‘ O O Vi —
MOLEX—SL\2F 6
=
1 ) O "
2X: 9)
= : | Z
= | o 8
MOLEX—SLf6M
1 | "
4 375

02.9671.0010 C

0216

Figure 3-20: Optical Sensor Assembly

24-March-2004

83



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Color Bulkhead Assembly

22.9671.0077 Rev C

Refer to Figure 3-21.

No. Item Qty. | UM. | Description
1 10.9671.0121 1 EA | HEAT SHIELD, COLOR BULKHEAD
2 10.9671.0196 1 EA | SPACER, CLAMP
3 10.9671.0198 1 EA | GASKET, COLOR WHEELS
4 10.9671.0199 1 EA | SPRING, COLOR WHEELS
5 21.9671.0124 1 EA | BULKHEAD ASSY, COLOR W/O COLOR WHEELS
6 21.9671.0161 1 EA | GLASS ASSY, MAGENTA COLOR WHEEL
7 22.9673.0145 1 EA | ASSY,FILTER WHEEL
8 25.9667.0146 1 EA | CABLE ASSY, HEAD OT SWITCH #2
9 53.6522.0001 2 EA | SCREW, 6-32 X 1/4" PPZ
10 53.6597.0001 6 EA | SCREW, 4-40 X 3/16" PPZ
11 55.2186.0002 1 EA | CABLE TIE, .09" WD 3.750" LG TEFZEL
12 55.3303.0004 2 EA | WASHER, #4 LOCK INT. TOOTH SS
13 55.3303.0006 2 EA | WASHER, #6 LOCK INT. TOOTH SS
14 74.1089.0001 1 EA | SWITCH, THERMAL 15AMP 295 DEG F OPEN
84 24-March-2004 02.9671.0010C




3

ILLUSTRATED PARTS BREAKDOWN : HEAD

Color Bulkhead Assembly (cont.)

O
~
~
o
(=}
~

Figure 3-21: Color Bulkhead Assembly

85

24-March-2004

02.9671.0010 C



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Color W/O Color Wheels Bulkhead Assembly

21.9671.0124 Rev 0

Refer to Figure 3-22.

No. Item Qty. | UM. | Description
1 10.9671.0125 1 EA | LIGHT SHIELD, COLOR BULKHEAD
2 10.9671.0181 1 EA | BULKHEAD, COLOR
3 10.9671.0195 1 EA | BRACKET, MOUNTING SENSOR
4 21.9667.0119 1 EA | ASSY, COLOR MOTOR
5 21.9671.0182 1 EA | MOTOR ASSY, MAGENTA
6 24.9671.0175 1 EA | PCB ASSY, CROSSFADE COLOR SENSOR
7 53.2200.0006 2 EA | NUT, 6-32 KEPS SS
8 53.6522.0001 3 EA | SCREW, 6-32 X 1/4" PPZ
9 53.6558.0001 3 EA | SCREW, 6-32 X 3/8" PPZ
10 53.6600.0001 2 EA | SCREW, 4-40 X 5/16" PPB
11 55.2233.0003 1 EA | RETAINER, PUSH-ON TYPE
12 55.2233.0004 1 EA | STUD, 1/4 TURN OPR .415L STEEL ZINC
13 55.3303.0006 6 EA | WASHER, #6 LOCK INT. TOOTH SS

86

710124

Figure 3-22: Color W/O Color Wheels Bulkhead Assembly

24-March-2004

02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Color Motor Assembly

21.9667.0119 Rev D

Refer to Figure 3-23.

No. Item Qty. | UM. | Description
1 10.9621.0097 1 EA | STABILIZER, STEPPER, GOBO WHEEL
2 10.9667.0120 1 EA | COLOR MOTOR BULKHEAD
3 24.9638.0113 1 EA | PCB ASSY, SENSOR
4 44.9667.0116 1 EA | MOTOR, GOBO/COLOR WHEEL
5 53.6597.0001 2 EA | SCREW, 4-40 X 3/16" PPZ
6 53.6599.0001 1 EA | SCREW, 4-40 X 3/8" PFZ
7 55.2203.0001 3 EA | SCREW, 4-40 X 1/4" PPZ
8 55.3301.0004 1 EA | WASHER, #4 FLAT SS
9 55.6512.0001 2 EA | WASHER, #4 SPLIT LOCK
10 55.6568.0016 1 EA | SPRING, EXTSN .125" OD.500" LG .018" WIRE DIA SS
2

—7(3pl) d

670119D

Figure 3-23: Color Motor Assembly

02.9671.0010 C 24-March-2004 87



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Sensor PCB Assembly

24.9638.0113 Rev B

Refer to Figure 3-24.

No. Item Qty. | UM. | Description
1 11.9638.0114 1 EA PCB, SENSOR, VL6
2 52.6229.0001 1 EA HEADER, 3POS MTA FRIC LOK STRT POST
3 60.1429.1503 1 EA RES, 1/4W 5% 150.0 OHM CF
4 86.7004.0001 1 EA SENSOR, OPTICAL, GP1S23
4 3 1
N N\
& ® Wi
& ® *® s“g\?\'v";_
= NS
N
e @ PR

® P ¢

VL6 SENSOR BRD.
(24-9638-0113 REV. 7/ (

Figure 3-24: Sensor PCB Assembly

88 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Magenta Motor Assembly

21.9671.0182 Rev A

Refer to Figure 3-25.

No. Item Qty. | UM. | Description
1 10.9671.0120 1 EA | MOTOR PLATE, MAGENTA COLOR WHEEL
2 10.9671.0185 1 EA | HUB, MAGENTA COLOR WHEEL
3 44.9667.0116 1 EA | MOTOR, GOBO/COLOR WHEEL
4 53.5554.0250 2 EA | SCREW, 4-40 X 1/4" LG SOCKET SET CUP POINT
5 55.2203.0001 4 EA | SCREW, 4-40 X 1/4" PPZ

02.9671.0010 C

710182A

Figure 3-25: Magenta Motor Assembly

24-March-2004

89



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Crossfade Color Sensor PCB Assembly

24.9671.0175 Rev 0

Refer to Figure 3-26.

No. Item Qty. | UM. | Description Ref.
1 11.9671.0175 1 EA | PCB, CROSSFADE COLOR SENSOR
2 52.6229.0001 1 EA | HEADER, 3-POS MTA FRIC LOK STRT POST | J2
3 52.6447.0004 1 EA | HEADER, SHROUDED 4 POSITION J1
4 86.7005.0001 3 EA | SENSOR, HALL-EFFECT A3141LLT SUR MT S1-S3
24-9671-017/5 MADE IN USA
REV
® S 11-9671-0175 REV B

o2 - J2
’ I' ' 53... : R VARI=LITE, INC
aln| [alu| [uWm *nm E @zooo

SILKSCREEN (COMP SIDE) SILKSCREEN (SOLDER SIDE)

710175

Figure 3-26: Crossfade Color Sensor PCB Assembly

90 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : HEAD 3

Filter Wheel Assembly

22.9673.0145 Rev A

Refer to Figure 3-27.

No. Item Qty. | UM. | Description
1 22.9673.9143 1 EA | ASSY, FILTER WHEEL HUB AND CLIP
- 10.9638.0122 1 EA | CLIP, WHEEL RETAINER
- 22.9673.9142 1 EA | ASSY, COLOR WHEEL MARKED
- 53.6530.0002 1 EA | RIVET, 1/8" OD POP .-63-.125 GR. LENGTH
2 41.6006.0020 1 EA | ASSY, VL6 FILTER, MAGENTA (ST)
3 41.6006.0150 1 EA | ASSY, VL6 FILTER, PINK (ST)
4 41.6006.0240 1 EA | ASSY, VL6 FILTER, LIGHT RED (ST)
5 41.6006.0320 1 EA | ASSY, VL6 FILTER, BASTARD AMBER #1 (ST)
6 41.6006.0440 1 EA | ASSY, VL6 FILTER, ORANGE (ST)
7 41.6006.0540 1 EA | ASSY, VL6 FILTER, YELLOW (ST)
8 41.6006.0660 1 EA | ASSY, VL6 FILTER, GREEN (ST)
9 41.6006.0820 1 EA | ASSY, VL6 FILTER, LT.BLUE-GREEN (ST)
10 41.6006.0850 1 EA | ASSY, VL6 FILTER, BLUE (ST)
11 41.6006.0960 1 EA | ASSY, VL6 FILTER, LAVENDER (ST)
12 41.6006.0990 1 EA | ASSY, VL6 FILTER, UV (ST)

Figure 3-27: Filter Wheel Assembly

02.9671.0010 C 24-March-2004 91



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Notes

92 24-March-2004

02.9671.0010C



Yoke

ILLUSTRATED PARTS BREAKDOWN : YOKE 3

Yoke Assembly

22.9667.0600 Rev F

Refer to Figure 3-28.

No. Item Qty. | UM. | Description
1 21.9667.0659 1 EA | ASSY, COUNTERWEIGHT -VL2201 YOKE
- -10.9667.0657| 1 EA | PLATE,MOUNT -VL2201 YOKE COUNTERWEIGHT
- -10.9667.0658| 1 EA | COUNTERWEIGHT, YOKE
- -53.2200.0010| 2 EA | NUT, 10-32 KEPS SS
- -53.6514.0001 | 2 EA | SCREW, 10-32X 1 1/4" PPB
2 22.9667.0605 1 EA | FAB ASSY, YOKE STRUCTURE
3 23.9650.3327 1 EA | ELEC ASSY, RELAY
- -04.9650.0044 | 1 EA | LABEL, RELAY WIRING -VL7
- -52.8271.0005| 2 EA | RECP,FASTON 1/4" 16-14 AWG INS. (REEL)
- -66.4510.0002| 1 EA | RELAY,20A 250VAC DPDT UL/CSA/VDE
- -82.4307.4002| 1 EA | DIODE, IN4002 RECTIFIER
4 24.9661.1126 1 EA | PCB ASSY, SOLID STATE IGNITOR (added 04-02-03)
5 24.9661.1400 2 EA | PCB ASSY, AUX CONTROLLER
- 25.9667.0030 1 EA | CABLE ASSY, IGNITOR TO RELAY (not shown)
6 52.6498.0014 1 EA | CONN, 14-POS DUAL ROW 1.11" TH .650" 230"
7 53.6525.0001 12 EA | SCREW, 6-32 X 5/16" PPZ
8 55.3301.0006 2 EA | WASHER, #6 FLAT SS
9 55.6538.0001 18 EA | WASHER, #6 LOCK INTERNAL TOOTH
10 55.6541.0002 2 EA | GROMMET, 1"ID 1 3/4" OD 1 3/8" GRV DIA RUBBER
11 55.6583.0001 2 EA | STANDOFF, 1/4" HEX 6-32.500" LG ALUM
12 55.6658.0009 4 EA | STANDOFF, 1/4" HEX 6-32.750" LG MF SS
13 55.6669.0014 4 EA | STANDOFF, 1/4" HEX 6-32 5/8" LG MF SS

02.9671.0010 C

24-March-2004

93




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Yoke Assembly (cont.)

7 (4 pl

9 (1
1
Sd

T~

7 (2 pl)

)
2 pl)
13 (4 pl)

Figure 3-28: Yoke Assembly

94 24-March-2004

02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : YOKE 3

Ignitor PCB Assembly

24.9661.1126 Rev B (Formerly 24.9661.1125 Rev D)

Refer to Figure 3-29.

No. Item Qty. | UM. | Description Ref
1 11.9661.1126 1 EA | PCB,IGNITOR
2 52.8218.0002 4 EA | TERM, PC VERT MNT 6-32 SCREW 15A J1-J4
3 60.1230.6493 1 EA | RESISITOR, 1/4W 1% 6.49K OHM
4 60.1420.5104 1 EA | RESISITOR, 1/4W 5% 51.0K OHM RI
5 60.1421.1205 1 EA | RESISITOR, 1/4W 5% 120.0K OHM R7
6 60.1422.2001 1 EA | RESISITOR, 1/4W 5% 2.0K OHM R15
7 60.1424.1005 1 EA | RESISITOR, 1/4W 5% 10.0K OHM R17
8 60.1426.1003 1 EA | RESISITOR, 1/4W 5% 100.0K OHM R10
9 60.1431.1007 1 EA | RESISITOR, 1/4W 5% 10.0K OHM
10 60.3430.5104 1 EA | RES, 1W 5% 51.0K OHM, METAL OXIDE R6
11 60.3430.5600 2 EA | RES, IW 5% 5.6 OHM, METAL OXIDE
12 60.3430.8205 2 EA | RES, IW 5% 820.0K OHM, METAL OXIDE R3, R4
13 62.3021.2101 1 EA | CAPACITOR, 100PF 200V RAD CER 10% C6
14 62.3021.2330 1 EA | CAPACITOR, 330PF RAD CER 5% Cs
15 62.3023.0104 2 EA | CAPACITOR, 0.1UF 50V RAD CER 20% C8,Cl10
16 62.3035.0102 1 EA | CAPACITOR, 1000PF 3KV 10% RAD CER Cl
17 62.4010.0106 1 EA | CAPACITOR, 10UF 50V RAD ALUM C2
18 62.4010.0475 1 EA | CAPACITOR, 4.7UF 50V RAD ALUM c4
19 68.9661.1117 1 EA | COIL, SOLID STATE IGNITOR L1
20 71.2564.0001 1 EA | LIGHT, NEON, STD BRIGHTNESS DI
21 80.2623.0001 1 EA | TRANSISTOR, 2N4401 NPN 40V Q2
22 80.2623.0003 1 EA | TRANSISTOR, 2N4403 PNP 40V Q3
23 80.2657.0001 1 EA | TRANSISTOR, BIMOSFET IXBH16N17
24 82.4308.4937 1 EA | DIODE, IN4937, FAST D3
25 82.4332.0001 2 EA | DIODE, MURSI00E 1000V 8A D4, D5
26 82.5351.0001 1 EA | DIODE, ZENER 20V IW 5% DO-41 D2
27 82.5373.0001 1 EA | DIODE, ZENER IN5955B 180V 3W D6
28 83.3212.0001 1 EA | IC,MC14536B PROGRAMMABLE TIMER Ul

02.9671.0010 C

24-March-2004

95




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

96

Ignitor PCB Assembly (cont.)

SOLID STATE IGNITOR Dl

O 24-0661-1126 RE% ® L1 €«

O MADE IN USA o7
(© 2002 — =

VIEWED FROM COMPONENT SIDE

Figure 3-29: Ignitor PCB Assembly

24-March-2004

02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : YOKE 3

Aux Controller PCB Assembly

24.9661.1400 Rev G

Refer to Figure 3-30.

No. Item Qty. | UM. | Description Ref
1 11.9661.1400 1 EA | PCB, AUX CONTROLLER
2 52.6399.0001 1 EA | JUMPER, PROGRAMMING XJ6
52.6499.0007 1 EA | CONN, 14POS DUAL ROW 2MM SOCKET J1
STRIP FEED THRU
4 52.6578.0006 1 EA | HEADER, 6CIR RT ANG DUAL ROW W/PEGS | J5
TIN PLT
5 52.6590.0003 1 EA | HEADER, 3PIN SGL ROW R/A .025" SQ PST J6
6 52.6591.0008 1 EA | HEADER, 8PIN DBL ROW R/A .025" SQ PST J4
7 52.6611.0010 1 EA | HEADER, 50POS DBL ROW SHROUDED 2
.0258Q RT ANG
8 60.3242.1000 8 EA | RES, W 1% 1.0 OHM WW SUR MT R1,R2, RS, R9, R15,
R17, R24, R26
9 60.9460.1003 2 EA | RES,.IW 5% 1.0 K 100V CHIP THICK FILM R29, R48
SMTO0805
10 60.9460.1004 7 EA | RES,.IW 5% 10.0 K 100V CHIP THICK FILM R30, R33-R36, R46,
R47
11 60.9460.1802 2 EA | RES,.IW 5% 180.0 OHM 100V CHIP SUR MT R7,R8
12 60.9460.3303 1 EA | RES,.IW 5% 3.3 K 100V CHIP THICK FILM R45
13 60.9460.7505 1 EA | RES,.IW 5% 750.0 K 100V CHIP THICK FILM | R32
14 60.9461.1504 6 EA | RES,.IW 1% 15.0 K 100V CHIP THK FLM R6, R16, R22, R25,
SMTO0805 R31,R39
15 60.9461.2433 8 EA | RES,.IW 1% 2.43 K 100V CHIP THK FLM R4, R10,R14, R18,
SMT0805 R23, R27, R38, R40
16 60.9461.7503 12 EA | RES,.IW 1% 7.5K 100V CHIP THK FLM R3, R11-R13, R19-
SMT0805 R21, RR28, R37,
R41-R43
17 61.4817.1004 1 EA | RESNET, 10K .08W 50V 5% SUR MT R44
18 62.3009.0472 4 EA | CAP, 4700PF 50V 10% MONO CER CHIP SUR | CS5,Cl1,C18, C27
MT
19 62.3009.0473 12 EA | CAP, .047UF 50V 10% MONO CER CHIP SUR €3, C6, C7,C9,Cl12,
MT Cl4,Cl15,C19, C25,
€28-C30
20 62.4000.0105 14 EA | CAP,.1UF 50V 20% CER CHIP SUR MT Z5U C4,Cl10,C13,C17,
EIA0805 €24, C26, C31-C38
21 62.4000.0200 2 EA | CAP, 20PF 50V 5% CER CHIP SUR MT COG €20, C21
EIA0805
22 62.4201.0106 4 EA | CAP, 10UF 35V 20% TANT ELECTRO CHIP SUR | C1,C2,C8,C16
MT EIA-D

02.9671.0010 C 24-March-2004 97



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

No. Item Qty. | UM. | Description Ref
23 62.4205.0107 1 EA | CAP, 100UF 10V 20% SUR MT C22
24 62.4225.0107 1 EA | CAP, 100UF 35V 20% ALUM ELECTRO SUR MT| (€23
25 64.4016.0506 1 EA | CRYSTAL, I6MHZ SUR MT Y1
26 68.4566.0001 1 EA | INDUCTOR, 173UH PE-53819S LCI-37 SUR MT | LI
27 82.5325.0001 1 EA | DIODE, MBRSI30LT3 SCHOTTKY SUR MT DI
28 83.3163.0001 1 EA | IC,MC34164D-5 SENSING CIRCUIT Us

UNDERVOLTAGE SURFACE MOUNT
29 83.3173.0005 1 EA | IC,LM2594M-5 150KHZ 0.5A STEP-DOWN VRI1
VOLTAGE REGULATOR
30 84.0068.0812 1 EA | IC,MC68HC812A4PV8 (UNPRGMMD) 16BIT Us
MICROCONTROLLER
31 84.4234.0002 1 EA | IC,RS485 TRANSCEIVER SUR MT SOIC PKG | U2
32 84.4263.0001 1 EA | IC, AD7302BR 8-BIT DAC 2.7-5.5V PARALLEL | U9
INPUT DUAL VOLTAGE OUTPUT
33 84.4270.0001 1 EA | IC,NC7S08MS5 SINGLE AND GATE SUR MT ul2
34 84.4285.0001 1 EA | IC,NC7S04M5 HS INVERTER U6
35 85.3773.0001 4 EA | IC, STEPMOTOR DRIVER Ul, U3, U4, U7
36 87.7247.0001 1 EA | IC, AM29F200BT FLASH MEMORY 5V Ull
37 87.7302.00XX 1 EA | INSTALLER DISK SET, BURNER VL2000
LUMINAIRES
38 88.8130.0001 1 EA | LED, GREEN SUR MT WATER CLEAR LENS D2

(REEL)

98

24-March-2004

02.9671.0010C




ILLUSTRATED PARTS BREAKDOWN : YOKE 3

Aux Controller

PCB Assembly (cont.)

- VLFS AUX CONTROLLER  24-9661—1400 REV- .
92 Iﬂlm R 3 ] [EH] k12 QR o —
r & '7””\” %EIEIC7 7D7 M
ndo El§£ — %64 L1 __ .
od= M W = — c5 D1
eqL "¢ TTTTTTIR oEE] [EH] c12 l:J 0 o
- o R11 W] [WH] k1 g - X |
. LN o - oo o
(X [as s L “mx] [mn] s
odO p o c15 PROG
S P —“mEECl0° 'S U6 mef 1t
(& =) = — Cll. Aam — =l
cqcmm | | e IEC I
® —
: R9 TTTTIRie e - oee
- R20 F > R3S G-
*9 U4 K = — o)
e e oEERZ2 — — o [ e
TE e Ll Omw o 41 F
oo W M- —“Emci7_= 35 E
e 8O —_ — S2y=| —] —
od=m m - = mEciEds 41 E
o9 - 7 T TR/ EE  si= — —
- ci6 I S = =
~ )7 R37 = - — T
b 8 Iﬂ!: i IEIIEICZJHHHHH Il (T e —uio N "
. % EQ: —" ] 26 a6 * 6e
=T = — [mmC27 E @WEQHHHH. ol [FEX
] - = HHH\MOIEIIEI”’ Erx I Iu9
* ® L]
WARBELITED o0 ™ "lioe n USA T

TOP VIEW

02.9671.0010 C

Figure 3-30: Aux Controller PCB Assembly

24-March-2004

. . s 11-9661—-1400 REV A
....... IE ER48 EElcs
Ceessee mE] oo om
e
o 00 (o] (X}
{ X J .
(N N °
_ o (] g 2
om El NN ] R16 e
oo ®e
B BE e s
€28 Q ] R33 ::
LU e o ™ R25 gt
5 8 8 s 4T
HIE B 3t pbdial:
El °®
[ X ]
c32 [wm BE b
% c25
. (] R 39 s
[
CLIIPY
® - @
BOTTOM VIEW 611400F

99



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Enclosure

Upper Enclosure Assembly

21.9661.0004.05 Rev DD

Refer to Figure 3-31 and Figure 3-32.

No. Item Qty. | UM. | Description

1 04.9640.0374 1 EA | LABEL,P.E. GROUND

2 04.9661.1218.01 1 EA | LABEL, PATENT, VL2201/VL2400 SERIES LUMINAIRES

3 04.9673.0040 1 EA | LABEL, VL2202/VL2402

4 10.9640.0002 2 EA | PAD, CHOKE

5 10.9661.0670 1 EA | BRACKET, STABILIZER, SLOTTED

6 10.9661.0671 1 EA | BRACKET, STABILIZER, NO SLOT

7 10.9661.1258 1 EA | BRACKET, APS SIDE

8 10.9661.1354 1 EA | AIRSEAL, UPPER ENCLOSURE

9 10.9661.1358 1 EA | AIRSEAL,DUCT

10 10.9661.1360 1 EA | INSULATOR, BUCK CHOKE UPPER ENCLOSURE

11 10.9661.1361 1 EA | INSULATOR, CHOKE PFC UPPER ENCLOSURE

12 10.9673.1352 1 EA | DUCT, WHOLE-UPPER ENCLOSURE AIR

13 69.3174.0130 1 EA | POWER SUPPLY, 130W +24V/5.4A @ 18CFM

14 12.9661.0657 1 EA | TILT DAMPER, 2400 YOKE STRUCTURE

15 12.9661.1236 2 EA | COVER, FRONT MACHINED

16 12.9661.1238 2 EA | COVER, SIDE MACHINED

17 21.9661.1205 1 EA | ASSY, CONNECTOR PANEL

18 21.9661.1208 1 EA | ASSY, PAN TUBE

19 21.9661.1254 1 EA | ASSY, COVER -VENTILATION

- -10.9661.1249| 4 EA | POST, TRUSS HOOK

- -10.9661.1350 1 EA | COVER, VENTILATION -VL2000

- -10.9661.1357| 2 EA | AIR SEAL, UPPER ENCLOSURE

- -54.1206.0015| 4 EA | RING, RETAINING PRESS-ON 1" SHAFT

20 21.9661.1365 2 EA | ASSY, TOP COVER

21 21.9661.1210 1 EA | ASSY, PAN MOTOR

22 22.9661.1351 1 EA | FAB ASSY, UPPER ENCLOSURE

23 23.9661.1534 1 EA | FAN ASSEMBLY, HIGH SPEED

24 23.9671.1250 1 EA | ASSY, BALLAST MODULE-700W ARC POWER SUPPLY
25.9661.1512 1 EA | CABLE ASSY, AC INPUT LINK (not shown)
25.9661.1513 1 EA | CABLE ASSY, AC INPUT SPLITTER (not shown)
25.9661.1514 1 EA | CABLE ASSY, LVS CHASSIS GND (not shown)

100 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : ENCLOSURE 3

No. Item Qty. | UM. | Description
25.9667.1516.01 1 EA | CABLE ASSY, MAIN TO AUX/DATA & PWR (not shown)
25.9661.1517.01 1 EA | CABLE ASSY, PAN/TILT CONTROL -2201 (not shown)
25.9661.1520 1 EA | CABLE ASSY, CHASSIS TO YOKE GND (not shown)
25.9661.1532 1 EA | CABLE ASSY, DATA /O LINK -VL2400 (not shown)
25.9661.1551.01 1 EA | CABLE ASSY, LAMP SUPPLY HARNESS XPIQ (not shown)
25.9667.0029 1 EA | CABLE ASSY, LAMP SUPPLY TO RELAY (not shown)
25 46.6004.0001 1 EA | MOUNTING DISC, METAL 90MM DIA
26 53.2002.0003 1 EA | NUT, 6-32 HEX ZINC NYLON INSERT
27 53.2200.0006 2 EA | NUT, 6-32 KEPS SS
28 53.6563.0001 1 EA | SCREW, 10-32 X 2" PPB
29 53.6517.0001 4 EA | SCREW, 10-32 X 3/8" PPZ
30 53.6543.0001 4 EA | SCREW,6-32 X 3/8" PPB
31 53.6545.0003 3 EA | SCREW,8-32 X 3/8" PFZ
32 53.6545.0004 2 EA | SCREW,8-32 X 3/8" PPZ
33 53.6558.0001 17 EA | SCREW, 6-32 X 3/8" PPZ
34 53.6558.0010 4 EA | SCREW, 6-32 X 1/4" LG PPZ BLACK SEMS-EXT WSHR
35 53.6594.0003 1 EA | SCREW, 10-32 X 1-1/2" PPZ
36 53.6607.0001 4 EA | SCREW,6-32 X 1/4" PPB
37 53.6608.0003 2 EA | SCREW,6-32 X 3/16" LG PPZ
38 53.6609.0001 6 EA | SCREW, 6-32 X 3/8" PFZ
39 53.6610.0003 4 EA | SCREW, 6-32 X 7/16" PPZ
40 53.6614.0003 1 EA | SCREW, 6-32 X 5/8" PFZ
41 53.6617.0001 1 EA | SCREW,6-32 X 1" PPB
42 53.6627.0001 4 EA | SCREW, 10-32 X 5/8" PPB
43 53.6653.0502 4 EA | SCREW, 1/4-20 X 1/2" LG SOC HD CAP ZINC
44 54.2039.0001 1 EA | BELT, GT TIMING 2MM PITCH 182GRV 9MM WD NYL CVRD
FBRGLS NEOP
45 55.2030.0001 2 EA | PCB SUPPORT, 3/8" COMBO STACKING SPACER
46 55.2179.0003 1 EA | SADDLE, CABLE .75 X .75" 4WAY ADH BACK WHITE
47 55.2180.0002 0.17 FT | SPIRAL WRAP, 3/8" OD TEFLON
48 55.2267.0001 2.00 FT | RUBBER STRIP, SPONGE CLSD CELL 3/8" W 3/16" THK ADHV BACK
49 55.3303.0010 4 EA | WASHER, #10.438" OD .040" THK SPLIT LOCK SS
50 55.6512.0006 2 EA | WASHER, #6 SPLIT LOCK SS
51 55.6549.0001 4 EA | WASHER, 1/4" SPLIT LOCK
52 55.6568.0046 1 EA | SPRING BLUE EXTSN .120"0D .50"LG .020"WIRE DIA SS
53 55.6627.0001 8 EA | WASHER, #6 SPLIT LOCK
54 55.6677.0041 1 EA | WASHER, #10.750" OD .203" ID .040" THK FLAT SS
55.6695.0002 FT | HEATSHRINK, 3/8" ADHESIVE WALL (not shown)
55 55.6775.0009 1 EA | BUSHING SNAP.750" ID 1" MT HOLE NYLON BLACK
56 10.9678.0846 2 EA | HANDLE, CAST, ENCLOSURE (changed 06-02-03)

02.9671.0010 C

24-March-2004 101




102

VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

No. Item Qty. | UM. | Description
57 67.4015.0001 1 EA | FILTER, EMI 16A 250V SINGLE PHASE
58 68.4580.0001 1 EA | CHOKE, PFC POTTED 700W APS
59 68.9661.1113 1 EA | CHOKE, BUCK 3.15MH, 4" CORE 12 AWG WIRE

24-March-2004

02.9671.0010C




3

ILLUSTRATED PARTS BREAKDOWN : ENCLOSURE

Upper Enclosure Assembly (cont.)

Figure 3-31: Upper Enclosure Assembly

103

24-March-2004

02.9671.0010 C



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Upper Enclosure Assembly (cont.)

50 (2 pl) 13 K 33(2pl)

32 (2 pl)

Figure 3-32: Upper Enclosure Assembly (bottom views)

104 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : ENCLOSURE 3

Connector Panel Assembly

21.9661.1205 Rev E

Refer to Figure 3-33.

No. Item Qty. | UM. | Description
1 10.9661.1252 1 EA | LAYOUT, ENCLOSURE OVERLAY
2 10.9661.1259 1 EA | BRACKET, INPUT
3 24.9661.1225 1 EA | PCB ASSY, MAIN CONTROLLER 3-PHASE
4 24.9661.1251 1 EA | PCB ASSY, DMX INPUT
5 25.9661.1511 1 EA | CABLE ASSY, AC INPUT PIGTAIL (EURO) -VL8
6 53.6513.0019 4 EA | SCREW, M3 X 5SMM LG PPB METRIC
7 53.6525.0001 2 EA | SCREW, 6-32 X 5/16" PPZ
8 55.2253.0001 1 EA | CARD GUIDE, SNAP-IN 6" LONG NYLON NATURAL
9 70.3744.1150 1 EA | C-BREAKER, 15.0A 240V HORIZ 1-0 NON-ILLUM

02.9671.0010 C

611205E

Figure 3-33: Connector Panel Assembly

24-March-2004 105




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Main Controller 3-Phase PCB Assembly

24.9661.1225 Rev R

Refer to Figure 3-34.

No. Item Qty. | UM. | Description Ref
1 10.9661.1275 1 EA | HEATSINK, MAIN CONTROLLER
2 11.9661.1225 1 EA | PCB, MAIN CONTROLLER 3PHASE
3 52.6284.0001 1 EA | HEADER, 4POS MTA FRCT LOK STRT POST J7
4 52.6296.0001 1 EA | HEADER, 8POS MTA FRCT LOK STRT POST 2
5 52.6297.0001 2 EA | HEADER, 2PIN MTA FRCT LOK STRT POST 13 & J4
6 52.6399.0001 1 EA | JUMPER, PROGRAMMING XJ1 & XJ11
7 52.6583.0004 1 EA | HEADER, 4 CIR DUAL ROW W/O PEGS .165" | J6
CTRS
8 52.6583.0006 1 EA | HEADER, 6 CIR DUAL ROW W/O PEGS .165" | J5
CTRS
9 52.6592.0005 1 EA | HEADER, 5PIN SGL ROW VERT .1" PITCH J10
SHROUDED
10 52.6593.0004 1 EA | HEADER, 2PIN DBL ROW VERT MT 2X2 PIN | Jl1
.025" SQ PIN
11 52.6615.0020 1 EA | CONN,HEADER 20POS DBL ROW SHROUDED | J9
STRAIGHT
12 52.6628.0008 1 EA | HEADER ASSY, 8 POS RT ANG DBL ROW W/ | J8
HOLD-DOWN MOD
13 52.6629.0003 1 EA | HEADER ASSY, 3 POS RT ANG SGLROW W/ | J1
HOLD-DOWN MOD
14 52.8390.0001 24 EA | CONTACT, SOCKET RND PLATED (AUGAT
HOLTITE)
15 53.5504.0187 2 EA | SCREW, 4-40 X 3/16" PPSS
16 60.4500.4703 2 EA | RES,.IW 5% 4.7 K CHIP THK FLM SMT R38 & R40
17 60.9460.1001 EA | RES,.IW 5% 10.0 OHM 100V CHIP THICK R39 & R43
FILM
18 60.9460.1003 7 EA | RES,.IW 5% 1.0 K 100V CHIP THICK FILM R16,R17, R23, R29,
SMT0805 R31,R33 & R41
19 60.9460.1004 22 EA | RES,.IW 5% 10.0 K 100V CHIP THICK FILM RI-R9, R11, RIS,
R19, R22, R24, R25,
R30, R35, R36 &
R44-R47
20 60.9460.5602 6 EA | RES,.IW 5% 560.0 OHM 100V CHIP THK FILM | R10,RI2-R15 & R21
SUR MT
21 60.9460.7505 1 EA | RES,.IW 5% 750.0 K 100V CHIP THICK FILM | R20
22 60.9461.1003 2 EA | RES,.IW 1% 1.0 K 100V CHIP THK FLM R27 & R28

SMTO0805

106

24-March-2004

02.9671.0010C




ILLUSTRATED PARTS BREAKDOWN : ENCLOSURE 3

No. Item Qty. | UM. | Description Ref

23 60.9461.7323 2 EA | RES,.IW 1% 7.32 K 100V CHIP THK FLM R26 & R32
SMT0805

24 60.9471.0200 2 EA | RES,2W 1% 0.2 OHM POWER METAL STRIP | R34 & R42
SUR MT

25 62.2104.3826 1 EA | CAP, 82UF 35V RAD ALUM 6.3 X 15 MM 20% | C22
LOW ESR

26 62.4000.0105 19 EA | CAP,.1UF 50V 20% CER CHIP SUR MT Z5U C1-Cl14,C17-C20 &
EIA0805 C24

27 62.4000.0200 4 EA | CAP, 20PF 50V 5% CER CHIP SUR MT COG C15,C16,C23 &
EIA0805 C27

28 62.4003.0102 2 EA | CAP, 1000PF 50V 10% CER CHIP SUR MT X7R | C43 & C44
EIA0805

29 62.4003.0104 6 EA | CAP, 0.1UF 50V 10% CER CHIP SUR MT X7R | C25,C26,C36 &
EIA0805 C39-C41

30 62.4005.0101 2 EA | CAP, 100PF 50V 10% CER CHIP SUR MT COG | €28 & C29
0805

31 62.4205.0107 1 EA | CAP, 100UF 10V 20% SUR MT c21

32 62.4206.0105 2 EA | CAP, IUF 16V 10% TANT CHIP SUR MT EIA-A | C33 & C37

33 62.4209.0224 2 EA | CAP, .22UF 50V 10% TANT CHIP SUR MT C34 & C38

34 62.4210.0103 2 EA | CAP, .01UF 50V 10% MONO CER CHIP SUR MT | (32 & C35

35 62.4210.0104 1 EA | CAP, .1 UF 50V 10% CER CHIP SUR MT Cc42

36 62.4225.0107 2 EA | CAP, 100UF 35V 20% ALUM ELECTRO SUR MT | C30 & C31

37 63.2032.0001 4 EA | VARISTOR, PTC 250V 145MA RADIAL TR250 | PTCI-PTC4

38 64.4016.0506 1 EA | CRYSTAL, I6MHZ SUR MT Y1

39 68.4566.0001 1 EA | INDUCTOR, 173UH PE-53819S LCI-37 SUR MT | LI

40 70.3738.0001 1 EA | FUSE HOLDER, F/FUSE 70.3738.1001 Fl

41 70.3742.0002 1 EA | FUSE, POLY 60V MAX 40A MAX TH=40A PTC5
IT=.80A @ 20 DEG C

42 73.7051.0001 1 EA | WIRE, 22AWG, BUSS (added 04-230-03) R37

43 74.1047.0001 1 EA | SWITCH, KEY SUR MT S6

44 74.1085.0001 4 EA | SWITCH, 12MM TACT MOM N/O S1,S2,84 & S5

45 74.1085.0011 4 EA | CAP, SWITCH 8MM SQ GREY -TL1100160Q XS1, XS2, XS4 &

XS5

46 74.1094.0001 1 EA | SWITCH, MERCURY TILT METAL TYPE S3

47 75.7105.0805 6 EA | TVS,6VOLT 0805 SMT VR2-VR7

48 82.4322.0001 1 EA | DIODE, TVS ZENER 1.5SMC27AT3 27V 40A D5
SMT

49 82.5325.0001 1 EA | DIODE, MBRSI30LT3 SCHOTTKY SUR MT D4

50 82.5326.0001 6 EA | DIODE, DL4148CT RECTIFIER D6-DI11

51 82.5331.0001 4 EA | DIODE, P6KEI3CA TVS ZENER 13V Z1-74

52 82.5360.0001 2 EA | DIODE, BAVI99LTI SWITCHING 70V 215MA | D12 & D13

53 83.3173.0005 1 EA | IC,LM2594M-5 150KHZ 0.5A STEP-DOWN VRI

VOLTAGE REGULATOR

02.9671.0010 C

24-March-2004

107




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

No. Item Qty. | UM. | Description Ref

54 83.3189.0001 1 EA | IC,OPA2340VA OP AMP SINGLE SUPPLY RAIL | U19
TO RAIL

55 84.0068.0812 1 EA | IC,MC68HC812A4PV8 (UNPRGMMD) 16BIT Ul4
MICROCONTROLLER

56 84.4234.0002 3 EA | IC,RS485 TRANSCEIVER SUR MT SOIC PKG | UI8, U24 & U25

57 84.4264.0001 1 EA | IC, TC551664AJ 64K X 16 STATIC RAM U4

58 84.4270.0001 1 EA | IC,NC7S08M5 SINGLE AND GATE SUR MT Us

59 84.4288.0001 1 EA | IC,MAX6314US44D3-T MICROPROCESSOR [E
RESET CIRCUIT

60 84.4291.0001 1 EA | IC,STI6C550CQ48 UART RCVR/TRSMTTR W/ | U2
16 BYTE FIFO

61 84.4305.0001 1 EA | IC,NC7SZ04M5 UHS INVERTER -SMT U22

62 84.4306.0001 1 EA | IC,NC7SZ08MS5 UHS 2-INPUT AND GATE U23

63 84.7408.0014 1 EA | IC,74AC14SC HEX INVERTER W/SCHMITT Ul
TRIGGER INPUT 14PIN SOIC

64 84.7411.0007 1 EA | IC, HPR400 DC-DC CONVTR. 5V 3KV Uil
ISOLATED

65 84.7426.0001 1 EA | IC, SN74HC04D HEX INVERTER u17

66 85.5163.0001 1 EA | IC,LS7266R1-S ENCODER TO U6
MICROPROCESSOR INTERFACE CHIP

67 85.5164.0001 2 EA | IC,L6234PD THREE PHASE MOTOR DRIVER | U20 & U21

68 86.6105.0001 3 EA | IC, HCPL-0600 OPTO COUPLER SMD U9, U10 & U16

69 87.7247.0001 1 EA | IC, AM29F200BT FLASH MEMORY 5V ul3

87.7302.00XX 1 EA | INSTALLER DISK SET, BURNER VL2000

LUMINAIRES (not shown)

70 88.8123.0002 1 EA | LED,YEL, HP, 1719 D3

71 88.8123.0003 2 EA | LED, GRN, HP, 1790 D1 & D2

72 88.8139.0002 EA | DISPLAY, INTELLIGNET ALPHA NUMERIC U3 & U7
0.54" H-EFF RED

73 88.8140.0009 3 EA | LED MOUNT,.140" TALL NATURALNYLON | XDI1-XD3

108 24-March-2004 02.9671.0010C




ILLUSTRATED PARTS BREAKDOWN : ENCLOSURE 3

Main Controller 3-Phase PCB Assembly (cont.)

oy (O0°E, Em I

073
VRzlﬁlRﬁuLg Vg [
X1 == e £
0

L4 R1 = o 3
* o o %IEI R31 | Ol
- Y Tec ¥ %
.
e « .UW,.OR27‘” e, [ENRARRARAEN
o — 0
N — = =
o — 3 Eam
T { — @E® o NN @R TTTTTIITTT 7] [ B ]
s ® R%QQQQQQQQRQ (XXX Y Y T Y °® .]JS
w
o mm| D13 . .
| ?f H e
& PH3 ® 4@ © 19 Fi
L] .
el & e o o =
o T Pod - us roogt o ey (N o on|
& I U4 ol ' RS oo
3 e Ul * BO= = _ = = : " ::
: £ = S ‘B =gom, W =] e |
z = = = joEBlc [X] oo
o = = = e — . .
(e g U EaEE. o ==E
T e ~ = = —- PN LLINSY, o
< e @, = R27 E(\I no & 35 oo b5
@ EI ZACRLIN | = I
S6 ) D11
" - MADE IN USA ©1999 RST VARIELITE CToR *

611225P

Figure 3-34: Main Controller 3-Phase PCB Assembly

02.9671.0010 C 24-March-2004 109



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

DMX Input PCB Assembly

24.9661.1251 Rev D

Refer to Figure 3-35.

No. Item Qty. | UM. | Description Ref
1 11.9661.1251 1 EA | PCB,DMX INPUT
2 52.6525.0005 1 EA | HEADER, 5-POS RA SHROUDED .1" CTR 3
52.6585.0005 1 EA | CONN, XLR 5PIN FEMALE PC MOUNT J1

VERTICAL

4 52.6586.0005 1 EA | CONN, XLR 5PIN MALE PC MOUNT 2
VERTICAL

5 62.3017.0102 1 EA | CAP, 1000PF 250V RAD CER DISC 20% Y-TYPE | CI

6 73.7046.0001 16 FT | WIRE, 22 AWG STRND GREEN

.@“999 \NDPMUXT J2m T @
O

C1

24-9661-1251
ev

O O

Figure 3-35: DMX Input PCB Assembly

110 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : ENCLOSURE 3

Pan Tube Assembly

21.9661.1208 Rev K

Refer to Figure 3-36.

No. Item Qty. | UM. | Description
1 10.9661.1247 1 EA TOGGLE STOP
2 10.9661.1290 1 EA PAN TUBE
3 10.9661.1291 1 EA FLANGE, PAN TUBE
4 21.9661.1207 1 EA ASSY, PAN SUPPORT PLATE
- -10.9661.1297 1 EA PLATE, PAN SUPPORT
- - 55.2139.0003 1 EA STANDOFF, 1/4" RND 8-32 .188"LG FF ALUM
5 21.9661.1212 1 EA ASSY, PAN BEARING CUP, FLANGE SIDE
- -10.9661.0611.2 1 EA PAN BEARING HOUSING
- - 54.1244.0001 1 EA BEARING, 1.25"BORE 2.2"WD CONRAD
6 22.9661.0601 1 EA ASSY, PAN/TILT BEARING
- -10.9661.0611.1 1 EA TILT BEARING HOUSING
- - 54.1244.0001 1 EA BEARING, 1.25" BORE 2.25"OD .500"WD CONRAD
7 22.9661.0607 1 EA ASSY, DRIVEN PULLEY
- - 10.9661.0650 1 EA TIMING PULLEY, 150 TOOTH 2MM PITCH
- - 10.9661.0655 1 EA EOT FLAG
- - 53.6530.0006 2 EA RIVET, 1/8"0D POP .188-.250GL
- - 55.6612.0022 1 EA PIN, GRV .250"OD .625"LG STEEL
8 53.6517.0001 4 EA SCREW, 10-32 X 3/8" PPZ
9 54.1206.0010 1 EA RING, RETAINING 1.118" GRV DIA .056" GRV WD EXTERNAL
10 55.2123.0005 1 EA SPRING, WAVE 1.62" OD 1.31" ID CAR STL
11 55.2152.0002 3 EA SHIM, 1.500" OD 1.200" ID .024" THK SS
12 55.3301.0010 4 EA WASHER, #10 FLAT
13 55.6612.0018 1 EA PIN, GRV 250" OD 1.0" LG STL ZINC PLT
14 55.6677.0027 1 EA WASHER, 1.75" OD 1.281" ID .015" THK FLAT NYLON

02.9671.0010 C

24-March-2004 111




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Pan Tube Assembly (cont.)

9
ap)) —
I e S
- (D
o 5

Figure 3-36: Pan Tube Assembly

112 24-March-2004

02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : ENCLOSURE 3

Pan Motor Assembly

21.9661.1210 Rev F (Formerly 22.9661.0664 Rev E)

Refer to Figure 3-37.

No. Item Qty. | UM. | Description
1 10.9661.1298 1 EA | PLATE, TENSION ADJUST, PAN MOTOR
2 22.9661.0608 1 EA | ASSY, DRIVE PULLEY
- - 10.9661.0640 1 EA | CODEWHEEL, 90 COUNT
- -10.9661.0649 1 EA | TIMING PULLEY, 2MM GT, 17 TOOTH
- -53.5561.0250| 2 EA | SCREW, 6-40 X 1/4" SET CONE POINT
3 23.9661.1253 1 EA | ELEC ASSY, PAN EOT SENSOR
- - 52.6524.0006 1 EA | CONN, HOUSING 6-POS RECEPTACLE
- - 52.8346.0001 4 EA | CONTACT, 24-30 AWG FEMALE CRIMP
- - 86.7002.0003 1 EA | SWITCH, SLOTTED OPTICAL
4 24.9661.0629 1 EA | PCB ASSY, PAN/TILT ENCODER
5 44.5034.0001 1 EA | MOTOR, STEPPER, 42 X 40 10 OHM
6 53.2203.0001 2 EA | SCREW, 4-40 X 1/4" PPZ
7 53.5506.0625 4 EA | SCREW,6-32 X 5/8 " PPSS
8 55.6512.0001 2 EA | WASHER, #4 SPLIT LOCK
9 53.6520.0001 2 EA | SCREW,4-40 X 3/8" PPZ
10 55.6621.0001 4 EA | WASHER, #4 FLAT ZINC
11 55.6669.0022 2 EA | STANDOFF, 1/4" HEX 4-40 .500" MF

02.9671.0010 C 24-March-2004 113



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Pan Motor Assembly (cont.)

6 (2 pl)—ﬁ =

i 1 7 (4 pl)

Figure 3-37: Pan Motor Assembly

114 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : ENCLOSURE 3

Pan/Tilt Encoder PCB Assembly

24.9661.0629 Rev 0

Refer to Figure 3-38.

No. Item Qty. | UM. | Description Ref
1 11.9661.0629 1 EA | PCB, ENCODER SENSOR
2 52.6613.0005 1 EA | HEADER, 5-POS SGL ROW SHROUDED J1
LATCHING
3 52.6613.0006 1 EA | HEADER, 6-POS SGL ROW SHROUDED 2
LATCHING
4 60.9460.1802 2 EA | RES,.IW 5% 180.0 OHM 100V CHIP SUR MT RI,R2
62.3009.0103 1 EA | CAP,.01UF 50V 10% MONO CER CHIP SUR MT| CI
6 86.7009.0001 1 EA | IC, GP1A70R OPIC PHOTOINTERRUPTER St
J2

o ~eV

24—-960]
— 0629

EmE]See® ©
E‘El ST

MADE IN
®

®
J1

Figure 3-38: Pan/Tilt Encoder PCB Assembly

02.9671.0010 C 24-March-2004 115



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

700W Arc Power Supply Ballast Module

23.9671.1250 Rev D

Refer to Figure 3-39.

No. Item Qty. | UM. | Description
1 06.6032.0009 1 EA | CABLE MARKER TIE, WHITE 19 X 7.4"
2 10.9661.1260 1 EA | HEAT SINK, LEFT 1200 WATT POWER SUPPLY
3 10.9661.1261 1 EA | HEAT SINK, RIGHT 1200 WATT POWER SUPPLY
4 10.9661.1262 1 EA | TOP, AIR DUCT 1200 WATT POWER SUPPLY
5 10.9661.1274 3 EA | INSULATOR, ELECTRICAL, TO-247
6 10.9661.1353 1 EA | CHANNEL, AIR APS
7 24.9661.1130 1 EA | PCBASSY, 700W BALLAST BOARD
8 24.9661.1131 1 EA | PCB ASSY, 700W BALLAST RIDER BOARD
9 51.5006.0004 3 EA | INSULATOR, TO-220 ALUMINUIM OXIDE (4171)
10 51.5029.0001 7 EA | INSULATOR, TO-247 ALUMINUM OXIDE
11 53.6520.0002 6 EA | SCREW,4-40 X 7/16" PPZ
12 53.6522.0001 5 EA | SCREW, 6-32 X 1/4" PPZ
13 53.6530.0007 2 EA | RIVET, 1/8" OD POP .063-.125GRP RG .265LG CSKH-AL5052
14 53.6609.0001 4 EA | SCREW, 6-32 X 3/8" PFZ
15 53.6616.0001 9 EA | SCREW, 6-32 X 3/4" PPZ
16 55.2178.0001 1 EA | CABLE ANCHOR MOUNT, #8 SCREW MOUNTING
17 55.6509.0001 3 EA | WASHER, SHOULDER (HEATSINK)
18 55.6528.0001 9 EA | WASHER, #6 FLAT ZINC
19 55.6537.0001 3 EA | WASHER, #4 LOCK INTERNAL TOOTH
20 55.6538.0001 10 EA | WASHER, #6 LOCK INTERNAL TOOTH
21 55.6621.0001 3 EA | WASHER, #4 FLAT ZINC
22 55.6658.0009 1 EA | STANDOFF, 1/4" HEX 6-32.750" LG MF SS
23 55.6736.2500 0.1 FT | TUBING, TEFLON .053ID STD WALL 500V/MIL, FOR AWG #16
24 60.9244.0501 1 EA | RES,30W 5% .05 OHM TO-220 POWER FILM
25 60.9245.0751 1 EA | RES,30W 1% .075 OHM TO-220 POWER FILM
26 63.2047.0075 1 EA | THERMOSTAT, 75DEG C PCB MT CLOSE ON RISE
27 63.2047.0105 2 EA | THERMOSTAT, 105DEG C PCB MOUNT CLOSE ON RISE
28 67.4018.0001 1 EA | FERRITE, 26 X 28.5 X 13MM, CYLINDRICAL CORE
29 73.7051.0001 3 FT | WIRE, 22AWG BUSS
30 80.2628.0001 4 EA | TRANSISTOR, IXGH39N60BD1 IGBT 76A 600V
31 80.2647.0001 1 EA | TRANSISTOR, IXGH32N60C IGBT 32A 600V
32 80.2648.0001 2 EA | TRANSISTOR, IXFH32N50 POWER MOSFET 500V 32A TO-247
33 82.4323.0001 1 EA | DIODE, BRIDGE D25XB60 600V 25A SIP
34 82.5341.0001 2 EA | DIODE, DSEI30-06A FRED 25-37A T0-247 AD

116

24-March-2004

02.9671.0010C



3

700W Arc Power Supply Ballast Module (cont.)

ILLUSTRATED PARTS BREAKDOWN : ENCLOSURE

29 (3 pl)

15 (7 pl)

71125001

Figure 3-39: 700W Arc Power Supply Ballast Module Assembly

117

24-March-2004

02.9671.0010 C



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

700W Ballast Board PCB Assembly

24.9661.1130 Rev C

Refer to Figure 3-40.

No. Item Qty. | UM. | Description Ref
1 10.9661.1356 1 EA | GUIDE, APS RIDER PCB
2 11.9661.1120 1 EA | PCB,400/625W BALLAST BOARD
3 51.5031.0001 1 EA | HEATSINK, TO-220 CLIP-ON ALUM BLACK
ANODIZED PC MT
4 52.6229.0001 1 EA | HEADER, 3POS MTA FRIC LOK STRT POST J13
5 52.6261.0002 1 EA | HEADER, 2PIN MTA156 J102
6 52.6296.0001 1 EA | HEADER, 8POS MTA FRCT LOK STRT POST J12
7 52.6370.0003 1 EA | HEADER ASSY, 3CIR SOCKET MNLOK FMLE | J103
8 52.6574.0012 1 EA | HEADER, 12CIR VERTICAL KK STYLE J101
9 52.6574.0015 1 EA | HEADER, 15CIR VERTICAL KK STYLE 3201
10 52.8252.0001 8 EA | TERM, 250"TAB PC QUICK-FIT BRASS J108-111& J202-205
11 52.8283.5202 1 EA | TEST POINT, PCB MT .052"HOLE RED GLASS | J106
BEAD
12 52.8283.5210 1 EA | TEST POINT, PCB MT .052"HOLE BLK GLASS | J107
BEAD
13 60.1230.1004 1 EA | RES, 1/4W 1% 10.0K MF R225
14 60.1230.1214 1 EA | RES, 1/4W 1% 12.1 K MF R203
15 60.1230.4755 4 EA | RES, 1/4W 1%475.0K MF R112,R113,R202 &
R218
16 60.1230.7153 2 EA | RES, 1/4W 1% 7.15K MF R114 & R222
17 60.1230.8255 1 EA | RES, 1/4W 1% 825.0K MF R210
18 60.1231.5623 1 EA | RES, 1/4W 1% 5.62K MF R211
19 60.1420.2001 2 EA | RES, 1/4W 5% 20.0 OHM CF R117 & R109
20 60.1420.3002 1 EA | RES, 1/4W 5% 300.0 OHM CF R107
21 60.1420.4302 3 EA | RES, 1/4W 5% 430.0 OHM CF R216, R224 & R221
22 60.1420.5101 4 EA | RES, 1/4W 5% 51.0 OHM CF R212-R215
23 60.1420.5105 2 EA | RES, 1/4W 5% 510.0K CF R110 & R111
24 60.1420.7505 2 EA | RES, 1/4W 5% 750.0K CF R105 & R106
25 60.1421.1201 2 EA | RES, 1/4W 5% 12.0 OHM CF R206 & R207
26 60.1421.4700 1 EA | RES, 1/4W 5% 4.7 OHM CF R208
27 60.1421.6805 1 EA | RES, 1/4W 5% 680.0K CF R102
28 60.1422.1001 3 EA | RES, 1/4W5% 10K CF R219, R220 & R223
29 60.1422.2001 1 EA | RES, 1/4W5% 20K CF RI119
30 60.1424.1502 1 EA | RES, 1/4W 5% 150K CF R104
31 60.1424.2004 1 EA | RES, 1/4W 5%20.0K CF R108

118

24-March-2004

02.9671.0010C




ILLUSTRATED PARTS BREAKDOWN :

ENCLOSURE 3

No. Item Qty. | UM. | Description Ref
32 60.1424.2702 2 EA | RES, 1/4W 5%27.0K CF R103 & R118
33 60.1426.1003 2 EA | RES, 1/4W 5% 100.0K CF R226 & R227
34 60.1431.1007 1 EA | RES, 1/4W 5% 10.0 OHM R217
35 60.3432.2004 2 EA | RES, 2W 5%20.0K MET OXIDE RI15 & R116
36 60.7440.1002 1 EA | RES, 5W 5% 100.0 OHM WW R209
37 62.2110.0474 1 EA | CAP, 47UF 250V RAD METALLIZED POLYEST | C219
ISMM LS. 10%
38 62.2112.0337 4 EA | CAP, 330 UF 250V RAD ALUM 25MM X 30MM | C110-C113
39 62.2114.0107 1 EA | CAP, 100UF 50V RAD ALUM 10MM X I5MM | Cl14
20%
40 62.3007.0474 2 EA | CAP, .47UF 275VAC RAD SUPPRESSOR 10% | C101 & C102
41 62.3013.0105 2 EA | CAP, 1UF 630V RAD MET PLYPLN 10% C201 & C204
42 62.3013.0474 1 EA | CAP, .47UF 630V RAD MET PLYPLN 10% C105
43 62.3017.0102 4 EA | CAP, 1000PF 250V RAD CER DISC 20% Y-TYPE | C117,C118,C103 &
C104
44 62.3017.0472 1 EA | CAP, 4700PF 250V RAD CER DISC Y-CLASS €223
45 62.3021.2331 1 EA | CAP, 330PF 200V RAD CER 20% X7R €203
46 62.3023.0104 12 EA | CAP,.1UF 50V RAD CER 20% Z5U C109, C115, C120,
€206, C209, C211,
C214, C218, €220,
€222, C225 & €226
47 62.3023.0333 1 EA | CAP, .33UF 50V RAD CER 20% Z5U C106
48 62.3023.0473 3 EA | CAP, 47UF 50V RAD CER 20% Z5U C107, C210 & C215
49 62.3027.0102 1 EA | CAP, 1000PF 1600V RAD POLYPROPYLENE €205
.600" 10%
50 62.3029.0333 1 EA | CAP, .033UF 1000V RAD POLYPROPYLENE C216
886" 10%
51 62.4010.0106 1 EA | CAP, 10UF 50V RAD ALUM4X 11 MM20% | C221
52 62.4010.0475 8 EA | CAP, 4.7UF 50V RAD ALUM 5 X 11 MM 20% C108, C116, C119,
€207, C208, C212,
C213 & C217
53 63.2050.0001 1 EA | VARISTOR, METAL OXIDE 300V RMS 165J VRI101
775V CLAMP
54 63.2055.0001 2 EA | THERMISTOR, 12A 0.7 OHM NTC INRUSH NTC101 & NTC102
CURRENT LIMIT
55 68.4536.0002 1 EA | CHOKE, COMMON MODE FILTER 1.35MH 11A | L102
56 68.4577.0001 1 EA | INDUCTOR, CURRENT SENSE PE-51688 L201
57 68.9661.1112 1 EA | TRANSFORMER, GATE DRIVE T201
58 68.9661.1115 1 EA | CHOKE, EMI DIFFERENTIAL L101
59 70.3727.0002 2 EA | FUSE CLIP, 1/4" PC BOARD TINNED BRASS XF101
60 70.3762.0020 1 EA | FUSE, 20A 250VAC VERY FAST ACT 1/4"X1 1/ | F101
4" CERAMIC
61 73.6016.0006 0.25 FT | WIRE, I6AWG 600V 105C PVC BLU UL1015
62 80.2623.0001 2 EA | TRANSISTOR, 2N4401 NPN 40V 600MA Q102 & Q203

02.9671.0010 C

24-March-2004

119




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

No. Item Qty. | UM. | Description Ref
63 80.2623.0003 3 EA | TRANSISTOR, 2N4403 PNP 40V 600MA TO-92 | Q103, Q204 & Q211
64 80.2643.0001 2 EA | TRANSISTOR, MPSW63 W PNP Q205 & Q210

DARLINGTON 30V 500MA 1W TO-92
65 82.4308.4937 5 EA | DIODE, IN4937 FAST 600V 1A D206-D210
66 82.4317.5819 1 EA | DIODE, IN5819 RECTIFIER 40V 1A D212
67 82.5318.0160 1 EA | DIODE, MURI60, 600V, 1A D104
68 82.5322.0001 1 EA | DIODE, IN4736A D215
69 82.5323.0001 2 EA | DIODE, MUR460 600V 4AMP ULTRAFAST D202 & D205
70 82.5349.0001 1 EA | DIODE, MBR1100 SCHOTTKY 1A 100V AXIAL | D103
LEAD RECTIFIER
71 82.5351.0001 1 EA | DIODE, ZENER 20V IW 5% DO-41 IN4747A D102
72 83.3188.0001 1 EA | IC,LM317AT 3-TERM ADJUSTABLE VR102
REGULATOR
73 84.7427.0001 1 EA | IC, WPCO3R24SI5L DC-DC CONVERTER 3W | U203
74 85.5120.0001 2 EA | IC,IR2110,1/2 BRIDGE DRIVER U201 & U202
75 86.6109.0001 1 EA | IC, OPTO COUPLER DUAL CHANNEL 8PIN U204
DIP

D¢ & ¢ &% oy &08
— === g c107
& 2
® c105 b4
@
®
@
H
U ® i
102

L102

PRBBBR

PP
U202 @ Lef
geeeées 8l

1 SNG/A ™

|®®®®®®®®®®®®®®DM

D203 | ®
&{bood-®
EH
e{haide
o B
ok
@—Ro0s-®

— ® Q21
I o =
“ D213| i L _ JZDS % % §
€204 — l#] &
K clle gl [ o o EEa =[]l ®
R — ——a207 0208 7 ez, FKE Q02 L
o beg bes Bes @ 8 | olellecif®es Baa &g

VIEWED FROM COMPONENT SIDE

Figure 3-40: 700W Ballast Board PCB Assembly

120 24-March-2004 02.9671.0010C




ILLUSTRATED PARTS BREAKDOWN : ENCLOSURE 3

700W Ballast Rider Board PCB Assembly

24.9661.1131 Rev b

Refer to Figure 3-41.

No. Item Qty. | UM. | Description Ref

1 10.9661.1355 2 EA | STABILIZING EXTRUSION, APS RIDER BD
PCB

2 11.9661.1111 1 EA | PCB,BALLAST RIDER

3 52.6297.0001 1 EA | HEADER, 2PIN MTA FRCT LOK STRT POST J402

4 52.6576.0012 1 EA | CONN, 12 CIR .100" PC BOARD J301

5 52.6576.0015 1 EA | CONN, 15CIR.100" PC BOARD J401

6 60.0460.1004 1 EA | RES, 1/8W 5% 10.0 K THK FLM CHIP SUR MT | R401
EIA-1206

7 60.9462.1003 2 EA | RES, 12W5% 1.0K 200V CHIP THK FLM R405, R432
SMT2010

8 60.9463.0000 1 EA | RES,1/8W ZERO OHM 200V CHP THK FLM | R433
S-MT1206

9 60.9463.1004 1 EA | RES, 1/8W 1% 10.0 K 200V CHP THK FLM S- | R306
MT1206

10 60.9463.1005 1 EA | RES, 1/8W 1% 100.0 K 200V CHP THK FLM S- | R408
MT1206

11 60.9463.1215 1 EA | RES, 1/8W 1% 121.0K 200V CHP THK FLM S- | R407
MT1206

12 60.9463.1474 2 EA | RES, 1/8W 1% 14.7K 200V CHP THK FLM R301, R304
SMT1206

13 60.9463.1624 1 EA | RES, 1/8W 1% 162K 200V CHP THK FLM S- | R412
MT1206

14 60.9463.2004 1 EA | RES, 1/8W 1%20.0K 200V CHP THK FLM S- | R419
MT1206

15 60.9463.2153 1 EA | RES, 1/8W 1% 2.15K 200V CHP THK FLM R303
SMT1206

16 60.9463.2744 1 EA | RES, 1/8W 1%27.4 K200V CHP THK FLM R307
SMT1206

17 60.9463.7503 1 EA | RES, 1/8W 1% 7.50 K 200V CHP THK FLM R411
SMT1206

18 60.9463.9313 1 EA | RES, 1/8W 1% 931K 200V CHP THK FLM S- | R420
MT1206

19 60.9463.9315 1 EA | RES, 1/8W 1% 931.0K 200V CHP THK FLM S- | R427
MT1206

20 60.9464.1003 1 EA | RES, 1/8W5% 1.0K 200V CHP THK FLM S- | R406
MT1206

21 60.9464.2003 1 EA | RES, 1/8W5% 20K 200V CHP THK FLM S- | R413

MT1206

02.9671.0010 C

24-March-2004

121




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

No. Item Qty. | UM. | Description Ref
22 60.9464.2004 9 EA | RES, 1/8W 5%20.0K 200V CHP THK FLM S- | R308, R309, R402,
MT1206 R417, R418, R424,
R425, R426, R428
23 60.9464.2005 1 EA | RES, 1/8W 5% 200.0 K 200V CHP THK FLM S- | R422
MT1206
24 60.9464.2703 1 EA | RES,1/8W5% 27K 200V CHP THK FLM S- | R416
MT1206
25 60.9464.3002 2 EA | RES, 1/8W 5% 300.0 OHM 200V CHP THK FLM | R403, R404
S-MT1206
26 60.9464.3005 1 EA | RES, 1/8W 5% 300.0 K 200V CHP THK FLM S- | R429
MT1206
27 60.9464.3604 1 EA | RES,1/8W 5%36.0 K 200V CHP THK FLM R423
SMT1206
28 60.9464.4703 2 EA | RES, 1/8W5% 47K 200V CHP THK FLM S- | R430, R431
MT1206
29 60.9464.4704 1 EA | RES, 1/8W5%47.0K 200V CHP THK FLM S- | R302
MT1206
30 60.9464.7505 1 EA | RES, 1/8W 5% 750.0 K 200V CHP THK FLM S- | R421
MT1206
31 60.9464.8204 1 EA | RES, 1/8W 5% 82.0K 200V CHP THK FLM S- | R305
MT1206
32 62.3009.0473 1 EA | CAP, .047UF 50V 10% MONO CER CHIP SUR | C417
MT
33 62.4000.0102 1 EA | CAP, 1000PF 50V 5% CER CHIP MONO COG | C309
34 62.4000.0105 14 EA | CAP, .1UF 50V 20% CER CHIP SUR MT Z5U | €305, C306, C307,
EIA0805 C310, C312, C404,
C407, C408, C419,
C421, C422, C423,
€426, C427
35 62.4000.0331 1 EA | CAP, 330PF 50V 5% CER CHIP SUR MT COG C413
EIA0805
36 62.4003.0102 3 EA | CAP, 1000PF 50V 10% CER CHIP SUR MT X7R | C416, C418, C425
EIA0805
37 62.4003.0331 1 EA | CAP, 330PF 50V 10% CER CHIP SUR MT X7R | C313
0805
38 62.4003.0471 1 EA | CAP, 470PF 50V 10% CER CHIP SUR MT X7R | C302
0805
39 62.4004.0221 1 EA | CAP, 220PF 50V 20% CER CHIP SUR MT X7R | C403
EIA0805
40 62.4004.0222 1 EA | CAP, 2200PF 50V 20% CER CHIP SUR MT X7R | C415
EIA0805
41 62.4005.0101 3 EA | CAP, 100PF 50V 10% CER CHIP SUR MT COG | C410, C411, C429
0805
42 62.4005.0330 1 EA | CAP, 33PF 50V 10% CER CHIP SURMT COG | €428
0805
43 62.4005.0470 1 EA | CAP, 47PF 50V 10% CER CHIP SUR MT COG C301
0805
122 24-March-2004 02.9671.0010C




ILLUSTRATED PARTS BREAKDOWN : ENCLOSURE 3

No. Item Qty. | UM. | Description Ref

44 62.4006.0222 1 EA | CAP, 2200PF 50V 5% CER CHIP SUR MT X7R | C401
0805

45 62.4007.0474 2 EA | CAP, 47UF 50V 20% CER CHIP SUR MT Z5U €304, C402
1210

46 62.4221.0105 1 EA | CAP, 1UF 50V 20% ALUM ELECTRO SURMT | C412

47 62.4223.0475 5 EA | CAP 4.7UF 50V ALUM ELECTRO SUR MT €308, C405, C406,
LOW ESR C420, C424

48 62.4224.0107 1 EA | CAP, 100UF 35V 20% AL ELEC 8MM DIA 105C | C409
S-MT

49 63.2049.0001 1 EA | POT, 500 OHM CERMET 13 TRN SUR MT R410

50 82.4327.0001 2 EA | DIODE, IN5819M RECTIFIER GLASS MELF D301, D403

51 82.5344.0001 1 EA | DIODE, GLL4740A ZENER D401

52 82.5345.0001 1 EA | DIODE, GLL4736A ZENER D402

53 82.5346.0001 6 EA | DIODE, LL4148 SMALL SIGNAL D404-D409

54 83.3201.0001 1 EA | IC,LM293D DUAL OP-AMP/DUAL U402
COMPARATOR 14PIN DIP

55 83.3202.0001 1 EA | IC, LM258D DUAL DIFFERENTIAL U404

56 85.5157.0001 1 EA | IC,UC2854ADW PREREGULATOR 16PIN SOIC | U301

57 85.5160.0001 1 EA | IC,UCC2305DW HID LAMP CONTROLLER U401

58 86.6120.0001 1 EA | IC,LTV817S PHOTOCOUPLER SUR M U403

- -R % R404 - R& N \
o ~- [te)
P'Aﬁ@ﬁ LR ‘EmmsE:
R431|:|@ mwo| ||| ]|
R208 ]

R425
U402

24—-9661+

VIEWED FROM COMPONENT SIDE

611131

Figure 3-41: 700W Ballast Rider Board PCB Assembly

02.9671.0010 C 24-March-2004 123



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Tilt Motor Assembly

22.9661.0610 Rev D (Formerly 22.9661.0665 Rev E)

Refer to Figure 3-42.

No. Item Qty. | UM. | Description
1 10.9661.1298 1 EA | PLATE, TENSION ADJUST, PAN MOTOR
2 22.9661.0608 1 EA | ASSY, DRIVE PULLEY
- - 10.9661.0640 1 EA | CODEWHEEL, 90 COUNT
- -10.9661.0649 1 EA | TIMING PULLEY, 2MM GT, 17 TOOTH
- -53.5561.0250| 2 EA | SCREW, 6-40 X 1/4" SET CONE POINT
3 23.9661.1253 1 EA | ELEC ASSY, PAN EOT SENSOR
- - 52.6524.0006 1 EA | CONN, HOUSING 6-POS RECEPTACLE
- - 52.8346.0001 4 EA | CONTACT, 24-30 AWG FEMALE CRIMP
- - 86.7002.0003 1 EA | SWITCH, SLOTTED OPTICAL
4 24.9661.0629 1 EA | PCB ASSY, PAN/TILT ENCODER
5 44.5034.0001 1 EA | MOTOR, STEPPER, 42 X 40 10 OHM
6 53.2203.0001 2 EA | SCREW, 4-40 X 1/4" PPZ
7 53.5506.0625 4 EA | SCREW,6-32 X 5/8 " PPSS
8 55.6512.0001 2 EA | WASHER, #4 SPLIT LOCK
9 53.6520.0001 2 EA | SCREW,4-40 X 3/8" PPZ
10 55.6621.0001 4 EA | WASHER, #4 FLAT ZINC
124 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : ENCLOSURE 3

Tilt Motor Assembly (cont.)

02.9671.0010 C

Figure 3-42: Tilt Motor Assembly

24-March-2004

7(4pl)

125



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

126 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : CABLES 3

Cables

Ground Strap Cable Assembly

25.8007.2212 Rev 0

Refer to Figure 3-43.

No. Item Qty. | UM. | Description
1 52.8329.0001 2 EA | TERM, RING # 6 22-16 AWG NON-INS
2 73.7130.0002 0.33 FT | WIRE, 7/64" TUBULAR BRAID SILVER-PLATED
1 1
2
5.00

80072212

Figure 3-43: Ground Strap Cable Assembly

02.9671.0010 C 24-March-2004 125



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

AC Input Pigtail (Euro) Cable Assembly

25.9661.1511 Rev D

Refer to Figure 3-44.

No. Item Qty. | UM. | Description
1 52.6274.2313 1 EA | STRAIN RELIEF, SKINTOP FLEX TYPE PG13 BLK
2 52.6401.2321 1 EA | CONN,PLUG "CE MARKED" 20A 250V TWIST-LOCK MALE LINE, 3-
WIRE
3 52.8231.0005 1 EA | TERM, RING #6 BLUE 16-14 AWG REEL PIDG
4 52.8313.0001 2 EA | RCPT, FASTON 1/4" 18-14 AWG FLAG DBL CRP
5 55.2268.0187 0.92 FT HEATSHRINK, 3/16" CLEAR KYNAR VDE UL 600V 150 DEG C
6 55.2268.0500 0.13 FT HEATSHRINK, 1/2" CLEAR KYNAR VDE UL 600V 150 DEG C
7 73.9636.0153 4.0 FT CORDAGE, 1.5/3 750V 60C EURO BLK HD-22 11MM OD
2
\ 7
-
(o, | 34
Co —

Figure 3-44: AC Input Pigtail (Euro) Cable Assembly

126 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : CABLES 3

AC Input Link Cable Assembly

25.9661.1512 Rev B

Refer to Figure 3-45.

No. Item Qty. | UM. | Description
1 52.8312.0001 2 EA RECP, FASTON 1/4" 18-14 AWG INSULATED VO
2 52.8313.0001 2 EA RCPT, FASTON 1/4" 18-14 AWG FLAG DBL CRP
3 55.2186.0001 1 EA CABLE TIE, .10" WD 4.00" LG SMALL
4 73.6016.0009 6 IN WIRE, 16AWG 600V 105C PVC WHT UL1015
5 73.6016.0010 6 IN WIRE, 16AWG 600V 105C PVC BLK UL1015

2(2pl)

Figure 3-45: AC Input Link Cable Assembly

02.9671.0010 C 24-March-2004 127



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

AC Input Splitter Cable Assembly

25.9661.1513 Rev C

Refer to Figure 3-46.

No. Item Qty. | UM. | Description
1 52.6231.0001 1 EA | PLUG HOUSING, MNLOK PLUG 3POS
2 52.6464.0003 1 EA | CONN HOUSING, SL-156 3 POS
3 52.8231.0005 1 EA | TERM, RING #6 BLUE 16-14 AWG REEL PIDG
4 52.8270.0001 2 EA | CONTACT PIN, 20-14 AWG MNLOK (REEL)
5 52.8312.0001 2 EA | RECP,FASTON 1/4" 18-14 AWG INSULATED VO
6 52.8314.0001 1 EA | CONTACT, GROUND PIN 20-14 AWG - MATENLOK
7 52.8323.0001 2 EA | CONTACT, CRIMP 18-22 AWG SL-156
8 55.2186.0001 3 EA | CABLETIE,.10" WD 4.00" LG SMALL
9 55.6699.0003 1.50 FT SLEEVING, 1/2" NOM.DIA. POLY EXP BRAIDED
10 73.6016.0009 1.75 FT | WIRE, 16AWG 600V 105C PVC WHT UL1015
11 73.6016.0010 1.75 FT WIRE, 16AWG 600V 105C PVC BLK UL1015
12 73.6016.0504 0.42 FT | WIRE, 16AWG 600V 105C PVC GRN/YEL UL1015
13 73.6018.0009 0.42 FT WIRE, 18AWG 600V 105C PVC WHT UL1015
14 73.6018.0010 0.42 FT | WIRE, 18AWG 600V 105C PVC BLK UL1015

GND N L

1
18.0" |
‘ |
\
9 8 (2 pl)

Figure 3-46: AC Input Splitter Cable Assembly

128 24-March-2004 02.9671.0010C




ILLUSTRATED PARTS BREAKDOWN : CABLES 3

LVS Chassis Ground Cable Assembly

25.9661.1514 Rev A

Refer to Figure 3-47.

No. Item Qty. | UM. | Description
1 52.8231.0001 1 EA | TERM, RING #6 BLUE 16-14 AWG REEL PIDG
2 52.8271.0001 1 EA | FASTON RECEPT, 16-14 AWG (REEL)
3 73.3516.0504 3.5 IN WIRE, 16 AWG 300V 105C PVC GRN/YEL UL1569
2
! 3
GRN/YEL 3.5" ‘ )

02.9671.0010 C

Figure 3-47: LVS Chassis Ground Cable Assembly

24-March-2004

129



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Main To Aux/Data & Power Cable Assembly

25.9667.1516.01 Rev - (Formerly 25.9661.1516.01 Rev B)

Refer to Figure 3-48.

No. Item Qty. | UM. | Description
1 52.6484.0006 2 EA | RECEPT, 6POS DUAL ROW MINIL-FIT JR
2 52.8333.0001 8 EA | CONTACT, FEMALE 18-20 AWG REEL HCS (PWR)
3 52.8333.2228 4 EA | CONTACT, 22-28AWG FEM REEL GOLD MFJR (DATA)
4 55.2186.0001 2 EA | CABLETIE,.10" WD 4.00" LG SMALL
5 55.6699.0003 2.50 FT SLEEVING, 1/2" NOM.DIA. POLY EXP BRAIDED
6 73.5114.0406 2.67 FT | WIRE, 24AWG TWISTED PAIR PVC 300V 80C <YEL-BLU> UL106
7 73.7060.0001 5.33 FT WIRE, 18AWG HIGH VOLT RED YOKE LAMP
8 73.7060.0002 5.33 FT | WIRE, 18AWG HIGH VOLT BLACK YOKE LAMP

2 (4'pl)
2 (4 pl
MOLEX MINI-FIT JR 7 (4 pl)
VIEW FROM WIRE SIDE MOLEX MINI-FIT JR

VIEW FROM WIRE SIDE

1.00° H ﬂ 1.00”

4 (2 pl) 5

Figure 3-48: Main to Aux/Data & Power Cable Assembly

130 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : CABLES 3

Pan/Tilt Control Cable Assembly

25.9661.1517.01 Rev E

Refer to Figure 3-49.

No. Item Qty. | UM. | Description
1 52.6211.0008 1 EA | COVER, BACK SHIELD/NON-SHIELD F/DBL ROW 20POS
2 52.6212.0008 1 EA | COVER, FRONT LATCH F/DBL ROW 20POS
3 52.6524.0005 2 EA | CONN, HOUSING 5POS RECEPTACLE
4 52.6588.0007 2 EA | CONN, HOUSING 7CIR DISCONNECTABLE CRIMP STYLE XH
5 52.6610.0008 1 EA | CONN, HOUSING 20POS DBL ROW UNLOADED
6 52.7007.0001 6 EA | CONTACT, 28-22AWG PHOSPHOR BRONZE TIN-PLT SXH
7 52.8346.0001 10 EA | CONTACT, 24-30AWG FEMALE CRIMP
8 52.8351.0002 16 EA | CONTACT, 26-22AWG RECEPTACLE MTE (REEL)
9 55.2186.0001 3 EA | CABLETIE,.10" WD 4.00" LG SMALL
10 55.6699.0003 3.30 FT SLEEVING, 1/2" NOM.DIA. POLY EXP BRAIDED
11 73.5119.0246 3.83 FT WIRE, 24AWG 3COND TW 600V 200C <RED-YEL-BLU>UL1213
12 73.5121.0001 3.92 FT CABLE, 24AWG 5COND TW 600V 200C PTFE TEF

02.9671.0010 C 24-March-2004 131




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Pan/Tilt Control Cable Assembly (cont.)

27.00
4 (2 pl) 19.00 5 1 2
6 (6 pl) /
7
2
3 i o
4 2|1 L
5 ]
6 33
7LveL 7 OO
ZINC gy ol
3 |/
41 NC 87
5| Nne o ]
6 NCRED 10| 9
/ )
5 12|77
4 o o
3 14|13
? e
< ]
3(25p) I
7 (10 pl) 1817
o f o I
20|79
5 GRY
4 RED i\
3 foan 8 (16 pl)
2 p
L
19.00
28.00

16.0"

= 23.00 ‘!

B611517E

Figure 3-49: Pan/Tilt Control Cable Assembly

132 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : CABLES 3

Lamp Supply Control Cable Assembly

25.9661.1518 Rev A

Refer to Figure 3-50.

No. Item Qty. | UM. | Description
1 52.6396.2208 2 EA RECEPT, 8POS MTA100 W/POL TAB RED CLSD END
2 55.2197.0001 1.25 IN HEATSHRINK, 3/8" BLACK
73.7028.0001 1.67 FT CBL, 22AWG 8COND
20.00”
te—1 00”7 2X —==—
T ORN 3 2 ORN T/ 1

2 2
3 3
4 4
5 5
6 6
7/ 7/
8 3

Figure 3-50: Lamp Supply Control Cable Assembly

02.9671.0010 C 24-March-2004 133



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Chassis To Yoke Ground Cable Assembly

25.9661.1520 Rev A

Refer to Figure 3-51.

No. Item Qty. | UM. | Description
1 52.8250.0001 2 EA TERM, #8, RING, 10AWG
2 73.7089.0504 15.17 FT WIRE, 22AWG 300V 200C TEF GRN/YEL UL1180
1(2pl)

134

O

Figure 3-51: Chassis to Yoke Ground Cable Assembly

24-March-2004 02.9671.0010C




ILLUSTRATED PARTS BREAKDOWN : CABLES 3

Lamp Supply OT/Not On Cable Assembly

25.9661.1531 Rev A

Refer to Figure 3-52.

No. Item Qty. | UM. | Description
1 52.6396.2202 1 EA RECEPT, 2POS MTA100 W/POL TAB RED CLSD END
2 52.6396.2203 1 EA RECEPT, 3POS MTA100 W/POL TAB RED CLSD END
3 52.6396.2204 1 EA RECEPT, 4POS MTA100 W/POL TAB RED CLSD END
4 73.3522.0002 1.33 FT WIRE, 22AWG 300V 105C PVC RED UL1569
5 73.3522.0005 1.33 FT WIRE, 22AWG 300V 105C PVC GRN UL1569
6 73.3522.0009 1.67 FT WIRE, 22AWG 300V 105C PVC WHT UL1569
7 73.3522.0010 1.67 FT WIRE, 22AWG 300V 105C PVC BLK UL1569
16.00"
1
RED 4
GRN RED
6 ]
GRN )
WHT 3
1 WHT BLK 4
2 |N/C
3 IBIK 7
20.00"

Figure 3-52: Lamp Supply OT/NOT On Cable Assembly

02.9671.0010 C

24-March-2004

135



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Data 1/0O Link Cable Assembly

25.9661.1532 Rev A

Refer to Figure 3-53.

No. Item Qty. | UM. | Description
1 52.6524.0005 2 EA | CONN, HOUSING 5POS RECEPTACLE
2 52.8346.0001 10 EA | CONTACT, 24-30AWG FEMALE CRIMP
3 55.2199.0001 0.10 FT HEATSHRINK, 1/16" BLACK
4 55.2200.0001 0.08 FT HEATSHRINK, 3/16" BLACK
5 73.7039.0001 0.33 FT CBL, 22AWG STRND 4COND POLYPR INSUL
DMX MAIN ; 5 bl
INPUT CONTROLLER (5 pl)
PCB PCB
SHIELD 5 5 SHIELD
DMX+ 4 4 DMX+
DMX— 3 3 DMX—
VLt 2 2 Vit
V- | <] 1 1 VL—
MOLEX—SL—5F MOLEX—SL—5F
1 EEl
2 (5 pl) ~—— 50 50
2X 2X 611532A

136

Figure 3-53: Data I/O Link Cable Assembly

24-March-2004

02.9671.0010C




ILLUSTRATED PARTS BREAKDOWN : CABLES 3

DC Output Cable Assembly

25.9661.1543 Rev 0

Refer to Figure 3-54.

No. Item Qty. | UM. | Description
1 52.6464.0002 1 EA CONN HOUSING, SL-156 2 POS
2 52.6484.0004 1 EA RECEPT, 4 POS DUAL ROW MINI-FIT JR
3 52.8298.0002 3 EA TERM, WIRE PIN 16-14AWG
4 52.8323.0001 2 EA CONTACT, CRIMP 18-22AWG SL-156
5 52.8333.0001 2 EA CONTACT, FEMALE 18-20 AWG REEL HCS
6 73.3518.0002 23 FT WIRE, 18AWG 300V 105C PVC RED UL1569
7 73.3518.0010 23 FT WIRE, 18AWG 300V 105C PVC BLK UL1569
4 (2 pl)
1
LAMP POWER 4y [ 41RED 17.0"
SUPPLY (LPS) GND B BLK 17.0
DC INPUT SL-156-2
/J2_5 RED 6
+24V  Rep 2
3.0" 5(2pl)
LOW VOLTAGE 22 RED 7.0"
SUPPLY (LVS) < 1oav
DC OUTPUT » o MAIN CONTROL
fllz21| BOARD (MCB)
J2-3 BLK DC INPUT
| GND MINI-FIT JR.
F-4
3 7

Figure 3-54: DC Output Cable Assembly

02.9671.0010 C 24-March-2004 137



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Lamp Supply Harness Cable Assembly

25.9661.1551.01 Rev 0 (Formerly 25.9661.1544.01)

Refer to Figure 3-55.

No. Item Qty. | UM. | Description
1 25.9661.1518 1 EA CABLE ASSY, LAMP SUPPLY CONTROL
2 25.9661.1531 1 EA LAMP SUPPLY OT/ NOT ON
3 25.9661.1550 1 EA CABLE ASSY, DC OUTPUT-VLT130
4 55.2186.0001 2 EA CABLE TIE, .10" WD 4.00" LG SMALL
5 55.6699.0003 67 FT SLEEVING, 1/2" NOM. DIA. POLY EXP BRAIDED

1

N\

LAMP POWER SUPPLY (LPS)

LAMP SUPPLY
CONTROL

8.0

LAMP SUPPLY
CONTROL

oO0CC0O00

LOW VOLTAGE
SUPPLY (LVS)
DC OUTPUT

MCB
DC INPUT

Figure 3-55: Lamp Supply Harness Cable Assembly

138 24-March-2004

02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : CABLES 3

Motor Harness Cable Assembly

25.9671.0007 Rev D

Refer to Figure 3-56.

No. Item Qty. | UM. | Description
1 04.9671.0041.00 1 EA | LABEL SET, MOTOR HARNESS-2402
2 52.6211.0017 2 EA | COVER, BACK SHIELD/NON-SHIELD F/DBL ROW 50-POS
3 52.6212.0017 2 EA | COVER, FRONT LATCH F/DBL ROW 50-POS
4 52.6396.2403 2 EA | RECEPT, 3-POS MTA100 W/POL TAB 24AWG CLSD END
5 52.6467.0004 1 EA | CONN,FEM PLUG 4-POS 30-24 AWG CRIMP PHR
6 52.6467.0011 5 EA | CONN,FEM PLUG 11-POS 30-24 AWG CRIMP PHR
7 52.6467.0024 24 EA | CONTACT, SOCKET 30-24 AWG CRIMP (REEL) PH (JST)
8 52.6524.0004 2 EA | CONN, HOUSING 4-POS RECEPTACLE
9 52.6524.0006 1 EA | CONN, HOUSING 6-POS RECEPTACLE
10 52.6610.0017 2 EA | CONN, HOUSING 50-POS DBL ROW UNLOADED
11 52.8230.0002 2 EA | TERM, /4" FASTON 22-18 AWG
12 52.8271.0010 1 EA | RECEPT, FASTON 24-22 AWG NON-INSUL FITS .016" TAB 110SERIES
13 52.8346.0001 14 EA | CONTACT, 24-30 AWG FEMALE CRIMP
14 52.8351.0001 100 EA | CONTACT, 26-22 AWG RECEPTACLE MTE (LOOSE)
15 55.2186.0001 15 EA | CABLETIE,.10" WD 4.00" LG SMALL
16 55.6699.0003 1 FT SLEEVING, 1/2" NOM. DIA. POLY EXP BRAIDED
17 73.2624.0008 1.83 FT WIRE, 24 AWG 600V 200C TEF GRY TYPE E
18 73.3524.0002 5.92 FT | WIRE, 24 AWG 300V 105C PVC RED UL1007
19 73.3524.0007 2.30 FT WIRE, 24 AWG 300V 105C PVC VIO UL1007
20 73.3524.0009 221 FT | WIRE, 24 AWG 300V 105C PVC WHT UL1007
21 73.3524.0010 7.13 FT WIRE, 24 AWG 300V 105C PVC BLK UL1007
22 73.5115.0246 4.83 FT | WIRE, 24 AWG 3 COND TW 300V 80C <RED-YEL-BLU> UL1061
23 73.5116.0123 17.5 FT WIRE, 24 AWG 4 COND TW 300V 80C <BLK-BRN-RED-ORG> UL1061

02.9671.0010 C 24-March-2004 139



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Motor Harness Cable Assembly (cont.)

2 ORIGIN
3 AUX 0.00
CONTROLLER
#
14 (50pl)
|
|
2 AUX
3 CONTROLLER
10 #2 ‘
14 (50pl) |

DIMMER
/7 4 pl) 6
11 OT SW & AU>< 2 7 (4 pl)
| 9 DIMMER SENSOR
‘ 13 (5 pl) &0 - COLOR WHEEL

FIX/ ‘ ng 2
oTSW = CLRW 2 pl)
|
//-§
‘ ALY T TEoL0r SENsOR 5

MBA/CLRS 7 (4 p|)
0"_[TTMAG/BLU /AMB
COLOR SENSOR

MAG/BLU /AMB
.-I COLOR SENSOR

BA/CLRS
J 15.0" [IMAGENTA
‘\-‘ WHEEL
AUX 2
MAG/WHL M1
BLU/WHL

6
ezt 7 (4PD

AUX 1
M1

INDICATE CLAMP\NGJ
POINT AREAS WITH

PERMANENT MARKER

6
125" DIFFUSER
AUX 1 7 (4 pl)
DISCONN. BD f M4 25710007A

DIFF

8
13 (4 pl)

Figure 3-56: Motor Harness Cable Assembly

140 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : CABLES 3

Yoke to Head Ground Cable Assembly

25.9667.0028 Rev 0

Refer to .Figure 3-57.

No. Item Qty. | UM. | Description
1 52.8250.0001 2 EA | TERM, #8 RING, 10AWG
2 73.7089.0504 14 FT | WIRE, 22AWG 300V 200C TER GRN/YEL UL1180

02.9671.0010 C

O

Figure 3-57: Yoke to Head Ground Cable Assembly

24-March-2004 141




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Lamp Supply To Relay Cable Assembly

25.9667.0029 Rev D

Refer to Figure 3-58.

No. Item Qty. | UM. | Description
1 52.8312.0001 4 EA | RECP,FASTON 1/4" 18-14 AWG INSULATED VO
2 55.2186.0001 3 EA | CABLETIE,.10" WD 4.00" LG SMALL
3 55.6699.0003 2.33 FT SLEEVING, 1/2" NOM.DIA. POLY EXP BRAIDED
4 73.7089.0000 19.83 FT | WIRE, 22AWG BLK 300V TEFLON STRANDED
5 73.7089.0009 19.83 FT WIRE, 22AWG WHT TEFLON STRANDED
5 1(4pl)
34.0" X 7

= =
:EEEEEE =
é =
— -

10" 34.0° X 7

3 2 (3 pl)

w.o”»’

S «

2.0 |—-— — - ’<— 4.07

f————————————————————— 73 ()7

670029D

Figure 3-58: Lamp Supply to Relay Cable Assembly

142 24-March-2004 02.9671.0010C



ILLUSTRATED PARTS BREAKDOWN : CABLES 3

Ignitor To Relay Cable Assembly

25.9667.0030 Rev A

Refer to Figure 3-59.

No. Item Qty. | UM. | Description
1 52.8231.0005 1 EA | TERM, RING #6 BLUE 16-14 AWG PIDG
2 52.8312.0001 1 EA | RECP,FASTON 1/4" 18-14 AWG INSULATED VO
73.7101.0009 1 FT | WIRE, 14AWG 15KV 150C SILICONE 41/30 STRANDING
2 1
3
12.0”

Figure 3-59: Ignitor To Relay Cable Assembly

02.9671.0010 C 24-March-2004 143



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Head OT Switch #2 Cable Assembly

25.9667.0146 Rev A

Refer to Figure 3-60.

No. Item Qty. | UM. | Description
1 52.6523.0002 1 EA CONN, HOUSING 2POS PLUG SHROUDED WIRE TO WIRE
2 52.8347.0001 2 EA CONTACT, 24-30AWG MALE CRIMP
3 52.8371.0001 EA RECEPT, FASTON 24-20AWG UNISUL TIN PLT BRS .250 X .032 TAB
4 73.6224.0005 .55 FT WIRE, 24AWG 600V 200C TFE GRN UL1213 CSA

1 20"

=

L/z
2
1

oy

!

4.5"
3
:g 4

= 1

p— 1

MOLEX-SL-2M

144

—]

670146A

Figure 3-60: Head OT Switch #2 Cable Assembly

24-March-2004 02.9671.0010C




ILLUSTRATED PARTS BREAKDOWN : CABLES 3

DC Output XPiQ Cable Assembly

25.9661.1550 Rev 0

Refer to Figure 3-61.

No. Item Qty. | UM. | Description
1 52.6434.1806 1 EA CONN, 6 POS 18 AWG MTA-156 WO/TABS ORG RECPT
2 52.6464.0002 1 EA CONN HOUSING, SL-156 2 POS
3 52.6484.0004 1 EA RECEPT, 4 POS DUAL ROW MINI-FIT JR
4 52.8323.0001 2 EA CONTACT, CRIMP 18-22 AWG SL-156
5 52.8333.0001 2 EA CONTACT, FEMALE 18-20 AWG REEL HCS
6 73.3518.0002 2.00 FT WIRE, 18 AWG 300V 105C PVC RED UL 1569
7 73.3518.0010 2.00 FT WIRE, 18 AWG 300V 105C BLK UL 1569
2,4 (X2)
LAMP POWER 44y [ TRED. 7.0
SUPPLY (LPS) onp| o [BLK 17.0
DC INPUT e 6

3,5 (X2)

MTA-156-6

+24V
+24V

70" RED

MAIN CONTROL
70" BLK BOARD (MCB)
1[2]

DC INPUT

MINI=FIT JR.
F-4

GND
GND

P R

Figure 3-61: DC Output XPiQ Cable Assembly

02.9671.0010 C 24-March-2004 145




VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

146 24-March-2004 02.9671.0010C



APPENDIX A.

VL2000 WASH LUMINAIRE TECHNICAL BULLETIN LIST A

Technical Bulletins

VL2000 Wash Luminaire Technical Bulletin List

The following table identifies the current technical bulletins associated with the
VL2000 wash luminaire. These improvements have been incorporated into this

manual.

Technical Bulletin Description
VV24-008 Thermal switch upgrade.
S2K-012 Adding washers to sensors.
S2K-014 Modifying wire harness for installation of new style power supply.
S2K-015 Main Controller PCB jumper configuration.
S2K-016 Installation of capacitors for hot restarts.
S2K-017 Installation of washers for vertical hang positions.
S2K-018 Adding stabilizer brackets.
S2K-019 Pan bolt modification.
S2K-021 Changing two diodes on ignitor board.
S2K-022 Auxiliary PCB capacitor change.
S2K-023 Auxiliary card capacitor change to improve reliability.

Technical Bulletins, Software Updates, support, and other information is available
online at http://www.vari-lite.com/Support/. To request access to the password-
protected support areas, please contact Vari-Lite Customer Service at 1-877-827-4548
or customerservice@vari-lite.com.

02.9671.0010 C

24-March-2004 147


http://www.vari-lite.com/Support/
http://www.vari-lite.com/Support/
mailto:customerservice@vari-lite.com

VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

Notes

148 24-March-2004 02.9671.0010C



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

REFERENCE FOLD-OUTS

VL2000 Wash Luminaire Wire Diagram (Sheet 1)

4

| 3 |

02.9671.0010 C

REVISIONS
SHIELD REV | DESCRIPTION DATE | APPD
TWISTED PAIR 25.9661.1532 —— | Released per EO 8153 4/9/01 | JHC
w L » “cmr . / \_| G’:'lo A | Revised per EO #09083
1 | GND DMX, IN+ | 1 — 1 | MAIN_RX+
WHT 7 1 WHT MAIN CONTROLLER
2 | DMX DATA- DMX/VL IN—= | 2 2 | MAIN_RX—
DUX. | 3| oux paTar wours 3P0 11 =7 (4 — R 24.9661.1225
4 | L_COM— WL oUT-| 4 DRAIN U ‘U' T 1 DRAIN 4 | MAIN_TX-
5 | L_COM+ GND | 5 T _5_ ISO_GND -
I ,_ _—— —| DEVELOPMENT CONNECTORS —l
12 LOW e " |
2o oaTa  DMX INPUT VOLTAGE +24v@—RE2 | % | DEBUG s
OMX | 5 | pux DATA+ 24.9661.1251 SUPPLY ano® ). B . BLK ] oo | ] oo 1 I
N |3 | owe oa X . W, oND :g I | I RED| , | Soav HED 2 z;-;:; | 8 == - 23.9661.1534
5 | VL_CoM+ N/C +24v( } | rep | 3| oD 3 | OPEN 3 +24V FAN
T BLK N/C L 4 | +24v | ; %‘f | oT_sw| 2 HIGH SPEED
N 0T 0 2l 7T L= —
25.9661.1512 J\ I V=S |
\au(\l_l Bk | | 25.9661.1543 | s | enD | 124y
EMI - I CIRCUIT t_‘ GND
FILTER L, wHT BREAKER | wHT 25.9661.1518 L |
1] \ﬂ OR;2_ TWISTED PAIR
GRN /YEL
" S== N 1
CHASSIS 1 3 [smy
52.6401.2321 GND STUD #2 -i 1 wtl 4o 2
\ 2596811513 L T o s |2 o 25.9661.1516.01
nggﬁés%%ﬁ GRN/YEL 25.9661.1514 7 = B ; :lLK: gm N . .1516.
= m@d<< o
FHEREFEEEE 3 a%e 205958 nm”“’g
CHASSIS GND STUD #1 ;>7 o6 a7 & m;’?*gggg“ mzﬁ B&53 22222:288%838883asese
GRN/YEL Iv—un: I—Nn*mmr\m -~ 25.9661.1531 ;2 i JQIQEQCQQS-Q&:QG”“@W*"N’
25.9661.1520 1108 400(+) 400(-) gég %ﬁg%gég%é gg \_| 8lzlel= slsklzelelskizlE  slB2REl 25.9661.1517.01
2 8 I3 2 || T L [ e —— ] PAN
== C |
400W/625W/700W ARC BALLAST a3 == I
-~ |LWHT
24.9661.1130 oSl 0 TO AUXILIARY CONTROLLER #1, J4
______ oT_swe | 3 [BK | — (SHEET 2)
[ 7 JMPER SETTNGS | — —
| § E 3206 | |
| ©™® gx[oo]| | |
| o+ (oo | 2 Tew | omy o2
|_ _, 1 | OPEN PAN SENSE | 1 WHT [1 WHT 1| SENSE TILT OPEN | 1
—————— o | 2| Ve ENCODER SENSOR (%8 | 2 Bk 5k 2| Y% ENCODER SENSOR vec| 2| g,
PAN TRAVEL [ Rep] 3 [0 = 24.9661.0629  voc | 4 |RE2 I RED| , (yoo 24.9661.0629  OND 3 e TILT TRAVEL
% - g g orn] 4 | VEO-R voa | 5 [SRY GRY | 5 [ voa VCC_R | 4 el
8 5 | GND GND | 5
2 . z e § y, 2 gﬂ gg .z 23.9661.1253 [ WHT| ¢ | Ghvee I : sense | 6 [T 23.9661.1253
@2 zz @D %] zzz
~ramTvorROa T NM Y J'o'—rﬂmvwmr\wwe:,“_‘— TWISTED WIRES I
FNMYVONOa2 T NPT SO wmenornoalEN I
J402
oowwmz E(ﬂgu)—’—aﬁ Qg(ﬁngg‘h(éﬁaﬁ RED I
eREgEifEacaRofl) [parPfagElill Mm :
IRy WA
33 £ |
|
VLFS BALLAST RIDER BOARD BOARD—TO—BOARD
24.9661.1131 CONNECTOR :
PAN = o et e o o o e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e
LW 70 RELAY, PIN 4 (SHEET 2)
L WWT 1O RELAY, PIN 6 (SHEET 2)
L GRNAYELTQ YOKE GND STUD (SHEET 2)
NEXT [ 20.9671.0001
ASSY. ‘VARI'*UTEQ 201 REGAL ROW, DALLAS, TX. 75247
= WRING DIAGRAM, VL2402
CONFIDENTIAL CHK 700W ARC
AL INFORMATION CONTAINED HEREN | DOC SIZE| REVISION |DRAWING NUMBER
S oF VARRLTE, INT. 4N WY woT 66 | MFG D A 14 9671 1550
IN_ANY MANNER WITHOUT, THE ADVANCE [ ALL DIMENSIONS ARE IN - -
WRITTEN CONSENT OF VARMLITE. INC. | INCHES UNLESS NOTED. |SCALE N/A ACAD LT 2000 |SHEET 1 OF 2
24-March-2004

149



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

REFERENCE FOLD-OUTS

VL2000 Wash Luminaire Wire Diagram (Sheet 2)

4

| 3

FROM YOKE
GND STUD
(SHEET 1)

FROM BALLAST, J202

/— 25.9661.1520

FROM BALLAST, J203

(SHEET 1) (SHEET 1)

]\ 25.9661.1525

&

FROM MAIN CONTROLLER, J5
(SHEET 1)

TWISTED PAIR 25.9661.1516.01

02.9671.0010 C

RELAY Nm <+ 0o J
2 L _Ln _‘II_ AUX_COM+
t93193 AUX_COM+ | 1 _coM+
WHT 6 4 WHT ZI=sZ2¥F 0 — —
L Wl 6 4 o WHT | FEREER] AUX_COM+ | 2 2 | AUX_COM+ J4 DEVELOPMENT
YOKE GND STUD wr | o 7 [ owr g +j + |_DEJB4UG DEVELOPMENT —l Aux_con- | 3 3 | Aux_com- |_DE'UG CONNECTORS —l
15 A C x5 3 AUX_COM- | 4 4 | AUX_COM-— | 7] exen |
vio B A | RED E E | 1 | BKGD N " l oND | 5 5 | GND | 2 | GND J3 Jo |
{ 2 | GND 6 | oND
l'h_( _ [ |3 open EEEFU 1 | peBUG | &3 S 52.6498.0014 7 [ onD i 225" |z| ggp-c ; DEBUG
DIODE AUXILIARY CONTROLLER #1 | [4]RsT L2 2| NoruAL | onD | 8 [Soaro—to-soars ] & | SND | |3 ] open 3 | NoRMAL | AUXILIARY CONTROLLER #2
25.9667.0028 5 | apEN 3 e
GRN/YEL . g 24.9661.1400 |_ s | vee J oND | 9 CONNECTOR ol I_ 8 | vee J 24.9661.1400
GNDJ1O| N -
———————— +24v | 1 11 +24v
/[ —_ +24V | 12 12 | +24v
- +24v | 13 13 | +24v
25.9667.0030 WHT WHT P T P R PR T B +24v | 14 14 [+24v z0zagzd8maa%Y
o3I AFIZIFZIZFFZIIIIIS 9.9 03030333333 3333333333 oooooooueéoﬁ-u MNO00 _OaOmlOel
oK SonD e35%5840907043337d793988382828583858p0528:28323288 g%8%8%9 7 9299979595985882885282519p28.8,8888288
e ——|-onvoencocronteereeRRYRIRRRRRARAARIREER827Y0TILELRER Gl Srmemenmaecnneeere2RNRIARNERRGAAIRBRRRRIIRICINRIR[—
WHT WHT [=] [=) Z|lo|Z Z|o|Z o F4 z ol2|o o =l = [~] Z|lo|Z Z|o|Z|Z|o|Z Z|o|Z [=] Z|Z [ [
22.9667.0404 22 & EREREERE B 2 E ERERE EEEIEERE 38 ERIE2F 5 RIEERIE R FERIE R & =z
— 1 —|—— N A O O __ Ol e ———— 1 _H__—___ l
TILT o o o o o o o o e e e e o | — R s i O I I I I I L I —_——— e | | | I [ I I N TILT
| whr wiT |
)/— HEAD GND STUD | e | TSTED WIRES
| sSor | e Yy 25.9667.0007
/—22.9638.0129 e Efs D
L= MOTOR ¢|7 —+
[ E
/_ BACK CAP SCREW DISCONNECT BD 2P§ %Ee%om msmagvnkzs 0
-9667. FANZ | | FAN1
22.9660.0338 L .:I/ FHRED Py
BACK Iy AvBeR Els R
cah | p—m—— —— — — MOTOR ¢|7gf—+
r WHT WHT 9 t
| DIMMER Gg‘ 22’; TWISTED WIRES
\ | SENSOR A2 - _\
GRY
25.9867.0413 | Vio
LAMP
MNT
| [or swron TWISTED WRES
_______ RED
BEAM § [BLK
23.9667.0216 GRN SPREAD _ | BLU
OT SWITCH [5GRN TWISTED WIRES MOTOR € [GRN
TWISTED WIRES
BT BLU SENSE [ 1 by ",/_
TWSTED ‘MRES—\ Al GND CROSSFADE COLOR o | 2 [BK i
+ ReD \ 75 2 [ MAG SENSE SENSOR BOARD  avp sense | 3 [ORN 11
macenTA €|5[BK | o vee 24.9671.0175 veo | + [FED 4
MOTOR |7 -gE% —
9 t
TWSTED WIRES —\ TWISTED WIRES
e A _\?1 o COLOR
DIMMER €|5(3 i ¥t 2 | sense SENSOR BOARD
MOTOR  ¢|7 ern o t Ve 24.9638.0113
TWISTED WIRES
3 RED }\
COLOR §E|E"" -+
= -
MOTOR ¢|7 -
BRN
€l t
WIRING DIAGRAM, VL2402
700W ARC
SIZE] REVISION |DRAWING NUMBER
SCALE N/A ACAD LT 2000 [SHEET 2 OF 2
24-March-2004

150



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL REFERENCE FoLD-OUTS

400W/625W/700W Ballast Schematic

Not REVISIONS
o es ¢
REV DESCRIPTION DATE APPD
Unlesss Otherwise specified
—— |Released per EO #04547 9/21/99 B.C.
1 A1l capacator values are in microfarads -
A |Revised per EO #06419 2/11/00 B.C.
2. A1l resistor values are ohns ——
o B |Engineering Prototype 9/20/00 B.C.
3. Capacitors are 50V, 207% -
C |Revised per EO #06434 9/20/00 B.C.
D 4. The following components are not -
installed on the following board assy D |Revised per EO #06442 D
24-9661-1120+ D210,0202.0210,R207,R221 e o
5. See Table 1 for component values for J398 S ) i
appropriate board assembly: vhEeT E 1 R e ; T 2/08
24-9661-1120 400W/625W BALLAST T_zD DZ_T N e BuLK
24-3661-1130: 700W BALLAST
Power and ground symbols used S
] < Gnd (Logic ground) 2/b2.2/03.2/c8.2/86.2/82.2/07 53 ]
1/A6.1/B5 5 :.% A110
H H + ca10 o] c111 230«
PFCBIAS H s7F105 77§§25F ,,gégsF 1740
Fio1 NTC101 L101 nzgzgéiﬁ@
12 EI:U:H : ’ H310007
BK* ::giggur A VRNS J/:;E-WM 9 = 1748
G fi R
f*géga” i e B111
[: vaoolaiok esov c107 c108 |+ | cags M W ca1z 4] c113 giok [:
G 47UF 4.70F — G.10F " 77§§gsF 77§§§5F 174%
SCELETE O e WV rwre SN N A3 Y S A
5 conn cono 2785 | cwzo-133 [ 30F,
o 5 .
EJLiAugK
L 5588er v3tets PECOND /LTSNS
88y .
5o
PFCGND/LISNS
1/46  1/85.1/AB.1/A6.2/C5.2/B2 »
PFCGND/LISNS
WEuTRAL !
NOTE &5
R115 R11E
o o
Mounting Holess 1/p5 mLEEC
MTG1 CHASSISA z/C4
MTG2 & CHASSISE g 1/c5
NTEI— PFCAIAS 1/C4.1/4A6
MNTG4&—
wies seng., TABLE 1 (NOTE 5)
CGND —
B 37 REF DESTIG 400W/625W 700W B
NTC101 2.5 OHM,120A |0 .7 OHM,22A
b connsiisns NTC102 2.5 OHM,10A|0.7 OHM,12A
1/C5.1/A8 . 1/ks.2/C5. 2782 f101 0 10 onw o 075 onn
R109 33 DHM 20 OHM
Reference Designators R114 6.38K.1% 7.15K.1%
Last Used Not Used Rz08 5.1 OHM 4.7 OHM
Sht 1/Sht 2|Sht 1/5ht 2 J102
ediil s TSI
N T5102 - - 2/88
BR543 Wl T i e e e s e [ emrerra
C120/C226 -/Cc202 - j [2 ercaIss miscslises
El 3 PFCISNS gy, cy LI
D104/D215 -/bz11 [ ! PFCGND/LISNS gy cs,1/85,1/46.2/C0,2/82 i pause
F101 s 1 mires L nnuse g5
L] v S con 2/A4 ID JUMPERS
J113/4205 J105/- O hos maves : Sl mzes | Jiod
vo
L102/L201 [ : T e — —
NTc102 L rrerue guc e = s BSGI NEXT | 24-9661-1120 | DRAWN BY \/A N2 L STE® 201 REGAL ROW
A Q103/0z11 L1 H ASSY 24-9661-1130 B. CURBO f\R N WE DALLAS, TEXAS 75247
E e
R119/R227 -/R204,R205 I PCBNO. 11.9661.1120 DSN| B.CURBO 9/21/99 A
SOEITR onsan/ o BT
U204 IS THE SOLE AND EXCLUSIVE PROPERTY | b0 C SIZE | REVISION | DRAWING NUMBER
OF VARI-LITE, INC. AND MAY NOT BE o D 14-9661-1120
VR10? USED, DISCLOSED, OR REPRODUCED | MF G
Filename: IN ANY MANNER WITHOUT, THE ADVANCE
Date/Time: WRITTEN CONSENT OF VARI—LITE, INC. ViewDraw for Windows 7.5 SHEET 1 OF 2

02.9671.0010 C 24-March-2004 151



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

REFERENCE FOLD-OUTS

400W/625W/700W Ballast Schematic (

02.9671.0010 C

cont.)

1/ca.2/82

BUCKBIAG G7F105 | THERMALDUT

1~—"2
75201

NOTE 4
nzoz
IXFH_32N50

[t

PFECEND/LISNS

~N SISNS

182

WUR460 <z
bzoz

uzo1
IRZ110

T4
OLTACE

0206
IXGHIINEOBDL

z

Dz13
1.5KE2Z504A

TOBOINGEHIXT

D214
N1 5KE2504

8ozn

DRIVER

0207
IXGHIINEOBDD

TOBOINGEHIXI

s020

1/C5.1/85.1/A6.1/A6.2/82

2N4401
0203

1/C3.2/D2.2/03.2/86.2/82.2/D7

BUCKBIAS

BUCKPUN

2/82

cz17
4.7UF =

1/asmLys

u
WPCO3

203
R24515L

N
wrIN
Bt

vIN

“vaut
Ne2
Net

-vour

1/asm—LtysnTn |

1/€3,2/D2,2/03,2/C8,2/B2,2/D7
UCKBIAS

FFCEND/LISNS

GATEA
L

z/c1.2/82

1/44

578y

1744

1/58 MCHASSISA

GATER

z/c1.2/82

czz23
i700PF
z0z
zZs0v

1,4 4m—COH

0

4nt
EEEE)

QUT_HI

1

o1-L1no

T

Filename:
Date/Time:

Jzo1
22-11-2152
12

SI1SNS goch

s
VLSNS gs,ps

7
L GATEA gojcy,
- GATEB ga/c1,

1/c3.

GATEA GATEB

2/C4.2/82 2sc4.2/82

f——FPFCGND/LISNS mq/c5,1/B5,1/46.1/46,2/C5

z/c4
z/c4

.2/D2.2/D3.2/C8.2/86.2/07

2/07

400W/625W /700W

BALLAST

REVISION

DRAWING NUMBER

D

14-9661—-1120

SIZE

SHEET 2 OF 2

ViewDraw for Windows 7.5

24-March-2004

1

152



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL REFERENCE FoLD-OUTS

Ballast Rider Schematic

¢ paos REVISIONS
24T m 1/c7. 188 REV DESCRIPTION DATE APPD
baoe fggn’ 1idide hiar —— | Released per EO #04545 9/20/99 | B.C.
BUCKPHWM 10K D405 D404 20K
A Revised per EO #06419 2/11/00 B.C.
1 ““s:fﬂ l A vEiets B | Revised per EO #06433 9/20/00 | B.C.
ooaur i JJZ C | Revised per EO H06442
D = 0
> A301 ERE c3o02z e
NOTE 5 NOTE 5 NOTE § H
—VV VAN ——
::Ti:s 178w 178w 10% caoe
51 50V 4, 7uF
1/85 H
FDBCK Haui,ff c3og
a Il D301 100?PF
Riz? E417l 1‘u‘z e ' 4{‘
0ATeE 50V ANSB19N LAY
172w 50V
a j : B R uc Zu;ﬁn“iw W . o e
19 VYN Ll ersmpd i
[ /\1//\2/»4\/_‘ Aa1s N ER GNP P [
sz Wi hemse w2 Wi
D401 — "N\,  wuitoouT nser il [ o
1780 Elrac vsewse[Al 1/78W
GLL47404A 1 ; vA_ouT ENA : r308
s wner A 180
o fer s }
A TRENSETN CORF T8 WARAUFVIFONER | VIUTSENSE| 1 . 4305 sagE. At
} st LOADSENSE PW M 1/08 NDTCEEOES 1 82K I
SRR Zlounpout wourl 23 148V
R306
u401 10K
[: vee ucca3osow prveausel 22 DCEiUUﬁF i¥au [:
AE 47UUEF net S ::E?E?ur
p_Hi‘ ez CONTROLLER vore 14 ggc
c407 . 28 aouTp—>
o M B suner - [
— e BT
102 BAT FauLtl—22 D403
1/07.3/85 | gyersssiopEcuAmMuPcADY ISET FLTC GND oSt insB 13 ZS
SLL4736A 16458
1/h4 mAREE @ 18
c408 54%% | |
L5, 10 c413 catq o < =
FFOLL ware s Y Y EEE ENE
Taﬁéﬂ? ”VTT dada92434
20% al af af u H R
ELN] -
. .o . el ool gy
BuCKBTAS
pne TABLE 1 (NOTE 5)
B REF DESIG‘ 1200W ‘400/525»4‘ 700W 5
bioe RN c301 22PF 22PF 47PF
E g . . c302 220PF 220FPF 470FPF Reference Designators
VPFCSNS it | b | 417K v
ke 9 ddddddaaud3 5 R301 5.62K,1%|14.7K,1%|14.7K,1% Last Used Not Used
1 qggdga9994a Yo¥
4 49994489944 5 bao7
EEEEEEEEEEERE vor 1wt Y R302 EBK 5BK 47K £313/C429
:“q”'wwm:::::\:\ e R303 2.0K.1% |z B4k, 17z |z 15k, 1%z | |P301/D4083
o8 J301/4402
S A5 3% e R304 5.62K,1% |14 .7K,1%[14.7K,1% R309/R433 ~/R409
M usoz
. N A Y vrresnd Mcisos R307 20.0K,1%|20.0K,1%|27.4K,1% U301/U403 —
R425
e I P N . R410 500 OHM |1K 500 OHM
BUCKBIAS| Ini- 1nes[ 22 iggw N N N
Notes: N e | R411 5.19K,1%|6.19K,1% |7 50K, 1%
Unlesss Otherwase specaified. UEQE%I aazo0 aaz1 ii:;: i:jz VREF g 1/c8 . R4723 47K 47K 3B K
1 All capacitor values are i caze | [ Zlowre oural® ca27 1%,
microfarads c420 |+ c4z22 178w 4. 7UF 1784 §450r 17840
‘ PETEEE: ofifE L o452 L 24-9661-1111
2. A1l resistor values are ohnms. T T
. BALLASTEND —_ —_ —

3. Capacitors ars 50V, 20% ‘ NEXT | 24-9661-1121 DRAWN BY \/A SVLL T® 201 REGAL ROW
4. Resdstors are 1/10W 57. ASSY 24-9661—1131 B. CURBO f\R AN WE DALLAS, TEXAS 75247
Al s See Table 1 for component values A

;nggggrggiiiatizgairg aSSEgbly‘ P PCBNO. 11.9661.1111 DSN|B. CURBO 9/20/99
- - : ader card ower and ground symbols used .
24-9661-1121+ 400/625W Rider Board CONFIDENTIAL CHEK BALLAST RIDER BOARD
24-9661-1131: 700W Aider Board Tee Vee €45V Lagie pawer) ALL INFORMATION CONTAINED HEREIN SZE | REVISION | DRAWING NUMBER
. _ IS THE SOLE AND EXCLUSIVE PROPERTY | b o ¢
3 The following components are not ee Vee (-5V Logic power) OF VARI—LITE, INC. AND MAY NOT BE c 966
instelled: C303,C311,C414,R414, . o ] USED, DISCLOSED, OR REPRODUCED | nr 6 D 14-9661-1111
<+ nd ogic ground Filename: IN ANY MANNER WITHOUT, THE ADVANCE
Date/Time: WRITTEN CONSENT OF VARI—LITE, INC. ViewDraw for Windows 7.5 SHEET 1 OF 1

02.9671.0010 C 24-March-2004 153



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

REFERENCE FOLD-OUTS

Auxiliary Controller Schematic

02.9671.0010 C

B8 / 4 3 I 1
REVISIONS
REV DESCRIPTION DATE APPD
—~ | Released per EO #06402 9/29/99| T.W.
A | Revised per EO #06411 1/73/00] T.W.
B | Revised per EO #06440
Notes

Unless

Ca
Re

o
a

FNQTTRNN)

Power and

Otherwise specif

capacitor valu

itors are 50V,

s
1

A1l resistor value
p
sistors are 1/10

ground symbo

Tee Vee (+5V Logic power)

pre Vee (-8V Logic power)

% Gnd (Logic graound)

Reference

Designators

Last Used

Not Used

c38
D2
Jb
L1
R48
u1z
VR1
Y1

J3

o

Bl

re microfarads.

e ohms .

NEXT 24-9661—1400 DRAWN BY VAR L SETE® 201 REGAL ROW
ASSY T.E. WALSH \/f\R H7/1[\T ]H[ L DALLAS, TEXAS 75247
PCB NO. 11.9661.1400 DSN| T.W. 9/29/99
CONFIDENTIAL — AUXILIARY CONTROLLER
ALL INFORMATION CONTAINED HEREIN
IS THE SOLE AND EXCLUSIVE PROPERTY | Do ¢ SIZE_| REVISION | DRAWING NUMBER
OF VARI—LITE, INC. AND MAY NOT BE _ _
USED, DISCLOSED, OR REPRODUCED | M F ¢ o B 14-9661-1400
Filename:  VLFS_AUX INANY MANNER WITHOUT, THE ADVANCE
Date/Time: 10-25-2000_10:55| WRITTEN CONSENT OF VARI-LITE, INC. ViewDraw for Windows 7.5 SHEET 1 OF 3

24-March-2004

154



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

REFERENCE FOLD-OUTS

Auxiliary Controller Schematic (cont.)

02.9671.0010 C

z/c4

AL17:0] AL17.01
plr15:01] 0f15:01
AM23F2008T-58
25 23
€34 €35 24 31
6 iur 6.1 TC551664A AL A1 ou1 -
A3 23 33 D2
a1 5 7 po Az o0z
A0 1/01 a4 22 s D3
Az 4 B py A3 oo3
a1 1/02 s 21 38 s
43 3 ap, a4 ou4
us Az 1/03 5 20 40 0s
as 2 10 p3 as a5
NCEBHCE1Z A3 I/04 a7 13 4z DE
a5 1 13 py I bus
o 52 us vec as 1/0s o 1a 4 b
A8 44 14 ps a7 a7
a1 53 AD73028H a5 1/08 is 3 0 g
Vee 27 43 15 55 a8 vas
42 54 15 c37 A5 1/07 A10 7 3z s
1 vop 6i1uF a8 a2 16 b, a3 bas
B45 a3 5SS A7 1/08 ai1 3 34 Do
ERET a3 27 23 55 a10 a0
VT bs 8 15 ae 1/09 aiz 5 36 b1
o REFIN a10 25 30 pg 11 a1
a5 57 bs 7 A3 1010 A13 4 33 b1z
b1 ai1 25 31 pio 12 buie
45 58 bio & A10 1/011 ais 3 Ty bi3
2 a1z 24 37 14 Ve 13 a3
4759 bi4 5 A11 1/012 a5 2 43 b4
= o3 a13 1|0, 1y0sal 23012 ra vas—
A a8 D12 be aia 20 35 pia féR ALE A15 bads/a-1 pis
GREEN 5 61 b1 3 s wags A13 1014 L 18
os vouTa EVLE! a5 13 37 pi4 a18
a10 B2 b14 2 A14 1/015 Ve 17
1 o8 18 ALE 18 Al15 I/016 2% p1g 16 ce nes 10
53
ALl Dis b7 vouts LA 3/83 cs Ne2——
54 25 3
Alz B ce veea 11 CE NCI——
s 11 —q - 20 14
A1 vcc AL Asm W_A- 41 33 MR 0 Noa—
414 86 cs1 9 0E veee Bu- 11
cs LsThs- 2 e nes| 22 2" 15
A1 B7 A3g Row- 10 dy benp 22 40 23 BST- RESET  AY/BY[D—
1ok AD ug Neaf—2
Adg 12 z/co meBil- M acy 1 =
AST- A_W- 7 1z BYTE vee
a17 12 13 17 Ve eno1 ved 27 37
Loac  AsnD 22 34 —vss1 vee
13 22 ver ewoe I
R34 /84 M—L8Z ——— p———|vss2
10K 3/84 W PG3 18 ~
Ped 17 ~
2/ps W PGS 18 vee vee
c3g c3g
40 0.1UF 0. 1UF
hd 19 wEFsos M3
4 i 2 4 s 1037882
- vee
10278574 43 2 DEBUG
45
4 3 3 vee 3
5 - PHASED 1o PFO/CSO §24ur Via NORNAL
) b3 7
PHASE? Jdz pr2/csz———PF2 @ 3,p3
3 71
PHASED 13 Prascsa—>—Pf3 g 5/p3 4
7 72 -
EHASES da PF4/CSD L5
5 73 N
LHASED a5 FF5/CSPO Laeo
a 7
FHASES JE PFBE/CSP1 4
10
PHASET 1
vee
75 a7
L1so Ho PSO/AXDO T €13,
78 58
D18t H1 P51/TXDO 2/CB Pes DE
n1s2 77 as 2 i1
He PS5Z/AXDY RE CLT10702LDA
h1s3 78 100 el
H3 PS3/TXD1 L] AUX_COM+ 1 2
B1 101 4 L 4 = >
D154
Ha Psassp VPl b . 17 aux_cou- 3 4
oe 0z -
b1ss ' Ps5/sb0——o—{]VP2 LY 5 &
a3 103 1
D156 He p;s/smjguwa ) JI[ 7 [
D157 B84 04 VA1
H7 Ps57/55———{ VP4 £l 10
—_ - " LHz534N-5 L1 ec
VCC g van 13 14 hd
as 105 yago 7 e
VAL PTO/T0C0 <
a5 108 uags — .
vbb_a  PTi/roC
as 107
VSS_A PT2/10C2 Hage
67 108
3/84 1bo ADO PT3/10C3 T HAG3
o8 0s
3/84 101 ILES FT4/T0C4 HAGY
B3 110
3/p4 iz AD2 PT5/10CS HAGS
184 103 20 lpaos PTE/TOcE it
a1 112
T/osm— 104 YN T
a2
3784 W 105 ADS
23 ADE EXTAL 48
a4 . D Z516.000MHZ
an7 XTA Vi
czg
1.15.41.80 20PF
~ 2.14.42.78 vee ng: NDUNTING HOLES
* A4 M1
€31 £33 c3z
0.1UF 0.1UF 0.1UF e
MAGLO 5] W3
3/D8
LK}
PHASE[7 01
3/07
DISC7101
3/07
AUXILIARY CONTROLLER
REVISION DRAWING NUMBER
B 14-39661-1400
SIZ
) i 1ZE SHEET 2 OF 3
Filename:
Date/Time: D ViewDraw for Windows 7.5

24-March-2004

1

155



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL REFERENCE FoLD-OUTS

Auxiliary Controller Schematic (cont.)

b15L7:0]
2745
FHASEL7 101
2745
vee
MAGT O 5 ] . Fzay
2/45 Ve
138 T
H c10 L
6 1uF] .
D ez Haow $5ur
23 1z s
By §41ur
2o[VcC VART VHNZ] 11
1% PHASES WASEL WAl 3 HaL 3/c3
1raow EL 20 b1s
23 7.5k 7.5k 154 151
vee [LLERTTH S 2Blvne 5 [T = 3/c3
20 11
a1s " PHASES P Hehased WA 1 a1 s/c4 4740 172,04 418 swiesisrrzan |
Fis ELEEN 180 Te1 cig c14 IED PHASES stz Az M3 MAZ g a3
HAGD L PPy L 1_MBd 3/c4 9,0470F 95047UF 1710w DIss 152
u
17404 17800 l a10 —lewntpaLazzaan Tsuv Iﬁuv LA, Wee| L M3 MBZ g 3,c3
25 s 2 2
§1847ur §%047uF £543K PHASEL WasEz Maz 1 Haz 3/c4 . c GNDto
2 a7
9% 18t 17104 b1s1 Te2 Nz EH
27 7 1 _uaz 16
vaz waz 3sc4 Gnna Gnoe
22he ano1oft N4 ano7 |
17 14
p—(cno2 GNDg NS GNDE
3 16 €1 e1 cz 2
Joorr . LLE! Gnoa
0z f
0% > | ~
13
v ns
1%
1
C Vee C
Eza Jz
2-87577-2
i)
3 4
s DY
—®
3/05m Mi_MAL 7 8 H3_MAe ma/nt
3/D M1 MB1 El 10 M1 WA 3/01
3/psp—iiua = 22 lu3ugl  gs/pg
3/ M1 waz 13 ELI EWTES 2/bt
S/ psm— M2 WAL 15 16 | wawaz  ga,gg
1/ M2_wB1 a7 18 | wa_mez S/p1
1/ M2_wB2 13 20 | wa_mes 3/p1
1
18 M2_Wa2 z 2z | wawas S8t
24
T
T
0 3
e 3
ETIID S
24V e
pE2 zrcs
38
PE3 z/cs
IO 1o 33 w § T A x
b1 41 iz
198 2/88 e 125 [ea7 |
43 s
23 iz |4 1 2/88 e 3 13" 5t ur 1
2/88 25 e ] iraow L S8ur
Hasee 20| VT [LLERFTHESS 2 uat b 47 18 201
£ WASEL WAl - 3/c4 2/pem—3Aba 47 H: o 23 12 e iaﬂ
7 Ak Dise 211 2/pem—1ps 49 LLEED ¢
o . 1 20[VcC VARL VAnZ]a1
B MAGE Va1 . wpaft M2 MBI ma,cy . PHASES Zoipidse s Mt a/c3 B
3
17 204 1720 P KA 12 pIss 1s1
* lcaﬂ = lcza Bifac puases [ esl, TF el wewae v Wacs e 19 8 Wa_way
53 047ur §%047ur 7% lenase2 waz - 3/c4 2/c4 VAt a1 - 3/c3
101 102 1710w
S0V 50V — S10rs2 S LR ey _peroteaLIzTIAN |
vhz woel L MzMBz  gacy ISl PHASET uasez waz Ha_waz arca
= cnpaft 1710w D157 Tea
2 17 27 7
cz7 $—cnoz cnos VA2 wpz{———M4_MNBZ g 5/c3
4700pF 3 15 22 20
R4z R37 159 $——cno3 cnoe c cNn0
IAK 7 NIR S0V ¢ tanoa enorfts cim = fcnoz ennafl
Mac3 13 T 109077 e—2tew D22
1710W 17100 a3 Rz 10 5 o2 GNDEE
o §2847uF o §2847uF g443K 13K ST e
10z 101 1510w ~ 2/c4 mHAST s GnDs
Tﬁnv T”v A 2 CioE1 cz e
1%
2,43k
rs I ~
L 17104
515
1
iz
16
A AUXTLIARY CONTROLLER A
REVISION DRAWING NUMBER
B 14-39661-1400
. SIZE SHEET 3 OF 3
Filename:
Date/Time: D ViewDraw for Windows 7.5

02.9671.0010 C 24-March-2004 156



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

REFERENCE FOLD-OUTS

Main Controller Schematic

1

IO > >0

Reference

[y

s Oth

erwis
1 capacitao
1 resistor
acitors a

sistors

a

-

and ground

Vee (+5V Logic

Vee (-5V Logic

e

-

-

e

specifi

v

e

values

alues
50V,

1710W

symbols

power)

power)

+24V (+24V Power)

Gnd (Logic ground)

Designators

Last

Used Not

Used

c42
D11
Fi1
J11
L1
PTC7
R43
S6
uz3
VR1
Y1
Z4

u1tz

a
2
5

e

a

%

d

re microfarads
e ohms
%

sed

Filename:

Date/Time: 9—26—2000_13:47

REVISIONS
REV DESCRIPTION DATE APPD
—— |Released per EO #06405 10/7/99] TW.
A | Revised per EO #06415 1/26/00| T.W.
B | Revised per EO #06420 3/7/00 T.W.
C | Revised per EO #06421 9/18/00| T.W.
D | Revised per EO #06435

VLFS_MAIN_CONTROL

NEXT 24-9661-1225 DRAWN BY \V/A HSVL L”ﬁ T® 201 REGALROW
ASSY T. WALSH f\R N W L DALLAS, TEXAS 75247
PCBNO. 11.9661.1225 DSN| T.W. 10/7/99
oSN e [ £ e
IS THE SOLE AND EXCLUSIVE PROPERTY | D0 ¢ SIZE | REVISION | DRAWING NUMBER
OF VARI—LITE, INC. AND MAY NOT BE _ _
USED, DISCLOSED, OR REPRODUCED | MF ¢ 0 D 14-9661-1225
INANY MANNER WITHOUT, THE ADVANCE
WRITTEN CONSENT OF VARI—LITE, INC. ViewDraw for Windows 7.5 SHEET 1 OF 4

4

3

i

1

02.9671.0010 C

24-March-2004

157



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL REFERENCE FoLD-OUTS

Main Controller Schematic (cont.)

Alz103
Luzs3an-5 vee 3/42
i
pI1%03]
3/42
uts D
cz1 NceEHCB12
100UF e uz
X Ao T o ST16C550
a1 53
‘ 2 01 0s 42 [ o e Tx00
A2 Az o by 44
a3 55 1
~ s o pig 45 |, hx 7 AXDO
A4 e 04 D11 48
L S b 2
“ 47 33
‘ AE 28 _Ls b PP er
AL 221y 07 SR e
922 qz4 AB LA Y3 b 3/41 TR e
/41 ST 10K 10K as i |, . u1 bis 7 arzp 2t
S
1o 62 74AC14 i
10 01 13 Pa
A11 83 At
U1s A1t 011 20 40
vee a1z B4 Tom copd?
MAXEI14 12 01 s 33
2 LEE TELLE PPF} 01 i oS
vecRESET 3 Tow
o o Aie oe i CRST 2% lReser  xTaLa—— ECLK mz/az.3/az2
&7 2t Ecik g .
LT GREEN owamra [0 01 74acaa M T
R [t
16 ais . AeLkf—
iz Ao cLk
7 o saonrp ]
vee B e PEosxTRD
LA PPTS PEa/TRG— 1RO e ealt
7 38 N —
§ur 7_izo rEzsn. e EVITY rs sl ®
1 3 N =
fee ec e B _laer reasista LSTHE- g 3/a1 13
48 Eclk cso es| =2
PEssECLE 2/h2.3/42 21
Bs1- 40 43 csa Iy —
B4 4B ha7 1o RESET  PES/MDOM— ———————————@ cor ves| 25
bELS Fak Bék BKnn «en peesmon =
uxrc PE7/ARSTI— ut oo1s P —
e 74ACL4 7 fvec
3 ner
2 R e 22 Jrxnoy vec 22 §%aur
- 3 55 -
s40455-8 pousE o eroscs cso agme T
- 4 55 N 24
DOUSE STBY . i Prascst cs1 3/a2
z - 70
o sz rresese—s
3 |s1ay Len- 5 7
i Prascss
) 7 72 -
Ino 2/h2 4/nem—sENSEL T L., Prascs csp 3/t
s a 73 N
104 2/4z fee 4sa2 SENSEZ Pus Prs/cse Cspo 3/41
s 3 4
102 2/42 3scz XENL P s Pre/cspa
7 10
Aux_cous mz/62.2/02 L 2/62 m—TXENZ »ir
a N
AuX_con 2/82.2/02
75 a7
2/azm—2100 T leyo PS0/AXD BXDO BX0o 3/42
7% s
L cozw—I0L 78 L o 1x00 1x00 aaz
ve Lym z/nzm—202 77l Ps2/RxDal— Bxp1
7% 100
VA3 VA4 VRS GREEN " H3 PS3/TXDA— TX01
o a
5.6V/375.6V/37 5.6V Ha PséssoI
oz 102
Hs Pss/sD 00 1/82
o3 103
4sa2 ENA PHE Ps/sCK SCK 3/81
N o4 104 as-
J11 482 7 Ps7/5 3/81
8521900410802 T
1 2 VS a5
[ ] 1 .
3 as 105
4 AL Prostoc INAd ira2
as 106 n
von_a  PTa/10Ca  ihz
a5 107
4 vss_a  pT2/I0C INAS g 4/ a2 Ve
4snz 1s4 87 leano  praszocaliot INEL g 4 a2
Tos LED
4scz 158 8% Jeant  pr4srocs 1hEZ 142 u1g 10K
as 10
Pabz  PTS/TOC 1n83 sraz 2/2 TxEnz 3 751784
50 111 — I
PADI  PTE/TOCE i [JVP1 2
s : o1 112 ne
aps 7z 22 Cvee
3 .
T30 1, X * * Alx_coit 2/0z.2/82
7 -
8 Alx_co 2/0z.2/82
1 O—_T—‘
4L W JI[ n3s
10K
B : [EES
54 K
TL1100
s :
TLi100
1 :
e FANL
TL1100
a4
1ok
Mountang Holes
17 MT61
640456-4
tooN- MTG2
2
3 FANZ
3
A 2/82.2/h2 AU CcoNs Alx_co- 2/82.2/A2
VAz A
< ENT MAIN CONTROLLER
~ ~ REVISION DRAWING NUMBER
S|zl
) ) IzE SHEET 2 OF 4
Filename:
Date/Time: D ViewDraw for Windows 7.5

02.9671.0010 C 24-March-2004 158



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL REFERENCE FoLD-OUTS

Main Controller Schematic (cont.)

DI1510]
z/az
Al210 01
2ra2
u13 Us
D AN29F20087-55 TCE5A6644 0
, . . , D
1 a0 oo Lo 1 a0 1/01 0o €3 e €3 Tee
c10 iz 24 31 5, Az 4 8 g5, 0.1UF 0.1UF
0 1UF |rec I a1 a1 170
43 22 2 a2 22 02 L 2_lhz /03202
22 3s 2 10
44 43 b3 D3 a4 a3 1/04 03
21 28 1 13
s a4 D4 3 A 170 4 us T
20 40 I 14
AE ot bas D3 A rs 1/0sp— 08 L57266A1 vee
s 4z 43
A7 s bas ne A7 a8 1/07 ue e s 20 Fncia
18 18 44 ps B iz 15 5, o XA 4ra2
a7 a7 a7 1/0 s s 21 Fucin -
A9 ] 39 pe A9 27 23 pp B X8 4raz
8 bas ae 1/0 bio 3 15
pi0 7. sas|_22 28 FETRRET N I RETIY T—jbz xACHTA"/xABG|——@
a1y E 34 pio a11 25 31 510 o 3 xLenTR/xLOLDAS—@
at0 o010 A10 T/011 6 a 25
c11 s % 24 3z o tur frec D1z s " ENCZA masaz
vee A1z D11 a1z D11 .
0. 1UF ata a1 a1 1701 p13 s 24 fnczn
a1z 4 33 1o a1z 21 35 510 B va 4raz
Atz baie a1z 1701 D14 10 25
PP 11 p1a VY 36 13 5 vRcnTRe/vARe |2l @
13 o013 413 T/014 p1s 2 o7 viewtasvioip——]
2 43 37
S uts pass oL A15 19 14y 1s01 D14
) 30
416 ALS DOdS/A-1 pis 415 1% 145 1s04 nis 22
IPETET o xeLea—22
17 s 5 11 R —
- —Z fnes Nea ce vcu: vee vrLea 2t
15 10 41 33 =
vee LI . ez |22 ve veer 25 e
26 13 a3 2a vriee 22
ce ] La Nea 22 3
28 14 o 40 23 vee
thelld Neaf— 40— s N2 I T
vE ——lqve  enpi
- 12 15 22 3
2/41 m—BET AEser  Av/avplY 22 luea enoz 2t
47
BYTE
Ve
27 37
p——vssi vee
48
p—vss2
C ~ [:
2/42 ==
2/h2 vee o e fvee
2/02 mLsiAB- crcz
ec HCPLU*BUEDU
TR250-145
a
vee Nea o Cur J—
7 2
513
. fz B 583
z/nz B—XDO TH250-145
ee As J10
10K s |cnn s 71 z2
> srers A us PEKE13CA PEKE13CA 705430004
11 LTC451 SERNINS 2
)
103738-3 I olas sapor
[ MATH TX+
[F50+5] s 3
csro- 2 DEBUS : € M MAIN Tx- 4
2/h2 W czo s | =0 -
3 - o0 1uF (Ts0+s5] 5 157“ 5
L .
u17 3 <t
74HC04 Zqea (=8
s us 5 GNp1 Nez{—
vee I c7s08 242 [(T50+5] -~ -
A uts n2s ooz wealt? prC4
. \ce HCPL-0600 1%
1 8
24z m_LSD= 2 Lves vee @]
2 7 c18 TR250-145
821 0. 1UF
588 f; \—Ds PTC3
a s
B lves ho | 5 i B
SHIELD TR250-145
ree u2 ee ‘ee uz ‘ee PEKE13CA PaKE1ICH
JMTAN42E4R- 11T JNTAN4ZE4R-11T
vee arras~ vee arTaL
173z arT2z . E7_155,5
z/hz 500 DATAIN BIT33 83 ! foarazn srr3s 10K
: Tix 0.3ur
2742 5K CLKIN  BTT34 LKIN BIT34
- 55 3 s u17
2742 DATAENA ATAENA 74Hc04
vLED VLED -
1 1 Iy [ELIEL
N1 N uto B17
2 lenn2 Bc ERE A ae vec HCPL-0600 Bt
8
et ve
2
-
&0 #
3 s
s
el no
SHIELD
cz4
"€ 1uF
ca
0. fuF c1s e
A 0. 1uF ['€€ 0.1UF A
REVISION DRAWING NUMBER
SIZ
; ) 1z& SHEET 3 OF 4
Filename:
Date/Time: D ViewDraw for Windows 7.5

02.9671.0010 C 24-March-2004 159



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL REFERENCE FoLD-OUTS

Main Controller Schematic (cont.)

vee
c40
D
50V Fzav D
T, PTCT
z1
P TNad 16234
2/n2 INAZ P TR X4
2/82 1NA3 ® lena
vz oure 2 YA
3
p—(Enz
14 15
w3 oot
z/az ENA Zens ) nio
SENsED
19 N
sEnse DL4148
18 c3s
VREF 0. 01UF
vee vertl Hf
1 18
GNDA vaoOT 10%
cz 19 noe 50V
N onoc vssal g b1
i3 20 12
Gnoo vss ZS L4148
| caz 4| cag
TigE TisEttT
2/82 W—1SA Rt 16V 50V
F 1 EET Bt
or Tout=34, I cag
H 0.1
10%
50V T T
vee vee
8
X4 1 X8
Y4 2 T}
74 5 8
7
—®
/a2 SENSEL s SENSEZ 2/nz
11
13
/a2 ENC1a 15 ENCZA /a2
/42 W ENC1B 18 17 ENCZE FEVIY)
20 13
s e
vee
~ v
c41
fo3"F
S0V Fzav
T, PTCE
vee []frcs,
uzo
. INB1 L6234
2/p: m—Lunz \ e omal S xo
2/vr m—luea ‘ 2 Lens
Hao R P TR 18
10k 3
B S G
T4HCO4 Uows ot 18 B
SENSED K
s
27 sENsE DL4148
20PF
i 18 c3z
il VREF 0. 01UF
vee 5% vepl 27 H
sov 2 tonon veoor| 28 10z
10
50V , 171,04 cNOD  VES ZSDpL4148
+| c34
Tl
2/ m—158 ¢ R332 50V
R34
or Tout- out- czag
F Tout-3A, Vout-5V D IiUUPF ;¢ c3s _ +| c3o
bL4148 10z H Lo iur Z—foouF
50V 102 HH
50V 35v
REVISION DRAWING NUMBER
. SIZE SHEET 4 oOF 4
Filename:
Date/Time: D ViewDraw for Windows 7.5

02.9671.0010 C 24-March-2004 160



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL

REFERENCE FOLD-OUTS

DMX Input Schematic

REVISIONS
REV DESCRIPTION DATE APPD
Released per EO #04542 9/7/99 T.W.
Not A | Revised per EO#06413 1/18/00| T.W.
o es ¢
B | Revised per EO #06415 1/26/00] T.W.
J1 C | Revised per EO #06422 3/13/00] T.W.
NCS5FDM3-V D | Revised per EO #06423
Unlesss Otherwise specified. SHIELD 1
1 All capacitor values are microfarads DMX/VL_TIN- 2
2 A1l resistor values are ohms. DMX/VL_ING+ 3 DMX Thru
3 Capacitors are 50V, 20% VL _OUT- 4
4 Resistors are 1/10W 57%. VL _OUT+ 5
Power and ground symbols used
Je2
vCcc Vee (+5V Logic power) NCSMDM3-V
SHIELD 1
® HI
VEE Vee (-5V Logic power) DMX/VL_IN- 2
DMX In
DMX/VL_IN+ E
VL. _ouT- 4
Gnd (Logic ground)
VL_0UT+ 5

Reference Designators

Last Used Not Used

c1
J3

DMX/VL_IN+

J3
705530004
1

DMX/VL_IN-

2

3

VI _0UT+
VI _oUuT- 4
PN SHIELD 5
c1
—— 1000PF
T 20¢%
250V

SOLDER PADS

Cantroller

02.9671.0010 C

MTG1
MTG?2
NEXT 24-9661—1251 DRAWN BY \/A s L TEE® 201 REGALROW
ASSY TOM WALSH HR N W L DALLAS, TEXAS 75247
A PCB NO. 11.9661.1251 oSN Tw. 9/99
CONFIDENTIAL CHK DMX INPUT BCARD
ALL INFORMATION CONTAINED HEREIN
IS THE SOLE AND EXCLUSIVE PROPERTY | Do c SIZE | REVISION | DRAWING NUMBER
OF VARI—LITE, INC. AND MAY NOT BE _ _
USED, DISCLOSED, OR REPRODUCED | M F & B D 14-8661-1251
Filename:  VLFS_DMX_INPUT | IN ANY MANNER WITHOUT, THE ADVANCE
Date/Time: 4—3-2000_11:50 | WRITTEN CONSENT OF VARI—LITE, INC. ViewDraw for Windows 7.5 SHEET 1 OF 1
24-March-2004

161



VARILITE® - VL2000™ WASH LUMINAIRE SERVICE MANUAL REFERENCE FoLD-OUTS

Ignitor Schematic

REVISIONS
REV | DESCRIPTION [ DATE [ APPD
€13 c12 c11 c1 c? €3 77‘Re\eosedPerEO#O4546 ‘ ‘
0.033UF 0.033UF 0.033UF 0.033UF 0.033UF 0.033UF
| | | | | |
[l I I I I [l
10% 10% 10% 10% 10% 10%
1000V 1000V 1000V 1000V 1000V 1000V
D R12 R11 R10 R9 RB R7 R1 R2 A3 R4 A5 RE D
10M 10M 10M 10M 10M 10M 10M 10M 10M 10M 10M 10M
GIB18 61818 61818 GI818 GI818 GI818 GI818 GIB818 GIB18 61818 GI818 GI818
® N N N N N N ® N N N N N N ®
4l 4l 4l 4 1 /1 1 /1 4 4l 4l 1
D12 D11 D10 D9 D8 D7 D1 D2 D3 D4 D5 DB
C10 c9 c8 C4 C5 C6
0.033UF 0.033UF 0.033UF 0.033UF 0.033UF 0.033UF
| | | I | |
L4 i I | L4 i i I ®
10% 10% 10% 10% 10% 10%
c7 1000V 1000V 1000V 1000V 1000V 1000V
0.033UF
| C14
® ] @ 0.01UF
10%
C 1000V , C
2oz SG1
3KV
25KV
3 4
10T L1
167
5 5
Reference Designators
71 72
Last Used Not Used
L
1.5KE220CA 1.5KEZ220CA J1 c15 15
15191 0.001UF b1z
|
g ® i Ja
2 o
+80/-20% L L1 B
3 15KV
4 J4 R12
8191
. 561
2 72
J2
8191 3
1 4
2
3 MOUNTING HOLES
4
M1 &
M2 &—
Notes : M3 &— NEXT 24-9661-1125 DRAWN BY \\//A\RH&ZH:HTFE 201 REGAL ROW
Unicss O ise specifiaed. M4 &—o ASSY K. FELDHAUS 78\ N L DALLAS, TEXAS 75247
A 1. A1z itor values are microfarads. PCBNO. 11.9661.1125 DSN VLFS IGNITOR
2 Ala tar valuses are ahms ALL\NFOR%ASTT(R%%E}}\ANLEDHERE\N cue
5 c sov 207 IS THE SOLE AND EXCLUSIVE PROPERTY | Do C SIZE | REVISION | DRAWING NUMBER
=p= s =re ' - OF VARI-LITE, INC. AND MAY NOT BE B __ 14—-9661—1125
4 A ) 1744 5% USED, DISCLOSED, OR REPRODUCED | MF G
esd are - Filename:  VLFS_IGNITOR IN ANY MANNER WITHOUT, THE ADVANCE
Date/Time: 10-20-1999_7:15 | WRITTEN CONSENT OF VARI-LITE, INC. ViewDraw for Windows 7.5 SHEET 1 OF 1

02.9671.0010 C

24-March-2004

162






VARI#LITE

Express yourself.

Vari-Lite
10911 Petal Street
Dallas, Texas 75238
1-877-VARI-LITE Fax 214.647.8038
www.vari-lite.com

©2001-2004 Genlyte Thomas Group LLC. All rights reserved. Printed in the U.S.A.



	VL2000 Wash Luminaire Service Manual
	Table of Contents
	Introduction
	About This Manual
	Additional Documentation
	Customer Service
	Technical Bulletins and Notices


	Description
	Features
	Standard Features

	Major Components
	VL2000 Wash Luminaire
	Menu Display
	LED Indicators
	Head Components
	Yoke Components
	Enclosure Components

	Principles of Operation
	Power and Data Flow Diagrams


	Maintenance
	Testing
	Testing Software

	Special Considerations
	Configuring Main Controller Board
	Jumper Configuration


	Maintenance Procedures
	Head Assembly
	Lamp Replacement
	Align Lamp for Flat Field
	Color Bulkhead Assembly Replacement
	Color Filter Replacement
	Magenta Color Wheel Glass Assembly
	Crossfade Color Sensor PCB Assembly Replacement
	Dimmer Bulkhead Assembly Replacement
	Front Internal Head Assembly Replacement
	Blue/Amber Color Wheels Assembly Replacement
	Small Stipple Glass Replacement
	Concave Lens Assembly Replacement
	Convex Lens Assembly Replacement
	100MM Condenser Lens Assembly Replacement
	Beam Spreader Motor Assembly Replacement

	Yoke Assembly
	Tilt Motor Replacement
	Auxiliary Controller PCB Assembly Replacement’
	Ignitor PCB Assembly Replacement

	Enclosure Assembly
	Removing Enclosure Covers
	Power Supply Replacement
	Ballast Module Assembly Replacement
	Pan Motor Assembly Replacement
	Main Controller PCB Assembly Replacement
	DMX Input PCB Assembly Replacement

	Cleaning Lens


	Illustrated Parts Breakdown
	Drawing Tree
	VL2000 Wash Luminaire (20.9671.0001)

	Top Assembly
	Included Items Kit

	Top Assembly
	VL2000 Wash Luminaire

	Head
	Head Assembly
	Front Internal Head Assembly
	Front Color Assembly
	Blue/Amber Color Wheels Assembly
	Amber Color Wheel Assembly
	Amber Color Wheel Pulley Assembly
	Blue Motor Assembly
	Amber Motor Assembly
	Front Lens Assembly
	Convex Lens Assembly
	Rear Assembly
	Tilt Pulley/Bearing Assembly
	Tilt Bearing Housing Assembly
	Reflector Assembly
	Back Cap Assembly
	Fan Cover Assembly
	Dimmer Bulkhead Assembly
	Optical Sensor Assembly
	Color Bulkhead Assembly
	Color W/O Color Wheels Bulkhead Assembly
	Color Motor Assembly
	Sensor PCB Assembly
	Magenta Motor Assembly
	Crossfade Color Sensor PCB Assembly
	Filter Wheel Assembly


	Illustrated Parts Breakdown
	Yoke
	Yoke Assembly
	Ignitor PCB Assembly
	Aux Controller PCB Assembly

	Enclosure
	Upper Enclosure Assembly
	Connector Panel Assembly
	Main Controller 3-Phase PCB Assembly
	DMX Input PCB Assembly
	Pan Tube Assembly
	Pan Motor Assembly
	Pan/Tilt Encoder PCB Assembly
	700W Arc Power Supply Ballast Module
	700W Ballast Board PCB Assembly
	700W Ballast Rider Board PCB Assembly
	Tilt Motor Assembly


	Illustrated Parts Breakdown
	Cables
	Ground Strap Cable Assembly
	AC Input Pigtail (Euro) Cable Assembly
	AC Input Link Cable Assembly
	AC Input Splitter Cable Assembly
	LVS Chassis Ground Cable Assembly
	Main To Aux/Data & Power Cable Assembly
	Pan/Tilt Control Cable Assembly
	Lamp Supply Control Cable Assembly
	Chassis To Yoke Ground Cable Assembly
	Lamp Supply OT/Not On Cable Assembly
	Data I/O Link Cable Assembly
	DC Output Cable Assembly
	Lamp Supply Harness Cable Assembly
	Motor Harness Cable Assembly
	Yoke to Head Ground Cable Assembly
	Lamp Supply To Relay Cable Assembly
	Ignitor To Relay Cable Assembly
	Head OT Switch #2 Cable Assembly
	DC Output XPiQ Cable Assembly


	Technical Bulletins
	VL2000 Wash Luminaire Technical Bulletin List

	Wiring Diagrams / Schematics
	VL2000 Wash Luminaire Wire Diagram (Sheet 1)
	VL2000 Wash Luminaire Wire Diagram (Sheet 2)
	400W/625W/700W Ballast Schematic
	Ballast Rider Schematic
	Auxiliary Controller Schematic
	Main Controller Schematic
	DMX Input Schematic
	Ignitor Schematic

	Back Cover

